BODY 925
FORD CAR PARTS BopY
N‘{JRN%’;R, YEAR BODY TYPE DESCRIPTION ; PART NUMBER Qary.
00012 KIT - LIGHT WEIGHT BODY COMPONENTS ‘

|62 | A(76)

l

[C2AZ 7600012-A

[ 1

Consists of

1-C2AB 16005-S
1-C2AB 16006-S
1-C2AB 16610-F
1-C2AB 17A867-C
1-C2AB 17A868-C
1-C2AB 17787-A
1-C2AB 17788-A

Hood assy.

Fender assy.-R.H.
Fender assy.-L.H.

Arm-rear bumper outer-R,H.
Arm-rear bumper outer-L, H.
Arm-rear bumper inner-R.H.
Arm-rear bumper inner-L.H.

1-C1AB 17A820-A
1-C1AB 17A821-A
1-C2AB 17757-A

1-C2AB 17A971-A
1-C2AB 17A972-A
1-C2AB 7620200-A
1-C2AB 7620201-A

1-C2AB 6240110-D Door assy. -luggage compartment

Brace-front bumper outer-R.H.
Brace-front bumper outer-L, H.
Bar-front bumper impact.
Arm-front bumper inner-R.H.

Arm-front bumper inner-L.H,

Panel assy. -door outside~-R.H.
Panel assy. -door outside-L.H.

00154-5 INSULATOR - BODY BOLT - Also Refer to Body Bolt Chart at end of this Section

| 60 Alexcept 76)

[ Upper-rubber

«B8A 6400154-A | 8
[60/62 | A(except 76) | Lower -rubber | BBA 6400155-A [ 8
163 A (except 76) Upper -butyl IC3AZ 6200154-C 2
| 64 Upper=butyl (C4AZ 6200155-A 2
! 63/64 Lower-butyl IC3AZ 6200155-E 2
|64  [A(T6) Upper -butyl C4AZ 6200154-A g
| | Lower -butyl IC4AZ 6200155-B 4
fe3, | Alexcept 76) [ Upper-rubber [C3AZ 6200154-A 110to16
l 1 | Lower-rubber C3AZ 6200155-A __ [10tol6
| l ! ! |
00157 RETAINER - BODY BOLT INSULATOR - LOWER- Also Refer to Body Bolt Chart at end of this Section
63 A(except 76) Steel IC3AZ 6200157-B | 2to6
63 A(except 76) Steel IC3AZ 6200157-A | 10
64 A(except 76) | Steel |C4AZ 6200157-A | 4
\ 63/ A(except 76) | Steel ‘C3AZ 6200157-D \6t012
|63/ | A((TY [ Steel [C3AZ 6200157-C | 2
\ | * ! E
00163 RETAINER -BODY BOLT INSULATOR - UPPER - Also Refer to Body Bolt Chart at end of this Section
163/ | A(except 76) | Steel .C3AZ 6200163-A | 4to16
|64 | A(except 78) | C4AZ 6200163-A | 4
: ' [
01408 GASKET - VENTILATOR AIR REGISTER }
I‘. 64/ [S(63) ! Uniflow_system IC457  6301408-A ‘f 2
1 ‘ ; |
| i ! 1 {
01420-1 BRACKET - WINDSHIELD DEFROSTER MOUNTING
61/ |A [R.H. 'CIAB 6201420-A | 1
: " L,H. C1AB 6201421-A | 1
R 1‘ a |
_ ] _ | |
01508 SUPPORT ASSY. - BRAKE PEDAL
- A -
[60/63 | A [C3AZ 6201508-C 1
\64 A Without movable steering column C4AZ 6201508-A 1
| | With movable steering_column C4AZ 6201508-B 1
8-
[62/64 B 1 B ) {C20Z 6201508-A 1
| l } 3 T
.S -
T 0TS 1 - T *COSB 6301508-A | 1
T 7617638 o . {C1SZ 6301508-B | 1
64 1S ! icasz 6301508-A [ 1
- X -
s0/64 | X \ C3DZ 6201508-A 1
| 1 ]
! | '
63 A [5/16"-24 x 1 1/8" Hex. head washer screw | 353483-S2(BB588) 2
[60/64] A,B,5,X [5/16" Lockwasher [34806-57(X64) [ 3
| [5/16"-24 x 3/4' Hex. head bolt I 20347-S8(B156) [ 2
; | | 5716 Flaf washer [ 44722-S8(X19) 4
: : 5/16"-24 Hex. nut | 33798-S8(M862) P2
“ | 5/16"-24 x 1. 12" Bolt and retainer assy. | “371468-S2(RR26) 5
| } "No. 14-10 x 5/8" Hex, washer head screw | 31498-S8(U253B) [3or5
| 60/64\ A8, X \‘ 5/167<24 x 1" Hex. head bolt i 20387-S8(B157) 1 1

!




926 BODY
scBoRY.  FORD CAR PARTS
N%RMOBUEPR{ YEAR | BODY TYPE DESCRIPTION PART NUMBER qr.
O15A08  BRACE - BRAKE PEDAL SUPPORT TO INSTRUMENT PANEL
[63/64 | A(except 76) [ With movable steering column less A/C [C3AZ 76015A08-A | 1
|63/64 | A(76) ! With or w/out movable steering column less A/C | | 1
[63/ | A [1/47-20 x 5/8" Hex. head screw & washer assy. | 43263-S8(U3) [ 1
1 \ [ 1/4" Flat washer 44719-S8(X17) 1
| 1/4"-20 Hex. nut 33795-87 (M49) 1
!‘ 1/4"-20 x 1" Pan head screw & washer assy. #51022-87 1
| \ 1/47-20 Nut & refainer assy. 354394-S2(MM187) 1
; 5/16'-18 Hex. nut 34392-57-8(M93) 1
|
01524 BRACE - BRAKE PEDAL SUPPORT
63 A [ With movable steering column [C3AZ 6201524-A 1
[3/87-16 x 3/4" Hex, head screw & washer assy. 43265-S8(U16) 1
64 A [ Use with movable steering column IC4AZ 6201524-A 1
62/64| B |C30Z 6201524-B 1
64 |s "Before 2/10/64" | 'C4SZ_ 6301524-A 1
764/ |S "From 2/10/64" | [C4SZ 6301524-B 1
160/63" X | [C3DZ 6201524-A !
|64 I| X I\ ||c41:»z 6201524-A ![ 1
| :
01570  RETAINER ASSY. - BRAKE PEDAL BRACE TO COWL TOP INNER PANEL
f64 |S "Before 2/10/64" | |[C4SZ  8301570-A 1
[64/ [S “"From 2/10/64" | [C45Z 6301570-B [ 1
O16A02-3  GUSSET - DASH PANEL REINFORCEMENT
64/ s IR, H. lc4sz 63016A02-A | 1
64 |s |L.H. C4SZ 63016A03-A | 1
016804  SEAL - DASH PANEL AT WINDSHIELD WIPER HOSE OPENING
83 |S [ Intake [C3SZ 63016B04-A | 1
[63  |S [ Outlet IC35Z 63016B04-B 1
64/ IS [C4SZ 63016B04-A 1
01605 PANEL ASSY. - DASH - Also Refer to Group 0161V
le3 | S 1 [C3SZ_ 6301605-A 1
1 | ! i
016806  RETAINER - DASH PANEL AT WINDSHIELD WIPER HOSE OPENING SEAL
63 | S Tntake C35Z 63016B06-A 1
[ 63 s | Outlet C3SZ 63016B06-B 1
164/ S ' |[C4SZ  63016B06-A 1
[63/ |S No. 8-18 x 3/8" Cross recess pan head screw | 52720-58(0380) [Tto
01610-1 PANEL ASSY. - DASH - Also Refer to Group 01605
<A -
[60/63 | A 1 “[C1Az 6201610-B !
| | | Grommet-windshield wiper & washer hose 373114-S(KK41) 1
62| A Plug(button)-1 1/8"dia, -use w/0 heater or A/C _|*376570-S 2
64 A [C4AZ 6201610-A 1
-8B -
63/ B ] [C302 6201610-A T 1
-8 -
lea s { [C4SZ_6301610-A | 1
- X -
80/63 | X(except 63, 76)-6 cyl. C3DZ 6201810-B 1
63 X(except 76)-8 cyl. C3DZ 6201610-A 1
63 X(63)-6 cyl. 1
63 X(76)-6 cyl. C3DZ 7601610-A 1
63 X(76)-8 cyl. C3DZ 17601610-B 1
64 X(76) CADZ _17601610-A 1
684 X(except 76) C4DZ 6201610-C 1
| l
D16A12-3  REINFORCEMENT - DASH TO FRAME BRACE TO FLOOR SIDE MEMBER §
[64 i A(76) 'R, H. iC4AZ T6016A12-A 1
| | |L. H. C4AZ 176016A18-A 1
016813  BRACKET ASSY. - DASH AT STEERING COLUMN SUPPORT REINFORCEMINT
763 |S | C35Z 63016B13-A 1
TE ! C35Z 63016B13-B 1
O16A14-5 OGUSSET ASSY. - DASH PANIL REINFORCIMENT
[61/83]s [R.H. *[C2SZ 63016A14-B 1
| | L.H. [C2SZ 63016A15-B 1




BODY 927
FORD c‘k N ‘RTS SECTION 000
GROUP {
NUMBER\ YEAR\‘ BODY TYPE DESCRIPTION ‘ PART NUMBER Qry.
016A22-3 REINFORCEMENT - DASH PANEL TO FRONT FLOOR PAN
163/ | X(except 76)-8 cyl, R.H, [C3DZ 62016A22-A 1
\ | L.H. IC3DZ 62016A23-A 1
63/ jxme) R.H. iC3DZ 16016A22-B . 1
i L.H. fcsDZ 76016A23-B | 1
O016A32-3 REINFORCEMENT ASSY. - DASH PANEL - LOWER
| 61/63] S | Refer to Group 017TA24-5 } T
64/ 7S [R.H. ‘ -
l6a/ |S [L.H. |C65Z 63016A33-A | 1
01670-1 INSULATOR ASSY. - DASH - Also Refer to Group 01708
- A -
t61/62 A R.H C2AZ 6201670-A 1
L.H. % C1AB6201671-B 1
63 A | R.H. - with heater-not used on units w/A/C 'C3AZ 6201670-A | 1
[R.H. - w/o heater-used on units with A/C 'C3AZ 6201670-B 1
| | [LH. C3AZ 6201671-A | 1
\ 64 [ A [ R.H. - w/heater-not used on units w/A/C 'C4AZ 6201670-A | 1
‘ ] | R.H. - w/0 heater-used on units w/A/C |C4AZ 6201670-B !
\ \ [L.H. iC4AZ 6201671-A I
|63/ }A Clip | '374252-S32(HH8D) | 6to9
\ Clip *372710-S32 1
-B -
62/ | B [R.H. - with heater [C20Z 6201670-A T 1
1 ] [ R.H. - without heater C207Z 6201670-B 1
| \ L.H C20Z 6201671-A |1
-8 -
\61/63 1 S } R.H. -Cut as required for units with A/C [C38Z 6301670-A ‘ 1
i |L.H |C3SZ 6301671-A |1
T6a; |S R.H "C6SZ 6301670-A (I
~64/ s [L.H, |C4SZ 6301671-A 1
‘ | ['Clip [*357061-S32 | AR
- X -
]60/64 1 X IR, H, -Cut as required [C3DZ 6201670-A I 1
‘ ] [L.H |CODZ 6401671-A 1
01694 GROMMET - DASH PANEL OVERDRIVE CABLE
{60/ 18 | With automatic transmission | B7S 4001694-A 1
| | |
01698-9 PLATE - STEERING COLUMN OPENING COVER
™63 | A IR, H. C3AZ 6201698-A S
| | | L.H. IC3AZ 6201699-A | 1
\64 A [R.H, [C4AZ 6201698-A | 1
, \ |L.H. IC4AZ 6201699-A 1
-B -
62/ | B [R.H, [C20Z 6201698-A | 1
! | L.H., |C20Z 6201699-A !
! ! No.14-10 x 5/8" Hex, washer head screw | 31498-58(U253B) 2
- X -
80/ ' X R H [CIDZ  B20TB9B-A T
H | | L. H. IC4DZ 6201699-A o
160/ T AX- 'No. 10 x 5/8'""Hex. head self-tapping screw | 42014-88 (U240) )
\ ‘ !
017A00-1 REINFORCEMENT - DASH PANEL OUTER
|64/ [s(76) R.H. C6SZ T6017A00-A | 1
‘ L.H, 65z 76017401-A | 1
O17A06 PLATEASSY.- TRADE MARK
62 A /B,S X Includes attaching parts |lCZDZ 64017A06-A [L 1
l !
01708 INSULATOR ASSY.- DASH PANEL STEERING COLUMN OPENING COVER SOUND - Also refer to Group 01670

(63 TA [C3AZ 6201708-A !
64 |A (C4AZ 6201708-A [ 1

Clip #372710-532 [ 1
] Clip " 374252-S32(HH8D) | 1
|62/ |B [R.H. [C20Z 6201708-B R
[64/ |8 ] C4SZ 6301708-A |1
[60/ X | [CODZ 6401708-B 1




928 BODY FORD CAR PARTS
SECTION 000
N%'T\?é’EF’R VEAR} BODY TYPE DESCRIPTION | PART NUMBER Qry.
01709 INSULATOR ASSY.- DASH END
| 61 IE i Refér to Group UI670 T
i l ‘ 1 |
01714-5 BRACE ASSY. - DASH TO FRAME
| 60/637 A | R.H. COAZ 6401714-A 1
163 A L.H. IC3AZ  6201715-A e
1‘64 A R.H. C4AZ 6201714-A [‘ 1
; L.H. 'C4AZ 6201715-A | 1
O17A22-3 GUSSET ASSY. - DASH PANEL LOWER REINFORCEMENT
162/631s ‘R.H. 'C2SZ  63017A22-A° | 1
‘ ; i L.H. C2SZ 63017A23-A |
164 :ls 'R.H. C4SZ 63017A22-A | 1
‘s 1 L.H, C4SZ 63017A23-A | 1
O17A24-5 ~ GUSSET - DASH PANEL LOWER REINFORCEMENT TO FRONT SIDE MEMBER
|62/ |s [R.H. [C257 63017A24-A | 1
64 IS {L.H. C2SZ 63017A25-A | 1
O17A30 SPRING ASSY. - STEERING COLUMN OPENING COVER RETAINING
‘\ 63/ TA ; - "c Z AT
i i T
L : ;
017A36-7  REINFORCEMENT - DASH PANEL LOWER INNER
64/ 'S 'R.H. C4SZ 63017A36-A 1
i E (L. H. C4SZ 63017A37-A 1
01738  SEAL - STEERING COLUMN OPENING COVER PLATE
[64 | A Use with Automatic Transmission C4AZ 6201738-A 1
j‘ 2 Can also be used with Standard Transmission
; l | bycuttinga 1, 625"diameter hole for shift tube
O17A64 BRACE - GLOVE COMPARTMENT DOOR LOCK STRIKER
‘l 64/ 'X | C4DZ 6201{7A64-B° | 2
i ' I 7
018800 BEZEL - VENTILATOR AIR REGISTER DAMPER CONTROL
BELYA ‘! s 1 €45z 53018B00-A | 1
01810 SEAL - DASH PANEL HEATER OPENING COVER
le4/ s [Used without heater IC4SZ 6301810-A 1
v | | i No.10-12 x 1/2'" Hex. washer head screw 42127-88 (U248C) 5 5
O1814-5 REGISTER ASSY. - VENTILATION AIR
| 64 [ 5(863) 'R.H. [C4SZ 6301815-B '
| | 'L.H. *C4Sz 8301815-A | 1
tea/ | A(57) [ No.8-15 x 1/2" Cross recess [lat head screw 152012-58(U202) I 26
l64/ 5(63) | | L ag
| ' No.8-32 x 1/2" Hex. washer screw | 40917-88(U257) | 4
H ! 1+265"LD. x 1/2"0.D. x.050" wave thickness - | 379188-32(XX360C) 4
[ \ i Washer (wave)-use as shim for damper |
| ! .265"LD. x 1/270.D. x. 071" wave thickness-  379189-S2(XX360D) | 4
| \ | Washer (wave)-use as shim for damper \ |
OT8814  TEE - VENTILATOR AIR REGISTER
AE ["Vacuum door lock 'C5AZ 57018B14-A | 1
07320-1 REGISTER - VENTILATION
160/ ’A ‘COAZ 6401820-A  lor2
62/ | B 1 | | 1ore
T61/63 ]S [C.H. [C1SZ 6301821-C 1
64/ s |L.H, |[C45Z 6301821-A 1
|61/ s | No. 8-18 x. 38" Truss head screw - 376378-S101(UUST) | 6
01846  PLATE - HEATER OPENING CO VER
62/ | B \ [C20B 6201846-A |1
T64/ )s | IC4SZ  6301846-A T 1
| [N0.10-12 x 1/2"" Hex. washer head screw 42127_S8 (11248C) [ 5
0/ TX ‘ "|CODB 6401846-A | 1
62/ |A,B,X [No, 10 x 5/8" Hex. head self-tapping screw ! 42014-S8(U240) |'40r5
01850 VALVE ASSY. - VENTILATOR AIR
60/ 1A | Refer to Group 01934-5 or Chassis Group 19A563 | |
164/ [S(63) 1 [C4SZ 6301850-A |1
O18A86 SUPPORT - VENTILATOR ATR OUTLET DUCT .
[0/ 1x \ CODB 64018A56-A 2ord
| | No. 10-24 Hex. nut 2or4

359606-S8(MM2914A) N

| l

\




FORD CAR PARTS BODY 929
SECTION 000
NSSER | YEAR BODY TYPE 1 DESCRIPTION PART NUMBER | arv.
01862-3 DAMPER ASSY. - VENILATOR AIR VALVE
- A -
[60/641A [ [C3AZ 6201862-A | 2
-8B -
[62/ ] B ! [C3AZ 6201862-A | 2
- X -
64/ |X | |C3AZ 6201862-A | 1
1 I |
01870 BRACKET - AIR CONTROL MOUNTING
[64/ [S ] [C45Z 6301870-B___ | 1
! I
01880-1 SEAL - WINDSHIELD DEFROSTER OPENING
[63/ [B R.H. [C30Z 6201880-A 1
5 | |L.H. IC30Z 6201881-A !
01890-1 CONTROL ASSY. -AIR
- A -
60 A(54A,58A, E,F,59C,E, R.H, or L.H, -Cut to length COAF 6401890-B 1
624, 63A, 64A,F,G,H,
71E, F,G,H,75A,T6B)
61 A(54A,58A, E,F,59C. 624, | | 1
63A, 64A, F,H,65A,71E,F, |
71G,H,J,75A,76B) (
| 62 A [R.H. - Withfresh air heater-55. 52" long C2AZ 6201890-B 1
[ 62 A(except 658, 71D, 76B) [ Without fresh air heater C2AB 6201890-A 2
i 63 A | R.H, - With or without heater-less knob {C3AZ 6201890-A 1
| L. H. - With fixed steering column- ‘C3AZ 62018981-C 1
' Includes 1.18" diameter knob . | |
] | ['L. H. -With movable steering column- ,C3AZ 6201891-D | 1
‘ | l Includes 1.01" diameter knob l l
L ‘ [7/16"-20 Nut (stamped) | 45219-S(M173) | 2
| | [Clip | 378897-57-8(GG1624A) 1
| | | No.10 x 1/27 Pan head self-tapping screw 32924-57-8(U344) 1
64 A R. H. -With or without heater-less knob C3AZ 6201850-A 1
L.H. - With fixed steering column C4AZ 6201891-A 1
64 A L.H.-With movable steering column C4AZ 6201891-B 1
['Clip 356628-S (GG175) 1
No.10-24 x 7/16™" Hex. head bolt 350002-S(BB529) 1
No. 10-Lockwasher (external tooth) 34939-88 (X86) 1
[No,10-24 Hex. nut | 34053-S8 (M156) 1
B -
62 B (with 6 cyl.) R. H. -Without fresh air heater or C20Z 6201890-C 1
automatic choke
63/ | B (with 6 cyl) R. H. -Without heater 1
(ez | B (with 8 cyl.) | R. H. -With or without fresh air heater, |C2AZ 6201890-B 1
I defroster and automatic choke-Cut as required
1 63/ B (with 8 cyl.) { R. H,-With or without heater-cut as requirea ] 1
|62 B [L.H.-With or without fresh air heater or |CZ0Z 6201830-C I
| automatic choke & cut to length |
[63/ B | Cut as required | 1
162/ | B (with 6 cyl.) [R.H.-With fresh air heater and manual choke [C20Z 6201890-E [ 1
S -
[61/63]8 [R.H.-Cut as required-Fuse box located on R.H. |C35Z 6301890-B 71
! ) cowl side ‘
! | L.H. -Cut as required [C1SB  6301891-A | 1
| [ 7/16"-20 Hex. nut | 34690-S8(M 34) | 1
| ' | 7/16"" Flat washer | 44730-S8(X30) 1
fe4/ ( s |R.H. [C4SZ  6301880-C [ 1
| | |L.H, [C4sZ 6301891-C [ 1
i|64/ l| S Clip 378807-57-8(GG1624)] 2
- X -
64 X L. H.-With fresh air heater and manual choke C20Z 6201890-E 1

019410 NUT - VINTILATOR AIR CONTROL BIZEL

163/64] A

"C4AZ 62019A10-A |




930 BODY
sec 228 000 FORD CAR PARTS
GROUP ; |
NUMBER‘YEAR! BODY TYPE ] DESCRIPTION | PART NUMBER | arv.
01918 BRACKET - VENTILATOR AIR REGISTER DAMPER
64/ Ts(63) r [C45Z 6301918-A l[ 1
! l 3 5 ‘
01934-5 DUCT ASSY. - VENTILATOR AIR - OUTLET
A -
160/63 | A "Before 7/8/63" |R.H. - NOTE 2 |CIAZ 6201934-A 1
i } L.H. /C3AZ 6201935-A | 1
[63/84 ] A "From 7/8/63"  |R.H. - NOTE 2 IC3AZ  6201934-A 1
| | | L.H. IC3AZ 6201935-A | 1
- B -
[62/ [B [R.H.- NOTE 2 C20Z 6201934-A [ 1
| | |L.H, {C30Z 6201935-A |1
-8 -
"61/63 1 S [R.H. 'CiSB  6301934-A 1
[61/64 [s [L.H. IC1sz_ 6301935-C 1
! \ ] ! i
'60/ 1S ‘ [No.10-12 x 5/8" Hex. washer head screw ' 42134-58 (U249) [ 8or12
xT
[60 X [LH [C3DZ 6401935-A 1
160763 | X [RH. [CODZ ~6401934-E 1
160/63 | X L. H, 7C3DZ  6401935-A 1
[64/ X R H. iCODZ  6401934-E [ 1
i L.H. C30Z 6201935-A !
160/ | X | Support - CODE__64018A56-A ]
160/641 A, X i No. 10 Flat washer | 44716-S8(X15) | 8
} : | No. 10-12x5/8" Cross recess pan head screw ¥52735-38 8
! [ | ;
01970 SEAL - VENTILATOR AIR DUCT - OUTER
160/ |A | R.H, or L H. -Tmprovise from caulking sealer | ]
[61/ |8 |R.H. or L. H. -Tmprovise from caulking sealer [ [
] - z | |
019A84 MOTOR and BRACKET ASSY, - VENTILATOR ATR REGISTER DAMPER ,
[ 64 T87(63) f [C4SZ 63019A84-B 2
| ! ! |
019A86 CONNECTOR - VENTILATOR AIR REGISTER DAMPER MOTOR HOSE
[64/ s i [C4SZ 63019A86-A | 1
| | , I
019A88 HOSE - VENTILATOR AIR REGISTER DAMPER MOTOR-Refor ig Groups 17543 & 7B086 in Chassis Section
[64/ T€(e3) [.100"1. D, x . 32070, D. x approx. 17" long |C45Z 63019A88-A" | 1
. ]l l |Cut to 5 1/4" long | ’[ 1
r ! l
01999 GASKET - VENTILATOR AIR INLET DUCT TO COWL TOP INNER PANEL
f62/ [B C20Z 6201999-A | 2
|64/ | x |1
| 1 ? ? |
02006 CONTROL ASSY. - VENTILATOR AIR REGISTER DAMPER
164/ ’8(63) ] [C4SZ 6302006-A 1
‘, l [1/27-28 Hex. nut Il*aseose-ss IJ 1
|
O20A06-7 FILLER - COWL SIDE TRIM - LOWER - Paint to Maich
[60/, [ X [R.H. [CODB 64020A06-CP | 1
’ |L.H, |CODB 64020407-CP | 1
| No. 8 x 3/4" Cross recess oval head screw | 52360-S13(U294) | 4
J
02010 PANEL ASSY. - COWL TOP
[63/64] A ] C3AZ 6202010-B i
[62/64 B ; C30Z_6202010-A 1
61/62] S C18Z 6302010-F 1
63 | S C3SZ  6302010-A 1
[62/ [s ] C45Z_ 6302010-A 1
| [ Plug (button)-1" diameter | 377678-S(PP3E) [ 3
| | [ Plug (button)-3/8" diameter [*379286-S {[ 2
I l
60/63] X CODZ 6402010-J [ 1
64/ | X C5DZ 6202010-A | 1

l

NOTE 2 - Refer to Group 01862 for Damper



FORD CAR PARTS BODY 931
SECTION 000
NGUR%&\ YEAR‘ BODY TYPE | DESCRIPTION PART NUMBER aTy.
|
[60/631 X 1 [CODZ 6402012-A | 1
64 Ix i C4DZ 6202012-A | 1
!
02038-9 PANEL ASSY. - COWL SIDE
[61/63]S [RH [CT8Z ™ 6302038-C R
‘ \ |L.H. C35Z  6302039-A P
|64/ 1S [R.H [C6SZ  6302038-A | 1
| N
| 3 L. 1. [cesz 6302039-A | 1
02042-3  PANEL ASSY. - FRONT PILLAR and COWL SIDE
- A -
163 A [R.H. |C3AZ 6202042-A I
i | | L.H. C3AZ  6202043-A |1
|64 sA R.H. [CaAZ 6202042-A° | 1
| !L.H. IC4AZ 6202043-A |1
l I l !
160/ 1A [ Plug (hinge access) 1 1/2" diameter | 352285-S(PP5) | 2
l l i
-B -
62/64] B R.H. C30Z 6202042-A 1
l,, L.H, C30Z 6202043-A 1
| l | 5
- X -
60/63 | X(except 63, 76) R.H C3DZ 6202042-A 1
L.H. C3DZ 6202043-A | 1
| 63| X(63,76) R.H. [C3DZ 7602042-A [T
; ‘ | L.H. C3DZ  7602043-A .1
[6a/ [X R.H. [C4DZ 6302042-B \ 1
1 : L.H. [C4DZ 6302043-B | 1
N 7 [
163/ |X [ Plug-when courtesy lamp is not used I 352291-S(PP3) 2
| | l !
; i 1 ! \ i
02062-3 EXTENSION - COWL SIDE PANEL
163/ | X(16) [R.H. C3DZ 17602062-A 1
i 1 | L.H. C3DZ  17602063-A 1
| i { l
| | | ! !
020A62-3 BRACE - COWL SIDE PANEL - OUTER
|64/ RS(76) [R.H. C45Z 7T6020A82-A | 1
i ; | L. H. C4SZ 76020A63-A | 1
I | |
| l 1 | \
D21A14-5  GUSSET - DASH PANEL TO FLOOR SIDE MEMBER
64 |A(76) R. H 4A7Z T6021A14-A 1
i L.H 4AZ T6021A15-A 1
| | |
| | |
02145 KNOB - COWL SIDE VENTILATOR OR AIR DOOR CONTROL LEVER
j60 [S ] [ B8S 6302145-A [ 2
JE N N ]
| | | i !
02204 ANTI-SQUEAK - COWL TOP VENTILATOR GRILLE
[60/ |S Cuf off T 574" [ B7C 8102204-A [ AR
| T l
\ ‘ l {
02207 TUBE - COWL TOP INNER PANEL DRAIN
81/ S [CISZ  6302207-A 2
[Clamp 8287-D P)

1 1 l

l l I

| ! [




932

BODY FORD CAR PARTS
SECTION 000
N%RA%JER% VEAR] BODY TYPE b DESCRIPTION PART NUMBER QTy.
| !
022138 BRACKET - COWL TOP VENTILATOR GRILLE SUPPORT
’ 61/63] S |‘ C1SB 6302218-A 1 3
! | [No.8-15 x 1" Cross recess oval head screw 52376-513(U296) 3
l k
02222 GRILLE ASSY. - COWL TOP VENTILATOR
ﬁm/G3‘t S [C1SB_ 6302222-B___ | 1
| | [No. 8-15 x 1/2" Cross recess pan head screw | 52726-513{U381) 1 4
| i | No.8-15 x 5/8" Hex.washer head screw | %42133-58 | 8
| | [ No.8-18 x 1/2" Cross recess oval head screw . 52413-813(U316) [ 3
I I
02228 GRILLE - COWL TOP VENTILATOR
T61/62]A | [CTAB 6202228-B__ | 1
163/6a [A { IC4AZ 6202228-A 1
| |
(60| ! | 'B8S 6302228-A | 1
} | [ No. 10 x 3/8" Binding head sheet metal screw  '%32017-87 [ Bor9d
| } | Bumper assy. [ 358639-5(CC17) 2
\ | [ No. 10 Flat washer 44716-S8(X15) 2
| é [ No. 8x5/8" Binding head sheet metal screw 32930-S7-8(0340) 2
64/ |8 l IC4SZ_ 6302228-A i
'1 61/ ‘ A.S | No.8-15 x 5/8" Hex.washer head screw |*42133-S8 B to 12
| | TNo.8-15 x 1/2" Cross recess pan head screw | 52726-S13(U381) 2
' | | | |
1 :
02246 SUPPORTY ASSY. - PARKING BRAKE BRACKET TO COWL SIDE
64/ |8 {casZ  6302246-B 1
l l 1 |
032354 COLLAR - COWLTOPINNERPANEL
60/ | A /C1AB 6202254-A I
: | 1
02294-5 BRACKEY - COWL TOP PANEL TO FRONT FENDER APRON
- B -
[62/64| B [RH C30Z 6202294-A [ 1
|L.H |C20Z 6202205-A | 1
1 [ \ |
T X -
1607637 X TR.H. [CODZ 6402204-A | 1
| L. H. |CODZ 6402205-A |1
ZYZRES R.H. 'C4DZ 6202204-A 1
| L.H. lcaDz 6202295-A 1
\ l ] ! l
02298 ANTIRATTLER - COWL VENTILATOR SCREEN
760 | ~ | Cutfrom A9A I7543-A T AR
| | | E
02316 RETAINER - COWL TOP VENTILATOR GRILLE
\64/ S C4SZ 6302316-A 7
| No.10-16 x 3/8" Hex. washer head screw 42120-58(U248) 7
— |
NUMBER| YEAR BODY TYPE DESCRIPTION l FART ER Qry.
| RIGHT HAND ] LEFT HAND
02420 RETAINER - COWL TOP VENTILATOR GRILLE - OUTER
84/ [ C4SZ  6302420-A C4SZ 8302420-A 2
No. 10-16 x 3/8" Hex. 42120-58(U248) 43120-58(0248) 2
washer head screw
\
02426-7 GUSSET - COWL SIDE TO FRONT PILLAR - LOWER

63/ | X(63,176)

C3DZ 17602426-A

C3DZ 17602427-A

02500-1  PILLAR ASSY. - FRONT 80DY

EEE

| Lower | C3SZ 6302500-A

[C382Z 6302501-A

%/ |8

C4S5Z 6302500-A

|C4SZ 6302501-A




FORD CAR PARTS BODY 933
SECTION 000
N%"gggk YEAR ‘ BODY TYPE ‘ DESCRIPTION PART NUMBER Qry.
RIGHT HAND |7 LEFT HAND
02508-9 PILLAR - FRONT BODY - UPPER INNER
164/ s \ C4SZ 6302508-A  [C4SZ 6302500-A 1
1 : | | ]
T | | 5
©25A10-1 TROUGH AS3Y.- FRONTBODY UPPER PILLAR
60/ |X i I CODB 64025A10-B |CODB 64025AI1-B | 1
! 1 [No. 8 x 1/27 Cross 52726-S13(U381) | 52726-513(U381) T 4
‘ recess pan head screw ‘ |
02516-7 PILLAR - FRONT BODY - UPPER OUTER - Also Refer to Group 02536-7
-8 -
62/64 | B(except 65) 1 C20Z 6202516-A |C20Z 6202517-A [ 1
63/64 | B(65) ; C3JOZ 6509516-A  C30Z 6502517-A [ 1
| | | 1 ]
-5 -
| 61/63 1S Cut as required for 5(76)| CISZ 6302516-A CISZ 6302517-A 1
64/ 15(63) i C4SZ 6302516-A  |C4SZ 6302517-A 1
64, |S(76) [ C45Z 7602516-A  C4SZ 7602517-A 1
: ‘ ! ;
025A20-1  MOULDING - FRONT PILLAR DRIP
62 B I'Includes attaching parts = C20Z 62025A20-A :C20Z 62025A21-A ( 1
163  |B(54,62,71) ‘ | Pod
162,63 S(76) Includes attaching parts | C25Z 76025A20-A C2SZ 76025A21-A | 1
63, . 8(16) "Refer to Group 517A54 |
02522-3 PILLAR ASSY. - FRONT BODY - UPPER INNER
- A -
62 Alexcept 65, 75, 76) C3AZ 6202522-A° C3AZ 6202523-A i
‘63 /64 | A(54,62,71) : |
762,63 A(65,75) C3AZ 6502522-A |C3AZ 6502523-A !
763 A(63) ; C3AZ 6302522-A |C3AZ 6302523-A |
164 |A(57,63) { | | 1
63/64 A(16) ) T C3AZ 7602522-A C3AZ 17602523-A !
’ | ‘ !
-B -
1 6263 B(except65)"Before 7,13/63"| »AAC2OZ 6202522-B 1C20Z 6202523-A | 1
637 . B(e xcept65)"From 7/13,63" G207 6202522-B C20Z 6202523-B 1
 63/64 B(65 "Before 3/2,64" | C30Z 6502522-A #C30Z 6502523-A 1
Y% B(65) "From 3/2/64" | o C30Z 6502522-B° . C30Z 6502523-B 1
\ :’ \ ;
-5 -
61/63°;S 1 CISZ 6302522-A - CISZ 6302523-A 1
i : i i i
- X .
[ 60 X(except 63, 76) CODZ 6402522-B CODZ 6402523-C [T
1 63 X(63) : C3DZ 6302522-A ,C4DZ 6302523-A 1
64, X(63) o C4DZ 6302522-A .C4DZ 6302523-A [ 1
63, X(76) | I C4DZ 7602522-A .C4DZ 7602523-A 1
5 [ [ [ l
02536-7 PILLAR ASSY. - FRONT BODY - UPPER OUTER - Also refer to Group 02516-7 and 02508-9
- A -
162/63 | A(except 63, 65,75, 76) C3AZ 6202535-A  |C3AZ 6202537-A [ 1
64 . Alexcept 57,63, 76) i b
62/63 | A(65,75) C3A7Z 6502536-A |C3AZ 6502537-A 11
| 63 A(63) C3AZ 6302536-A  |C3AZ 6302537-A 1
64 A(57.63) | | 1
"63/64 A(76) C3AZ 7602536-A CB3AZ 17602537-A L1
| 3 £ l | ]
- X -
[63 ' X(except 63, 76) C3DZ 6402536-A  |C3DZ 6402537-A [ 1
63 X(63) C3DZ 6302536-A [C3DZ 6302587-A 1
63 . X(16) C3DZ 7602536-A C3DZ 17602537-A 1
64 | X(63,76) 1 C4DZ 6302536-A | C4DZ 6302537-A | 1
\ f
| | |
025A42-3  FILLER - FRONT BODY PILLAR TO FENDER - CENTER
164/ 1S l C4SZ 63025A42-A |CASZ 63025A43-A | 1

t




934 secBoRY FORD CAR PARTS

NGUR,\%E’R YEAR BODY TYPE DESCRIPTION i PART NUMBER ; Qry.
025A46 COVER - FRONT BODY PILLAR OUTER REINFORCEMENT WELD ACCESS
64/ [ s(76) IC4SZ__T6025A46-A | 2
i,, . ; ’g l
‘ J
NUMBER| YEAR BODY TYPE DESCRIPTION PART NUMBER Q.
RIGHT HAND [ LEFT HAND
02560-1 REINFORCEMENT - FRONT BODY PILLAR OUTER LOWER
64/ |S(76) C4SZ 7602560-A |C4SZ 7602561~A 1
02594-5 RETAINER - FRONT BODY PILLAR UPPER WEATHERSTRIP
64 [S(76) | C4SZ 7602594-B  |C4SZ 7602595-A | 1
| [ | |
: ] [ ] i I
- |T | | |
NGURN%JEPR‘ YEAR | BODY TYPE j DESCRIPTION l PART NUMBER ‘ Qry.
| |
02614 RETAINER - DOOR OPENING WINDLACE
'60/ A,S | B7TA 7002614-A [ AR
80/ ' X | | AR
|62/ 'B | l | AR
L |
1 !
|
1 [ ! |
NGU“MGBUER YEAR BODY TYPE DESCRIPTION PART NUMBER QTY.
RIGHT HAND | LEFT HAND
02616-7  PILLAR - FRONT BODY UPPER OUTER CORNER
64/  [5(76) ( [ C45Z 7602616-A |C45Z 7T602617-A 1
. | | | l
02623-3  PILLAR - FRONT BODY UPPER INNER CORNER
64/ [S5(63) | C4SZ 6302622-A° |C4SZ 6302623-A 1
64/ |S(76) | C4SZ 7602622-A |C4SZ 7602623-A 1
| | i \
[ \ I ! l !
02626-7 WEATHERSTRIP - FRONT BODY PILLAR - UPPER - Also refer to Group 03198-9
[60  15(63A) ‘ | BB8S 6302626-A | DBS 6302627-A 1
|64/ | S(76) | | C45Z 7602626-B  |C4SZ 7602627-B |1
64/ | S(76) No.8-15 x 172" Cross 377948-S2(UU48G) | 377948-52(UU48G) 10
recess flat head screw
| |
| | | i l I
NGU%),;J;R YEAR BODY TYPE DESCRIPTION PART NUMBER ‘ QrY.
02654-5  FILLER - FRONT BODY PILLAR TO FENDER - UPPER
|64/ s TR.H. [C45Z 6302654-A I 1
| ! |L.H. lc45z  6302655-A | 1
_— | [ |
’ ‘ \ { [
02670-1 FILLER - FRONT BODY TO FENDER - LOWER
|64/ s [R.H. [C45Z 6302670-A | 1
! : |L.H. lcasz 6302671-A | 1
| | [ Bumper | 380369-S(CC44) | 6
| | | | l
02694 REINFORCEMENT - FRONT BODY UPPER INNER PILLAR - UPPER
1637 | X(63) TR.H. [C3DZ 6300604-A | 1
E ! l | l
1 @ 1 f I
02884-5 REINFORCEMENT ASSY. - COWL SIDE PANEL
- [61/63] S [R.H. [C2SZ  6302884-A [ 1
L.H. C2SZ 6302885-A | 1
\ 1 l
| | I
02916-7 REINFORCEMENT - COWL SIDE PANEL TO FLOOR
64 [ A(76) R.H. 4A7 T7602916-A j
L, H, 4AZ 17602917-A 1




FORD CAR PARTS 935

BODY
SECTION 000

BODY BOLT CHART

HOW TO FIND BODY BOLTS and RELATED PARTS
1) To determine Body Bolts and Related Parts you must know:

a) YEAR

b) CAR LINE

¢) BODY TYPE

d) BODY BOLT LOCATION
e¢) NAME OF PART

2) Using this information and the typical illustration shown below, refer to
the listing beginning on page 936. ’

3) Locate the appropriate Code Number for Bolts, Nuts, Retainers etc,

4) Translate the Code Number into a Service Part Number by referring to the Cross
Reference listing on page 940.

Read down to locate Code Number.

Read across to locate Service Part Number,

EXAMPLE:
a) Year 1964
b) Car Line FORD
¢) Body Type 71
d) Body Bolt Location Number 3
e) Name of Part Absorber, Bolt, Flat washer, Lockwasher,
Retainer, Shim and Spacer
Code Numbers listed are: Part numbers shown for these Codes are:
Absorber ---74 C4AZ 6200154-A
Bolt ---64 C1AE 6A527-C
Flat washer---86 44735-88(X32)
Lockwasher---90 34808-S8(X67)
Retainer ---98 C4AZ 6200163-A
Shim ---67 C3AZ 8126-A
Spacer -t Not serviced

P-6300

1960/64 FORD




936 BODY FORD CAR PARTS
SECTION 000
BODY BOLT CHART - continued
BODY BOLT LOCATION
BODY TYPE PART NAME 1 |2 [3 a5 e [ 7 8 "o [10 11 [12]13] 1a
PART CODE NUMBER
1960 FORD
Except 76 Absorber * »* * * x
Except 76 Absorber 88 88 88 88
76 Absorber 75 *
54,58, 62,63,64, 75 Absorber *
Al T Bolt 41 31 31 |19 T
Except 76 o Bolt 32 |32 . R
78 Bolt 19 |19 B 25 B
Except 75 Bolt 31
5 Bolt 25 25
54, 58, 62, 63, 64, 75 Bolt 25 |28
59, 71, 16 Bolt 31
50, 71 Bolt 19
All Lockwasher 10 10 12 12 128 T
Except 76 Lockwasher 34 34
76 Lockwasher 28 28 12
75 Lockwasher | 12
Except 75 Lockwasher 12
54,58,62,63,64,75 Lockwasher 28
59,71 Lockwasher - 13
76 Nut 8 8 8 8 8
75 Nut 38
76 Nut 2 2 2 2 2
54, 58, 62, 63, 64, 15 Nut )
54, 58, 62, 63, 64, 75 Nut )
59, 71 Nut 7
All Nut 20 7 7 7 I
All Pad 113 -
All Retainer e ]
Except 76 Retainer 101 101 101 101
Except 76 Retainer * + Y* g
All Shim 69 T
All Spacer % J
Except 76 Spacer * * ]
76 Spacer * * * * * * »*
75 Spacer *
59,71 Spacer 76
59, 71 Washer 15 -
All Washer 30 -
All Washer 6 16 16 15 ]
5 Washer 34
1961 FORD
Except 78 Absorber > * * »*
Except 76 Absorber 88 88 88 88
76 Absorber *
54, 58, 62, 63, 64, 65,75 Absorber *
All Bolt 41 31 31 19
Except 76 Bolt 42 42




FORD CAR PARTS BODY 937
SECTION 000
BODY BOLT CHART - continued
BODY BOLT LOCATION
BODY TYPE PART NAME 1 [2 345 6 [ 7 18 o 11 12 [ 13 | 14
PART CODE NUMBER T
1961 FORD - continued
76 Bolt 19 19 : ! Ta25
75 Bolt 1 35 |31 '
Except 75 Bolt | 31
59,71 Bolt : : 31 19
Except 59, 71 Bolt } i 25
54, 58, 62, 63, 64, 65, 15 Bolt 26
All Lockwasher 10 |10 | 12 28 112
All Lockwasher 28 28
75 Lockwasher 9 12
Except 75 Lockwasher 12
76 Tockwasher 12
59,71 Lockwasher 13
54,58, 62,63, 64, 65,75 Lockwasher 28
Al Nut 20 77 T
All Nut 6
76 Nut i 2 2 2 2
76 Nut ! 8 8 8 |8
Except 76 Nut 7
75 Nut ) 38 )
54, 58, 62, 63, 64, 65, 75 Nut 2
54, 58, 62, 63, 64, 65, 75 Nut 8
59, 71 Nut 7
All Pad 113 HE
! !
All Refainer * ) ! o
Except 76 Refainer | x S X
Except 76 Retainer ; * ¥ ¥
All Shim 69 , B
All Shim ! L ;
All Spacer ! * * o )
76 Spacer ! * * X * * B
75 Spacer ; * T
Except 76 Spacer : * o
Except 76 Washer -~ 6 I S
59, 71 Washer |13 .
75 Washer 34
All Washer 30 16 |16 i RN
. } ]
1962 FORD
Except 76 Absorber * 153 ¥ X% X »*
Except 76 Absorber ! 88 88 * 88
76 Absorber X ’ TetTT R
Except 71,76 Absorber o I T
All Bolt 41 31 31 19
Except 76 Bolt 32 32 31
76 Bolt 19 19 25
54,62, 65, 71 Bolt 0 31 ) h
75 Bolt T 25 31 ) -
Except T1 Bolt 25 |26
71 Bolt T 19
Except 71,76 Bolt I 56
4 1 B RS P NS
All Lockwasher 34 34 28
All Lockwasher 10,10 12 12
54,62, 65, 71 Lockwasher i 12 T




938 BODY
W mopY FORD CAR PARTS
BODY BOLT CHART - continued
BODY BOLT LOCATION
BODY TYPE PART NAME T 3 [ 4 5 [6 ] 8 T'e 110 T11 12 113 [ 14
PART CODE NUMBER
1962 FORD - continued
75 Lockwasher T P 19 [12 [ ]
76 Lockwasher T | { ! 12
w ——t
71 Lockwasher | ! 13
Except 71,76 Lockwasher | ! i 28
71 777 [ Lockwasher ! o O] o | 10
Except 76 | Lockwasher | i ' { ; 10
. 1 | N
Except 76 Nut | ! F“" 7
71 Nt T 7
All Kut 5 i ; B
All Nut 20 7 i o B
i
all Pad T j |
76 Retainer i L 2 i 2 2
ki3 Retainer ] 8 ; 8 8
Except 76 Retainer 1 _L 76 |16 76 76
Except 76 7 [ Retainer i o | fA,‘;__ e X ¥
Except 71,76 Retainer ! i ‘ | 2
76 T Retainer 1 : ‘ 2
Except 71.76 71 Retainer 1 ! i 8
EC Retainer | ‘ ‘ 1 8
All Shim 59 * T*
‘ \
All Spacer ;* * *
we T Spacer P i * > *
54,62,65,75 77| Spacer’ I e
1T "1 Spacer ! ‘ 7 76
‘Except 76 ) Washer “ 15
71 “Washer ; } 15
75 o Washer : 34
All Washer SOWW . |16 16
. |
— f
I
: |
) 1963 FORD
Bcg@fﬁi:;fﬂiﬁ I Absorber 73 W3 My My 73 73 73 T
Except 76 777 Absorber T 82 82 82 82 T 82 82 82
T T T
E_.)fcept 76 "1 Bolt T ‘64 é64 'i37 37 37 37 35
All o Bolt 1] i : ; 46
76 Bolt 47 47 47 47 47 47 64
75 Boit \ 1 j 35
71 T T Bolt i ; i [ 47
Except 71,76 Bolt i E 36
a1 T Bont T _ 24
: i
Al 1" Lockwasher 10
71 Lockwasher 10
All Lockwasher 10 10 28 13
Except 76 Lockwasher 3 12 |12 12 12 12
76 Lockwasher i 13 13 13
75 Lockwasher ! ]
71 Lockwasher 12
71,76 Lockwasher 10
76 Lockwasher 10 10 10 10 10 10
H
) ‘ i




FORD CAR PARTS 939

BODY
SECTION 000

BODY BOLT CHART - continved

BODY TYPE

PART NAME

BODY BOLT LOCATION

1 [ 2 [ 3 [ 4[5 [6 |7 [ 8 9 [1o 1 [12]13]14
PART CODE NUMBER
1963 FORD - continued
71 Nut 7
76 Nut 7 7 7 7 7 7
71,76 Nut 7
All Nut 20
All Nut [3 7 7 "
Except 76 Retainer 3 »* »* % »* ¥ »*
Except 76 Retainer 93 93 93 93 93 93 93
All Shim 67
Except 76 Spacer 153 [153
76 Spacer * * 70 |70 70 70 70 70 |70
71 Washer 15 |
71,76 Washer 15
76 Washer 15 15 15 15 15 15
All Washer 30 16 16 15
76 Washer 29 29
75 Washer 34
1964 FORD
Except 76 Absorber 74 82 74
Except 76 Absorber 84 84 84 84
Except 76 Bolt 64 64 35 37 50 17
76 Bolt 32 32 64 47 19 46 64 19
Except 76 Bolt 36
All Insulator 65 74 74
All Insulator 84 84
Except 76 Insulator 94 94 74 94 73 74 82 73
All Lockwasher 9 10 10 28 13
6 Lockwasher 34 34 13 13 13 10
Except 16 Lockwasher 12 12 12 12
All Lockwasher 10
All Nut 2 7 7 7
76 Nut 7 7 7 7 7 7
Except 76 Retainer 98 08 94 94 93 94
Except 76 Retainer 97 97 97 97 97
All Shim 67
76 Shim *
Except 76 Spacer 28 28
6 Spacer * * * * 90 * >
All Spacer *
76 Washer 15 15 15 15 15 15
All Washer 27 15
All Washer 23 16 16




940

BODY
SECTION 000

FORD CAR PARTS

BODY BOLT CHART - continued

CODE NUMBER TO PART NUMBER LISTING - Quantity as required

PART NUMBER DESCRIPTION c'?gs PART NUMBER DESCRIPTION
1 [20348-52(B7T) Bolt-hex, head-3/87-16 x 3/4" 42 [%373465-58 Bolt-hex, head~7/16™-14 x 2 3/8"
2 [33799-S8(M52) Nut-hex. -3/87-16 43 [*375286-52 Lockwasher
~ 3 [33025-83[M33) Nut-hex.-3/87-24 44 (*375301-S Washer-flat-3/8"
4 [34394-57-3(M93A) Nut-hex. -3/87-18 45 [375750-S8(MM120) [Nuf-rivet fype-3/8"-16
5 [34396-S7(MD5) Nut-hex. -T/167-14 46 [376095-S7-8 Bolt-hex, head-7/16"-14 x 1 7/8"
6 [34424-S7(M84) Nut-hex, -1/277-20 47 [376275-S7-8(BB18T1A)Bolt-hex, head-7/16"-14 x 2 §5/16"
7 [34670-58(M54) Nut-hex. -7/167-14 48 _[377317-S(MMI92X) |Nut & retainer assy, -3/87-18
8 [34804-S8(X81) Lockwasher-spring-No. 12 49 [377318-52(MMIB2Y) [Nut & refalner assy,-7/16"-14
9 [34807-S8(X68) Lockwasher-spring=5/8" 50 [377957-57-8(BB169A) Bolt-hex, head-3/8"-16 x 3 3/4"
10 [34808-38{X67) Cockwasher - spring-T/T6" 51 [#379143-58 Bolt-hex, head-T/lS"'-14 x 3 3/4"
11 [34809-52(X68) T.ockwasher-spring-1/3" 52 [#379515-82 Bolt-hex, head-7/16"-14 x 2 1/8"
53 [*379647-52 Bolt-hex. head-1/2"-13 x 2 3/4"

12 134847-S8(X74) Lockwasher-spring-3/8"

13 [34848-S8(X75) Lockwasher-spring-7/16" 54 [*375966-52 Stud
14 |34588-84 (MBOD) Nuthex —7/T6"-14 55 [« 380612-52 stud
15 |44730-58(X26) Washer -[Tat-7/ 16" 56 [380616-S2(WWI27) Stud

57 [380618-S(MMI173T) |Nuf

16 |44735-588(X32) Washer-flat-1/2"

Bolt-hex, head-3/8"-16 x 3 3/18"

58 [381843-S3(BB404E)

17 |%*304903-S8 Bolt-hex, head

59 w382431-52

Bolt-hex. head-7/16"-14 x 4 1/27

18 [%323376-S Nut-spring
10 [504862-S4(H570)  [Boli-hex head-7/T6"- T4 x T 1/4" 60 |+382433-52 ockwasher
20 [351002-S32(MM262) |Nut-spring-1/2" 61 |C5AZ 5B078-B etainer
21 [351321-S8(XX197) | Washer-Tat-0/16" 62 |C5AZ 5B098-B Absorber

. 53 [C5AZ BAT03-E Thsulator
L LIRS wosher-Tal-T1/32 §4 [CTAE GA527-C | Bolt-hex head-T/T6"- 1T x T I/
23 [*351425-5 Washer - [Tat-7/16 LI (LM L D ex
54 (351088 SB(BBT8Y)  [Bolt-hex, head-7/T6 - 14 X 3 3/4" 5 -
35 [353677-58(BB405)  [Bolt-hex. head=3/8" 16 X T 13/32" Es gg:é gigg:g é‘;ﬁﬁ"““
26_|354612-SB(BB500C) | Bolt-hex, head-3/8"-16 x 2 53/84" | a7 =022 $728-2 L
27 [*356379-S8 Washer -flat
58 [#356445-53 Washer-fTat-1/3" LR 2. earer
30 [356583-S100(XX170) |Washer-flat-7/16" T OTAZ R I00 TS A Ao bar
30 [356606-S8(XX184) ~TWasher-Tlat-1/2"

7 -
31 [#358748-58 Boli-Rex. fiead-3/8"-T6 X TT3/T6" | 0o canr—saooran e aorber
32 [xr0r03-cs 2oft-hex. head §9 [CIAZ G200155-A | Absorber
33 [#370437-57 Lockwasher
85 [CIAZ B200155-B | Absorber

34 _|370485-57(XX202D) | Lockwasher 55 B8A—EI00155A—ABSorber
35 [37103T-S(DB166)  Boli-hex. head-3/8™-T6 X 3 30/32" | o—ca a5 6000100 D 1 ot
36 [371039-S8(BB445C) | Bolt-hex. head-3,/8"-16 x 3 3/4" - a.ne
37 [371741-S(BB160) | Dolt-hex head-3/8"-16 x T 1/3" o4 Laaz 0200167-4 petainer
38 |372093-S8(MMT21) | Nut-rivet fypé-3/8™- 16 58 1C1AZ 6300163 AT Retie
30 [372337-S(BB3%0)  [Bolt-hex. head-1/2"-30 x T 5/8" 15T ICIAZ BA0ToR 3
40 |372702-5(XX144) Washer-Ilat-3/8" hi pacer

41 |373375-88(BB654G) |Bolf-carriage-1/3"-20 x 3 3/4"




FORD CAR PARTS BODY 941
SECTION 030
NOuER | YEAR BODY TYPE DESCRIPTION PART NUMBER ary.
03045 SEAL - r|ommo TOP HEADER W1 IELD - Refer to Group 51338
r |
03080-1 MOULDING - WINDSHIELD OUTSIDE UPPER CORNER JOINT
‘ 62/ 1 X(62C) R. H. -Includes attaching parts TC3DZ 6203080-A 1
! L.H, |C3DZ 6203081-A 1
5 'No.6-18 x 5/8"Cross recess pan head screw | 52732-S13(U383) 2
63086 COVER - WINDSHIELD GARNISH LOWER MOULDING JOINT
[63/ A | Paint to match IC3AZ 6203086-A | 1
_ _ [ No.8 x 1" Cross recess oval head screw | 52376-S13(U296) [ 1
l ! l | |
l | ) [ f
NUMBER| YEAR BODY TYPE DESCRIPTION FPART NUMBER a.
CLEAR TINTED
BI66  GLASS - WINDSHIELD NUMBER
- A -
60/61 |A(except 63, 76) W59 | CIAB 6203100-A  [FCIAB 6203100-B 1
60/61 |A(63) W598 C1AB 6303100-A  RCIAB 6303100-B 1
60,/62 |A(76) W15 CIAB 7603100-A  |#*CIAB 7603100-B 1
62/63 | A(except 63, 76) W618 C2AZ 6203100-A  [+C2AZ 6203100-B 1
|64 | Alexcept 57, 63,76) | 1 | 1
63 | A(63,T6) [& W633 C3AZ 7603100-E  [:C3AZ 7603100-F [ 1
{64 | A(57,63) \ \ | 1
64 A(76) ! i
|
[62, |B(except 65) | WG1T | C20Z 6203100-A  [FC20Z 6203100-B 1
~ 163/ | B(65) A W34 C30Z 6505100-C | C30Z 6503100-D 1
-8 -
[60 139 \ W540 7 BBS 6303100-A  [fBYSB 6303100-C 1
161/63] 8 A W600 . C1SB 6303100-A  |sC1SB 6303100-B 1
|64/ IS A W651 | C4SZ 6303100-A  |[$C4SZ 6303100-B [ 1
-X -
60/ |X(except 63,76) ] W584 CODB 6403100-E  [3CODB 6403100-F 1
63/  |X(63,76) | A W635 C3DZ 17603100-C  |C3DZ 7603100-D 1
I I !‘ !}
! I \ < | [
NROVEL | YEAR BODY TYPE DESCRIPTION PART NUMBER QTy.
03110  WEATHERSTRIP ASSY. - WINDSHIELD
- A -
60 ﬁA(except 63, 76) With mouldings IC1AB 6203110-B 1
|Ci A(except 58F, 63A, 64H, 76B) | 1
[62 | A(except T6A) [With grooves for upper & lower moulding [C2AZ 6203110-B 1
|63 1A(75) ! ) [ 1
1 80/62] A(16) Cl1AB 17603110-A | 1
1'63,/64] A(57, 63, 16) C3AZ 6303110-C | 1
[63/64 | A(except 57, 63, 76) [ With grooves for upper moulding |[C2AZ 6203110-A | 1
- B =
62/  Blexcept 65) : C20Z 6203110-A T
163/ [ B(65) | [C30Z 6503110-A !
- 8 -
60 'S I B8 6303110-A [ 1
61/63] 5(63) \ ,CISB 6303110-C |1
81/63 5(76) | .CISB_7603110-¢ | 1
[64/ [ 8(83) \ |C45Z 6303110-A [ 1
64/ | S(76) | [C45Z 7603110-A | 1
- X -
160/ | X{except 63, 76) [ [CODB 6403110-C | 1
163/ [ X(63) [ |C3DZ  6303110-A [ 1
|1 63/ 5|X(76) I‘ =Ic3Dz 7603110-A | 1
L | l J
03127  WELT ASSY. - WINDSHIELD FINISH STRIP
| 60/64] A | Cut as required [COAZ $403127-A | 2

l | [

1

t Shaded Tinted A Includes mirror bracket



942 BODY
ec?RY.,o  FORD CAR PARTS
NUMBER| YEAR ‘ BODY TYPE DESCRIPTION PART NUMBER Qry.
RIGHT HAND | LEFT HAND
03136-7 MOULDING - WINDSHIELD - OUTSIDE - SIDE - Includes Attaching Parts
- A .
& 60/62 ’A(except 786) | Less attaching parts i COAB 6403136-B |COAB 6403137-B | 1
1 ! No.6-18 x 1 2" pan head ; 32921-S7-8(U334) | 32921-87-8(U334) [ 4or8™
[ l \ self-tapping screw J }
60/62 |A(76) Less attaching parts *COAB 7603136-B  |[COAB 7603137-B 1
No.6 x 1/27 Cross 52010-S8(U200) I 52010-5S8(U200) 4
| \ recess flat head screw ,‘ | ;
\ |
63,/64 |A(63) | C3AZ 6303136-C [C3AZ 6303137-C 1
63/64 |A(except 57,63, 76) | C3AZ 6203136-A |C3AZ 6203137-A 1
64 A(57) i C4AZ 5703136-A  |C4AZ 5703137-A 1
63/64 |A(76) C3AZ 17603136-A |C3AZ 7603137-A 1
| \ \
- B .
|62/ [B(except 65) C20Z 6203136-A  |C20Z 6203137-A | 1
[63/ |B(65) i C30Z 6503136-A |C30Z 6503137-A [ 1
I \ [ I
-8 -
61 S | C1SZ 6303136-B [CI1SZ 6303137-B [ 1
62,/63 |S(63) } [ | 1
62/63 |S(76) | C2SZ 7603136-A  |C2SZ 17603137-A [ 1
|64 [S(63) | | C45Z 6303136-A |C45Z 6303137-A f I
|64/ |S(76) f i C4SZ 7603136-A |C4SZ 7603137-A | 1
[ - ? | I
- X -
|63/ [X(63,76) | C3DZ 7603136-A C3DZ 7603137-A 1
60/ [X(except 63, 76) Less attaching parts i CIDB 6403136-A C1DB 6403137-A 1
No.8-15 x 3/4" Cross '  359872-S100(UU54B) 359872-S100(UU54B) 2
| | recess oval head screw | | |
|
N(EJRI\(A)BU;R YEAR BODY TYPE DESCRIPTION PART NUMBER QTY.
03144-5 MOQULDING - WINDSHIELD - OUTSIDE - TOP - Includes attaching parts
- A -
60/61| A(54,58, 62, 64, 65, 15) | Less attaching parts Cl1AB 6203144-A 1
60/61 A(59,71) ! Less attaching parts COAB 5903144-A 1
| 60/61 \ A(63) [ Less aftaching parts [COAB 6303144-E 1
| | ' No.6x1/2" Cross recess flat head screw | 52010-58(U200) '[ 2
i | \ 1
[62/64 | A(except 57, 63, 76) [ Less attaching parts [C2AZ 6203144-A [ 1
[63/64 | A(63) [ Used on units with or without vinyl roof cover [C3AZ 6303144-C [ 1
[64 [A(BT) I [C4AZ 5703144-A [ 1
| ss/s4|4 A(76) i “csAz 7603144-A I| 1
! !
- B -
| 62/ | Blexcept 65) "'C20Z 6203144-A
63/ [ B(65) iC30Z 6503144-A
| | _ ! I l
-8 -
161/63 [ 8(63) [ [C1SZ  6303144-A 1
764/ [S(63) I [C45Z 6303144-B | 1
64/ 5(63) [No. 6 x 1/2" Cross recess pan head screw 375557-S7-8(UU82) 2
64/ 5(76) C45Z 7T603144-C 1
84/ [8(76) No. 8 x 7/8" Cross recéss oval head screw [ 53049-§13(U281) Kl
l ]
I I
X -
160/ T X(except 83,76) [ JCODB ™ 6403144-A [ 1
[ 63/ | X(63) [ |C3DZ 6303144-A 1
63/ X(76) [C3DZ 17603144-A 1
[No, 6-18 x 5/8" Cross recess pan head screw | 52732-513 (U383) 2

!
! | {




FORD CAR PARTS BODY 943
SECTION 030
GROUPTYEAR BODY TYPE DESCRIPTI
NUMBER ON PART NUMBER QTy.
03148-9 MOULDING - WINDSHIELD - OUTSIDE - BELT - Includes Attaching Parts
- A -
160/62 | A [ Less attaching parts I[COAB_ 6403148-4 1
g 63/64‘ A(except 57, 63, 76) [R.H. [C3AZ 6203148-A | 1
| L | L4, |C3AZ 6203149-A | 1
| 63/64| A(57,63,76) | R.H. [C3AZ 7603148-A l 1
l 1 \ L.H. C3AZ__7603149-A 1
|60/ | A "' No.6 x 1/2" Cross recess flat head screw | 52010-88(U200) I
- B -
[62/ | Blexcept 65) \ [C20B 6203148-A 1
163/ | B(85) [C30Z 6503148-A | 1
|62/ [ B "No.6 x 1/2" Cross recess flat head screw I 52010-88(U200) ! 2
-$ -
64/ s [R.H. [C4SZ 6303148-A | 1
\ i iL.H. Ic4sz  6303149-A I
- X -
60/ X 1 [CODB 6403148-A | 1
60/ IX [No.6 x 1/2" Cross recess flat head screw | 52010-S8 (U200) | 2
03152-3 COVER - WINDSHIELD OUTSIDETOP
160/ | X(except 63,76) [R.H. CODB  6403152-C 1
a i L. H. CODB_ 6403153-C 1
03154  WEATHERSTRIP - WINDSHIELD - OUTSIDE - SIDE MOULDING
| i | Refer to Paint Sectlon Group 19562 | |
\ | 5
03178~ RETAINER - WINDSHIELD OUTSIDE TOP MOULDING l |
164 | A(BT) I C4AZ 5703178-A 5
| 63/64 1 A(63) [ C4AZ 6303178-A 6
[ 64/ 15(63) § C4SZ  6303178-A 7
63/ 1X(63) k IC3DZ 6303178-A I
| i [ No,8-18 x . 38" Cross recess truss head screw [ 376378-S101(UU97) [8or 22
T | l
03192-3 MOULDING - WINDSHIELD OUTSIDE SIDE - UPPER - Also refer to Group 03220-1
['60/62] A(76) [R.H. *[COAB 7603192-A 1
‘ (L4, ICOAB  7693193-A L1
| \ [No. 6 x 1/2"" Cross recess flat head screw [ 52010-58(U200) [ 2
! | No. 8 x 3/4" Cross recess oval head screw ] 52360-S13(U294) [ 2
164 [ S(76) R.H. /C4SZ  1603192-B 1
1 i iL.H. C4SZ 7603193-C 1
164/ 1 5(76) [No. 8-15 x 3/4" Cross recess pan head screw | 371828-S100(UU81) 2
| \ [No.8-18 x 1/2' Cross recess oval head screw 52413-S13(U313) 2

\

03198-9 WEATHERSTRIP - WINDSHIELD UPPER GARNISH MOULDING OR FRONT BODY PILLAR - Also refer to Group 02626-7

1 60/62! A(T6) 'R.H, *C0AB 7603198-A | 1
\ 1 | L. H. |COAB 7603199-A | 1
163/64 | A(T6) lR. H. EsAz 7803198-B \ 1
\ i L.H. 3AZ 7603199-B 1
‘ ] [ No.8-15 x 1/2"Cross recess pan head screw T 02726-S13(U381) ] 20r8
761/63 | S(76) R. H. C28Z 17603198-A } i
\ | |L.H. C2SZ  7603199-A 1
] \ [Retainer-R_H. ®[CISZ 63513A28-A | 1
‘ ' Retainer-L.H. IC1SZ  63513A29-A 1
| | [No.8 x 1/2" Cross recess pan head screw 52726-S13(U381)
83/ [X(63,76) |R.H. C3DZ 7T603108-A 1
l | [ L4, |C3DZ 7603199-A | 1
! 1 1No,8-15x1/2" Cross recess pan head screw | 52726-S13(U381) [ 12
| ! \ \ ]
NBER| YEAR BODY TYPE DESCRIPTION | PART NUMBER ar.
| RIGHT HAND |  LEFT HAND
03220-1 MOULDING - WINDSHIELD OUTSIDE UPPER CORNER - Includes Attaching Parts
60/61 | A(54, 62, 65, 75) Less attaching parts CIAB 6203220-B |CI1AB 6203221-B 1
60/61 | A(58, 64) Less attaching parts CIAB 6403220-A |CIAB 6403221-A 1
60/61 | A(59, 71) Less attaching parts *CIADB 5903220-A |C1AB 5003221-A 1
| 60/61 | A(63) Less altaching parts CIAB 6303220-A |CIAB 6303221-A 1
No.6-18 x 1/2" pan head 32021-57-8(U334) 32921-57-8(U334) r

HGO 61 HA

| self-tapping screw

!

|




944

SECTION 030 FORD CAR PARTS

NUMBER| YEAR BODY TYPE DESCRIPTION PART NUMBER o
RIGHT HAND | LEFT HAND
03220-1 MOULDING - WINDSHIELD OUTSIDE UPPER CORNER - continved - Includes Attaching Parts
- A -
62 A(except 76) C2AZ 6203220-A° |C2AZ 6203221-A 1
63/64 | A(76) C3AZ 7TR03220-A |C3AZ 7603221-A 1
- B -
\ 62 }B(54, 62) Less attaching parts | C20Z 6203220-B C20Z 6203221-B I 1
63/ !B(except 65) | [
| 63/ | B(65) | | C30Z 6503220-A |C30Z 6503221-A | 1
-8 -
61/63 [S(63) Less attaching parts CISZ 6303220-A |CISZ 6303221-A 1
No.6-18 x 12" pan head 32921-S7-8(U334) | 32921-57-8(U334) 2
self-tapping screw
[ 81/835(76) [ | _CI1SZ 7603220-A |CISZ 7603221-A | 1
164 [S(76) | Refer to Group 03192-3 | ; |
- x -
160/ X(except 63, 76) Refer to Group 03152-3 [ I
63/ | X(63) C3DZ 6303220-A | C3DZ 6303221-A 1
63/ | X(16) C3DZ 7603320-A |C3DZ 7603221-A 1
l
: \
R YEAR’ BODY TYPE DESCRIPTION g PART NUMBER ary.
03262  RETAINER - WINDSHIELD
|61/64] s | R. H. IC1SB  6303262-A | 1
‘ l\ '[ No. 8-15 x 1'' Cross recess oval head screw ’| 52376-S13(U2¢6) !1 6
1 | |
03266 SEAL - WINDSHIELD GARNISH SIDE MOULDING I
[64/ |S(76) [Cut to 23" from C4SZ 63517B30-A \ z
! [
03408 PANELASSY.- WINDSHIELD HEADER | |
- A -
[62/64 | A(except 57,63, 76) C3AZ 6203408-A 1
[63/64 | A(57, 63) C3AZ 6303408-B |
[ 63/64] A(16) [ |C3AZ 7603408-A I
! [ ! \
- ' -
[62/ | Blexcept 65) [ |C20Z 6203408-A 1
[63/ | B(65) \ IC30Z 6503408-A 1
| I I l |
.8 .
64/ ]s(76) | \C4SZ 17603408-A [ 1
64, |S(63) | Use with C45Z 6351016-A 1
| o 1
-X .
| 83/84 X(63,775) | Drill 5 holes . 10 dia. for model 63 headlining  |C3DZ 7603408-A |
{ | | retainer ! |
160/ T X(except 63, 76) | Remove dome lamp bracket as required QCODZ 6403408-D [ 1
{ } I
) DOWEL - WINDSHIELD HEADER - SIDE
ll 61/e4|1 5(76) [Refer to Group 514A38 I] I|
]
03474 PLATE - WINDSHIELD HEADER DOWEL STRIKER
64  |5(16) "Before 10/1/63" | [C48Z 7603474-A [ 2
64 ‘t S(76) ""From 10/1/63" ‘! l[c‘lsz 7603474-B Il 2
03512-3 MOULDING ASSY. - WINDSHIELD GARNISHSIDE ~ Dot To Mateh
62/ | Blexcépt 65) [R.H. [C20B 6208512-AP | 1
L.H, [C20B  6203513-AP | 1
| No.10-12 x 7/8' Cross recess oval héad screw | 52369-513{U304) 6
[63/ | B(65),X(63,76) Refer to Group 03598-9
le4, |s
60/ [ Xlexcept 63,76) R.H. CODZ 6403512-A 1
L. H. CODZ 64035134 |1
6

| No, 8-15 x 3/4" Cross recess oval head screw | 52360-813(U294)
|




FORD CAR PARTS BODY 945
SECTION 030
T SROUR | vear BODY TYPE DESCRIPTION PART NUMBER arv.
RIGHT HAND | LEFT HAND
03598-9 MOULDING - WINDSHIELD GARNISH - SIDE - Includes Attaching Parts
- A -
60/61 [ A(76) | Paint to match | ®*COAB 7603598-BP |COAB 7603599-BP ] 1
60/62 | A(except 63) | No.8 x 3/4" Cross ] 52360-S13(U294) | 52360-S13(U294) | 4
| recess oval head screw | |
60/62 | A(except 76) | No.8 x11/2" Cross | 52388-S13(U298) | 52388-S13(U298) [ 2
recess oval head screw!
63 A(54, 62, 71) 0C3AZ 6203598-B 0C3AZ 6203599-B 1
63 A(54,62,71) +C3AZ 6203598-A +C3AZ 6203599-A 1
63 A(63) +C3AZ 6303598-B +C3AZ 6303599-B 1
63 A(65, 75) +C3AZ 6503598-A |tC3AZ 6503599-A 1
63 A(65, 75) 0 C3AZ 6503598-B 0C3AZ 6503599-B 1
63 A(76) +C3AZ 7603598-A tC3AZ T7603599-A 1
63 A(76) ¢ C3AZ 7603598-B 0C3AZ 7603599-B 1
No.8-15 x 5/8" Cross 53027-513(U278) 1 53027-813(U278) ’ 4
recess oval head screw |
No.8-15 x 1 1/2" Cross 52388-5S13(U298) 52388-813(U298) 2
recess oval head screw
63 A(63) [ ¢C3AZ 6303598-B OC3AZ 6303599-B ] 1
64 A(51,63) | [ 1
64 A(54,62,71) | Paint to match C4AZ 6203598-A | C4AZ 6203599-A 1
64 A(57, 63) + C4AZ 6303598-A C4AZ 6303599-A 1
64 A(76) C4AZ 17603598-A C4AZ 17603599-A 1
No.8-15 x 5/8" Cross 53027-513(U278) 53027-813(U278) 4
recess oval head screw|
| [
- B -
63/64 | B(65) "Before 10/15/63" C30Z 6503598-B C30Z 6503599-A 1
64/ B(65) "From 10/15/63" | Less attaching parts C30Z 6503598-B C30Z 6503599-B 1
No.8-15 x 5/8'" Cross 53027 S13(U278) 53027-513(U278) 6
recess oval head screw
62/ B(except 65) | Refer to Group 03512-3
-8 .
61 S "Before 1/16 /861" | Less attaching parts [ CISB 6303598-A *|C1SB 6303599-A 1
61/63 (S "From 1/16/61" Less attaching parts C1SB 6303598-D C1SB 6303599-D 1
No.8 x 7/8" Cross 52368-523(U295) 52368-823(U295) 4
recess oval head screw
64/ S(63) C4SZ 6303598-B |C4SZ 6303599-C 1
64/ S(76) C4SZ 17603598-C | C4SZ 7603599-C 1
- X -
60/ X(except 63, 76) Refer to Group 03512-3 | |
63/ X(63) C3DZ 6303598-C | C3DZ 6303599-C | 1
64/ X(176) C3DZ 7603598-C |C3DZ 7603599-C ] 1
| [ | | | |
l i | I | l
pROUFR | YEAR BODY TYPE DESCRIPTION PART NUMBER ary.
03606-7 MOULDING - WINDSHIELD GARNISH - UPPER-~ Includes attaching parts
- A -
62/63 | A(65, 75) R. H. -Chrome ~less attaching parts C2MB 5403606-A 1
L.H, C2MB 5403607-A 1
63 A(T6) C3AZ 7603606-A 1
62/64 | A(54, 62, 71,75) R.H. -Paint to match-less attaching parts 1C2AB 6203606-AP ; 1
| L.H. |C2AB 6203607-AP | 1
|63 A(57,863) TCut & slot for (4) hole visor -less attaching parts |[C4AZ 6303606-A 1
164 A(76) T [C4AZ 7603606-A 1
81,/63 ; S(63) "Frsom 1/16/61" [C1SB  6303606-C 1
84/ | S(63) [C4SZ  6303606-A 1
81/ 18 No. 8 x 7/8" Cross recess oval head screw | 52368-523(U295)
-X -
63/ X(63) | [C3DZ 6303606-C 1
63/ X(76) [C3DZ 17603606-C 1
I

1 Used on units with fixed steering column

¢ Used on units with moveable steering column



946 BODY
s1ct Y010 FORD CAR PARTS
e | YEAR BODY TYPE ] DESCRIPTION PART NUMBER , arv.
|
03626-7 MOULDING - WINDSHIELD GARNISH - LOWER
60/62 | A } { *
60 |s i i
| 83/64] A R, H. -Paint fo match IC3AZ 6203626-A 1
IL L IC3AZ 6203627-A 1
{ | | No. 8 15x11/2" Cross recess oval head screw | 52388-513 (U298) 8
t [ No.8-156x21/2" Cross recess oval head screw | 371847-S13 (UU56) P
03638 SUPPORT - WINDSHIELD LOWER GARNISH MOULDING
{63/64( A [g |C3AZ 6203638-A | 7
]
03642 FII.I.ER WINDSHIELD GARNISH MOULDING - LOWER CORNER ‘ ] I
82 " [ Rubber |COAB 6403642-A [ 3
[63/647A | Rubber 'C3AZ 6203642-A [ 2
164/ |X(63,76) | | | 2
04110 ARM - VISOR
|C4/ E 4 C4SZ_6304110-A | 2

{No.10-32 x 3/16" set screw

| 374985-38(CU33K

o414 PIN VISORANCHOR

(60 | A 1 [BBA TOUAIIZ-A [ T
60 |X | ! | 2
61/ Ta I'Includes rubber tip-refer to Group 04115 IC3DZ 17604114-B ! 2
l62/ |B | ! o2

|61/83 ;s P2
63/ |X(63,76) 1 | 2
64/ 18 J — C457 6304114-A ]

o4Ns SLEEVE - INSIDE VISOR ANCHOR PIN

61/ l. All I’ Rubber tip - Used with basic 04114 IC5AZ 6204115-A ’f 2

f
i |
[-ZIE]] BRACKET ASSY. - VISOR CLIP MOUNTING
|63/ [ A(76) [ Chrome-Includes spring IC3AZ 17604131-B [ 1
| | | No,6-32x378 Cross recess pan head screw '*51754-S8 1
{ No,8-15x5/8" Cross recess oval head screw | 53027-S13 (U278) [
041231-2 CLIP ASSY. - VISOR ARM
- A -

|60 iA(76) | Gray Plastic-Pin type | BBA T604132-A [ 2

| | No.10-12 x 5/8" Cross recess oval head screw | *52735-58 [ 2

[60/61 | A(except 76) | Gray Nylon-Pin type |COAB 6404132-A I 1

| No. 8 x 3/4" Cross recess oval head screw 52360-513 (U294) 1
61 Alexcept T6) [ With safety visor - Chrome [CIAB 6204131-C | 1

| | [No.8-15 x 7/8" Cross recess oval head screw | 52368-5S23(U295) 1
61/62 | A(76) [ Chrome [C1AB 7604131-A [ 2
63/64 [ A(57,83) Chrome-Includes spring [C3AZ 6304131-B 1
63/64 | A(76) Chrome-Includes spring [C3AZ 7604131-B 1

163 [A(T€) | No.6-32x7/16" Cross recess pan head screw [*371052-S8 1

|63 /64 [ A(57,63, 76) [No.8-15x 5/8" Cross recess oval head screw | "53027-S13(U278) [ 71

[63/64 [ A(57, 63) [ No.6-32'x 5/8" Pan head screw [51785-S13{U363) [ 1

l6a lA(76) [No.6-32 x 3/8" Cross recess pnan head screw [*51754-58 ] 1

- B -
63/ [ B(65) IC30Z 6504131-A 1
| No.8-15x3/4" Cross recess oval head screw | 52360-513(U294) 1

-8 -
61/83 7S [Chrome |[C3SZ 6304131-A I 1
84/ |s [ Chrome §c4sz 6304131-A ]! 1

|

[No.8-15 x 7/8" Cross recess oval head screw 53049-513(U281) 2
[No.8-15 Nut (sorine) 350881-S(MM233) 1

| 60 [ X X - | Gray Plastic-Pin type | B8A T7604132-A | 2

63/ | X(76) ['Chrome-bracket mounting ;C3DZ 7604132-A | 1

| | [No B-15x3/2"Cross recess oval head screw [ 52360-SI13 0294 A

04134 SPRING - VISOR ARM CLIP
62/64 | Alexcept 57, 63, 78) C2A7 6204134-A 1
62/ B(except 65) C3DZ 6204134-A 1
61/ X(except 76) 1
X{except T8} No. 6-32 x 1/4"" Pan head screw | 41540-S8(U353) |] 2
| 2

| 62/63 | Afexcept 63,76)
| [

F




FORD CAR PARTS BODY M7
SECTION 042
NOVIBER| YEAR BODY TYPE DESCRIPTION | PART NUMBER ary.
| RIGHT HAND [ LEFT HAND
04144-5 ARM and BRACKET Asst. - VISOR - LESS VISOR
60/61 | A(except 76) Paint to match COAB 6404144-AP |COAB 5404145-AP 1
No.8 x5/8" Cross *52482-S13 *52482-S13 6
recess oval head screw
62 A(54B, 62B, C, D) Paint to match C2AZ 6204144-C |C2AZ 6204144-C 2
83/64 | A(54B, E, 62B, E, 1B, C) ‘ 9
62 A(54B, 62B, 71B, C, D) Chrome bracket C2AZ 6204144-D C2AZ 6204144-D 2
63 A(54A, 624, 65, T1A, E, 75) 2
|64  |A(544, 624, T1A,E) | 2
62/64 | A(except 57, 63, 76) [ No.8-15 x 5/8" Cross | 53027-513(U278) | 53027-S13(U278) | 6
\ recess oval head screwl |
62 [A(76) [ Chrome bracket " CIAZ 7604144-A |C1AZ 7604145-A 1
|
l 63 A(78) Chrome bracket-4 screwl C3AZ 7604144-A \CSAZ 7604145-A 1
holes |
63/64 [A(57,63) "Before 1/2/64" 4 Screw holes ‘\ C3AZ 6304144-A |C3AZ 6304145-A 1
64 A(57,63) "From 1/2/64" 3 Screw holes | C4AZ 6304144-A |[C4AZ 6304145-A 1
64 A(76) 3 screw holes C3AZ 17604144-B ]CSAZ 7604145-B 1
63/64 | A(63,76) [ No.8-15 x 11/2" Cross 52388-S13(U298) | 52388-513(U298) 6ors
\ recess oval head screwl |
1 ! ! | | |
-8 -
62/ | B(except 65) [ Paint to match CODZ 6404144-A | CODZ 6404145-A 1
63/ |B(85) | Paint to match C30Z 6504144-A |[C30Z 6504145-A 1
\ l l
s .
60 S B8S 6304144-A | B8S 6304145-A 1
No.8 x11/2" Cross 52388-513(U298) 52388-513(U298) 8
recess oval head screw \
61/63 |8 Rolled lip-Chrome brkt. C1SB 6304144-B |CISB 6304145-B 1
No.8 x 1 1/2" Cross 52388-513(U298) \ 52388-513(U298) 8
recess oval head screw) i
64/ S(63) | | C4SZ 6304144-B |C4SZ 6304145-B 1
64/ 5(76) | Chrome bracket | C4SZ 7604144-A | C48Z 17604145-A 1
564/ \5(76) | No.8-15 x 5/8" Cross |  53027-513(U278) \ 53027-S13(U278) 4
recess oval head screw| I
64/ S(63) No.8-32 x 1/2" Cross *50696-S13 *50696-S13 2
recess oval head screw
and washer assy.
64/ S No.8-15 x 1 1/4" Cross 53066-S13(U284) ' 53066-513(U284) 4
recess oval head screw |
- X -
60/ X(except 63,76) Paint to match CODZ 6404144-A CODZ 6404145-A 1
63/ X(63) 4 screw holes C3DZ 6304144-A C3DZ 6304145-A 1
63/ X(76) Chrome bracket-4 screwl C3DZ 17604144-A C3DZ 7604145-A 1
holes |
60/ X(except 63, 76), B(except 65) | No.8-15 x 3/4" Cross 52360-513(U294) 52360-S13(U294) 6
recess oval head screw
63/ X(63,76) No.8-15 x 1 1/2" Cross 52388-513(U298) 52388-513(U298) 4
recess oval head screw \
\ l l |
N%ngg&‘ YEARi BODY TYPE | DESCRIPTION PART NUMBER QY.
04200 KIT - INSTRUMENT PANEL SAFETY PAD ATTACHING - *Includes Attaching Parts
60,627 A = ! [COAZ 6404200-A 1
Consists of
1-COAB 6404264-A *Moulding-end-RH 1-COAB 6404590-A Retainer-cover-RH
1-COAB 6404296-A *Moulding-center 1-COAB 6404591-A Retainer-cover-LH
1-COAB 6404287-A *Moulding-end-LH 4-52720-513 Screw
1-COAB 6404454-BP Grille-radio 1-C2AZ 19C525-A Cement (pint)




BODY
948 stctO..,  FORD CAR PARTS
NUORR | YEAR BODY TYPE DESCRIPTION PART NUMBER ary.
04200 KIT - INSTRUMENT PANEL SAFETY PAD ATTACHING - continued - *Includes Attaching Parts
- A -
|63 FA | [C3AZ ~6304200-A | T
Consists of
8-C3AZ 6204278-A Clip *2-C3AB 62045B64-B Spacer
2-C3AZ 62045B53-A Cover 4-53038-S13 Screw
1-C0AZ 19552-A Cement (tube)
N [64 [A 1 IC4AZ 5404200-X 1
Consists of
8-C3AZ 6204278-A Clip 4-53038-513 Screw
2-C4AZ 54045B52-A Cover (defroster opening) 1-COAZ 19552-A Cement (tube)
-8 -
162/63 | B(54A, 62A,71D) \ [C20Z" 6204300-A E
Consists of
1-C20Z 6204296-A *Moulding-RH 1-C20Z 6204522-A *Moulding-RH
1-C20Z 6204297-A *Moulding-LH 1-C20Z 6204523-A *Moulding-LH
1-C20Z 6204518-A *Moulding-RH 1-COAZ 19552-A Cement (tube)
1-C20Z 6204519-A *Moulding-LH
162/63 | B{except 54A, 62A,71D) ! [C20Z  6204200-B [ 1
Consists of
1-C20Z 6204296-B *Moulding-RH 1-C20Z 6204518-A *Moulding -RH
1-C20Z 6204297-A *Moulding-LH 1-C20Z 6204519-A *Moulding-LH
1-C0AZ 19552-A Cement (tube)
|64 [ B(54A, 624, 71D) i C40Z" 5404200-A [ 1
Consists of
1-C20Z 6204518-A *Moulding (end)-R. H. 1-C40Z 6204296-A *Moulding (upper)-R. H.
1-C20Z 6204519-A *Moulding (end)-L. H. 1-C40Z 6204297-B *Moulding (upper)-L. H.
1-COAZ 19552-A Cement (tube)
64 | B(54B, 62B, 65, 71B) I «C40Z 5404200-B [ 1
Consists of
1-C20Z 6204518-A  *Moulding (end)-R. H. 1-C40Z 6204296-B *Moulding (upper)-R. H.
1-C20Z 6204519-A  ~Moulding (end)-L. H. 1-C40Z 6204297-A *Moulding (upper)-L. H,
1-COAZ 19552-A Cement (tube)
- X -
[60/63 [ X(except 63, 76) [ Service details f * I
h Consists of
1-CODB 6404518-BP *Moulding-end-RH 1-CODB  6404296-B  Moulding-upper pad-RH
1-CODB 6404519- BP * Moulding-end-LH 1-CODB  6404297-B Moulding-upper pad-LH
1-CiIDB 6404522-AP Moulding-pad-RH 1-CODB  6404772-C  Moulding-upper pad center
1-C1DB 6404523-AP Moulding-pad-LH 13-CODB  6404561-C Clip-moulding
1-C1DB 64044B40-AP Mboulding-pad-center 9-53072-S13 Screw
1-C2AZ 19C525-A Cement (pint)
| 63 i X(63,176) i |C3DZ 7604200-A [ 1
Consists of
1-CODB  6404296-B Moulding-RH 1-C3DZ 17604522-A Moulding-RH
1-CODB  6404297-B Moulding-LH 1-C3DZ 7604523-A Moulding-LH
1-C1DB  64044B40-AP Moulding-center 13-CODB  6404561-C  Retainer
1-CODB 6404518-BP*M0ulding-RH 1-CODB  6404772-C Moulding-center
1-CODB 6404519-BP *Moulding-LH 9-53072-S13 Screw
1-C2AZ 19C525-A Cement (pint)
164  |X ; IC4DZ 5404200-B [ 1
Consists of
1-C4DZ 6204296-A*M0u1d1ng - upper 1-C4DZ 6204518-B* Moulding (end)-R. H,
10-C4GY 54044B96.C Clip 1-C4D2 6204519-B*Mou1d1ng (end)-L. H.
1-COAZ 19552-A Cement (tube)
042A80  REINFORCEMENT ASSY. - INSTRUMEINT PANEL LOWER FLANGE END
64/ [s I [C352 63042AB0-A | T
I

i I

{
| | |

] |

| | I

[ |

| | I

[ I




949

FORD CAR PARTS BODY
SECTION 042
NoaEe | YEAR BODY TYPE i DESCRIPTION PART NUMBER ary.
04278 CLIP - INSTRUMENT PANEL SAFETY PAD RETAINER
[63/64] A ] [C3AZ 6204278-A )
I f I I
04296-7 MOULDING - INSTRUMENT PANEL UPPER COVER RETAINING - Includes Attaching Parts j
- B -
[62/63 [B R.H, -Use w70 HnlIsh panel 04338 [C20Z "6204206-A [T
[62/637 B | R.H, -Use with finish panel 04338 C20Z 6204296-B | 1
| 62/63 B TL.H, C20Z 6204207-A 1
[64 B(544, 624, 71D) R.H, 40Z 6204296-A , 1
| L.H. C40Z 6204297-B Pt
| 64 B(54B, 62B, 65, 71B) |R.H. C40Z 6204296-B ‘ 1
| y [L.H. IC40Z 6204297-A {1
- X - - -
160 63 'X [R.H. ODB 6404296-B ) 1
| . L, H, CODB 6404297-B 1
84/ X | IC4DZ  6204296-A [ 1
T T
| | |
04300 REINFORCEMENT - CONSOLE PANEL - REAR
- A -
| 62 | A(65,76) i iC2AZ 6504300-A ’ 1
163 | A(63C,65B,71G,H, 75, 76) { i 1
164 | A(57C, 63C, 76B) \ | 1
- - . =
162 [B(62C) F IC1DB _ 6404300-A [ 1
163/ B(65B) C2AZ 6504300-A [ 1
- X -
[61  [X("Futura”) ‘ [CIDB 6404300-A T
|62 X(62C, 64C, +71B) \ 1
63 X(62C, 63C, 71D, 76B) : | 1
l I l
04320 PANEL ASSY. - INSTRUMENT
- A -
63 TA . Without movable steering column IC3AZ 6204320-A [ 1
163 A | With movable steering column [C3AZ 6204320-B 1
64 A [ Without movable steering column 4AZ 6204320-A 1
64 A [With movable steering column C4AZ 6204320-B !
[60/ | A |5/16" - 24 x 1" Hex. head bolt 20387-S8 (B157) [ 2
i '5/16" Lockwasher i 34806-S7 (X64) 2
| :5/16"" Flat washer 44722-38 (X19) 2
i "5/16"-24 Hex, nut 33798-88 (M62) 2
: . No. 8 Flat washer 44710-S8 (X10) 8
2 'No. 8 x 1/2" Hex. head screw [%42006-58 8
-B -
[62/63 | B | Also refer to Group 06050 30Z 6204320-B 1
64 |B "Before 11/18/63" C40Z 6204320-A 1
64 B "From 11/18/63" C40Z 6204320-B 1
! J l l !
-8 -
’ 61/63 ]S [ For cover refer to Soft Trim Section Group 04290 [C2SZ 6304320-A 1
1Also refer to Group 04334-5 | |
| | J ! 4
61/63‘ S [5/16"-24x1 3/4"Stud &houlder)-to center support | 376463-38(WW119) | 1
! [ 5/16™ External tooth Tockwasher | 357789-S7T(XX343) | 1
| I 5/167-24 Hex, nut | 33923-58(M32) 1
164/ 1S For cover refer toSoft Trim Section Group 04260 'C4SZ 6304320-B [ 1
[60/ |S [5/16-24 x 1" Hex head bolt | 20387-S8(B157) [ 2
| | | 5/16"-Lockwasher | 34806-S7(X64) 2
[5/16" Flat washer | 44722-S8(X19) 2
5/16'"-24 Hex, nut 33798-S8(M62) 2
| No. 8 Flat washer 44710-S8(X10) 8
| No.8 x 1/2" Hex, head screw *42006-S8 [ 8
- X -
| 60/63] X | For cover refer to Soft Trim Section Group 04290 |CODZ 6404320-D | 1
64 |X ] C4DZ 6204320-A | 1

#  With bucket seats



930

BODY FORD CAR PARTS
SECTION 042
NGUR;AOBUEPR[YEAR’ BODY TYPE f DESCRIPTION PART NUMBER arv.
043238 PANEL - |NSTRU_MEV@T PANEL FINISH - continued ‘
. R

i 62/63°' B I Includes attaching parts C202Z 6204338-A | 1
[64 [B(54B,62B, 65, 71B) 4 [C40Z 6204338-a 1
; No.10-12 x 1/2" Cross recess pan head screw | 52013-S8(U209) [ 1
’ [No.10-12 x 1/2" Cross recess pan head screw | 52727-88(U382) [ 2
? [No.10-12 x 7/8" Cross recess oval head screw [ 52369-S13(U304) [ 4

-5 -
64 | 5(63A, 76) [ Without A/C IC4SZ™ 6304338-A [T 1
| I with A/C IC4SZ  6304338-B | 1

G4 ‘ S(63B) | Without A/C IC4SZ 6304338-C 1
| | | With A/C [C4SZ  6304338-D M1
| | [No.8-15 x /27 Cross recess oval head screw | 52344-513(U292) [ AR
1 y | | |

04360 COVER - INSTRUMENT PANEL RADIO OPENING ACCESS - BOTTOM
‘61/63 l S [Black [C3SZ 6304360-E I 1
Red C38Z 6304360-F 1

’ l | No. 8-18 x 3/8" Cross recess oval head screw 53008-S13(U275) 2
| 62/63] S | Pearl Beige C2S7 6304360-AAF | 1
X i " Medium Chestnut "IC25Z 6304360-ADG | 1

Light Blue {C25Z 6304360-AAB : 1

63 S Light Gold Metallic [C3SZ 6304360-C | 1

Light Rose Beige Metallic [C35Z '6304360-D ! 1
, [ ; “ [
04366-7 BRACKET - INSTRUMENT PANEL TO PILLAR
- A -

60,/64 | A ‘ ICOAB 6404366-4 [T 2

60/ | A [ 5/16"-24 x 11/8" Hex, washer head bolt _ |_353483-52 (BB588) | 4
| 5/16'-24 Hex. nut | 33798-58(M62) 4
\ ] ' [5/16"-18 x 1/2" Hex, lock nut | 34392-57(M93) [ 1
I [5/167-18 x 3/4" Hex. head screw and washer assy.| 359662-S7-8(BB575A) 3

-5 -
[61/63]5 'R.H. [C28Z  6304366-B | 1
i | L.H. iC25Z 6304367-B |1
61/63]S [ Upper 'C2SZ 6304366-A [ 2
; 61/631 S | 5/16"-24 x T 1/8" Hex. washer head bolt 353483-52(BB588) | [
] ! [5/16"-24 Hex. nut 33798-S8(M62) | 4
;‘ '1/4"-20 x 5/8"" Hex.washer head screw *373108-52 ] 2
j : 1/4"-20 Hex. lock nut | 34390-S7-8(M92) T2
|64/ E i [C45Z 6304366-A R
| | [5/167-18 x . 88" Hex, shoulder head stud I 378734-S2(WW122) 1
[ 1 5/16"-18 x 3/4" Hex, head screw and washer assy] 359662-S7-8(BB575A) 5
| | [5/16"-18 Square nut 34130-S8(M149) 6
- X -

64/ [X [R.H. IC4DZ 6204366-A [ 1
. |L.H. C4DZ 6204367-A | 1
[ \ .‘ f ]

04371 PLATE - INSTRUMENT PANEL RADIO DIAL HOLE - Includes Attaching Parts  (When Radio 15 not used)
- A -

[60/62 | A(except 65, 76) I Paint to match-without attaching parts CO0AZ 6204371-A [ 71
[6062] A [ 1/4" Nut (self threading) | 371024-57(MM286) | 2
162 [ A(65,76) [ Refer to Group 04360 1 \

63 A(54A,62A,63,65,TIA E, 75, | Without attaching parts [C3AZ 6204371-B } 1

76) i

63 A [Nut (speed) | 357041-532(MM242) | 2

63/64| A(54B,E, 62B,E, 71B, C) | Paint to match-without moveable steering column]|C3AZ 6204371-A | 1
‘ 64 r A | Bright finish -without attaching parts |C4AZ 6204371I-A [ 1
| i [1/4" Nut (self threading) | 371024-S7(MM286) | 2

62 B(54A, 62A) - | Paint to match-without attaching parts 1C20Z 6204371-A I 1
63 B(54A, 62A, 71D) | | 1

62 | B(54B, 62B) [Bright finish [C20Z 6204371-B T
|63 | B(54B, 62B, 65, 71B) { 1

64 B [ Paint to match-without attaching parts [C40Z 6204371-B 1

[3/8"-24 Nut (stamped) i 376642-S35(MM2924A) 2




FORD CAR PARTS BODY 951

SECTION 042

N%Rn%JEPR‘ YEAR BODY TYPE 1 DESCRIPTION PART NUMBER ary.
04371 PLATE - INSTRUMENT PANEL RADIO DIAL HOLE- continved - Includes Attaching Parts  (When Radio is not used)
-5 -
161/64]S \ [CISZ §304371-A [ 1
L | \ |
- X -
T80 | X | Beige |CODF 6404371-C160 | 1
! T Blue [CODF 6404371-C206 | 1
760/62. X "Black ;CODF 6404371-C217 |1
\63 | X(except 54B,62B,C, 63,76) | 1 b
‘ : Green |CODF  6404371-C217 1
| ; _Red 'CODF_ 6404371-C266 | 1
T61/62 X | Blue |CODF  6404371-C215 1
|63 | X(except 54B,62B,C, 63, 76) ! 1
\ Brown |CODF 6404371-C216 | 1
| | | Turquoise {CODF 6404371-C218 | 1
[63 | X(54B, 62B,C, 63, 76) i [C3DZ 6204371-A | 1
| 64/ |X(54A,D,59,62,66,71A,B,78) Paint to match-without attaching parts C4DZ 6204371-B | 1
| | [3/8"-24 Nut (stamped) | 376642-535(MM2924)] 2
| \ ! I
04392-3 PANEL - INSTRUMENT PANEL - FINISH END
|63 | X(54B, 62B,C, 63, 76) | R, H. -Includes attaching parts [C3DZ 6204392-A [ 1
; 'L.H. |C3DZ 6204393-A | 1
[64 [X(54B,62B, C, 63, 65H, 71C, 76)|R H. -Includes attaching parts IC4DZ  620439%5-A [
\ I [
04396 BRACKET - INSTRUMENT PANEL CLOCK OPENTNG COVER MOUNTING
[63 T A(54B, 62B, 71B, 71C) 1 iC3AZ 6204396-A [
164 | A(54B, 54E, 62B, 62E, 71B,71C)| | |
[ | {
024880-1 MOULDING - INSTRUMENT PANEL lxuuslon UPPER
| 617631 S H. -Includes attaching parts {C1SZ 3044B00-A [ 1
'L.H. _ C1SB 63044B01-A | 1
| | Retainer ICISB 63044BT0-A I .|
044802-3 MOULDING - INSTRUMENT PANEL IXTINSM
61/63 S R.H. - Includes attaching parts IC18Z 63044B02-A \ T
i |[C1SZ 63044B03-A | 1

[CISB 63044B26-A | 8orli0

[ 61/ 63| s i Includes attaching parts [C1ISB 63044B04-A~ | 1
i | :No. 8 x 1/2" Cross recess oval head screw 52344-513(0292) | 2
l % ( \ |
04405 GRILLEASSY. - INSTRUMENT OR CONSOLE PANEL RADIO - DPaint to match
1'62/637 A(76B) . Rear seat back [C2AZ 7804405-A 1
‘l i  No. 6-32 x 1/2" Fastener (stud) | 358432-S13(HH29) 3
l' ‘ i No.8-15 x 3/4" Cross recess washer head screw | 52376-513(U296) 2
i [ No. 8-15 Nut (spring) T 4517T-832(M136) 2
64 | A(76) |Rear seat back - Refer to Group 601A40 :
64/ |8 [ [C4SZ 6304405-A 1
{ 1 [No. 10-Lockwasher (internal tooth) 34903-88(X96) 6
i INo, 10-24 Hex. nut 34053-88(M156) ‘ 6
| | % |
EL EXTENSION FINISH
| 61 S "L.H.-Aluminum [CISB 63044B07-B280] 1
| I No. 8x 1/2" Cross recess oval head screw [ 52344-513(0292) I 2
| 62 S i R.H, -Aluminum-use with movable steering column C1SB 63044B06-A28G 1
|63 | S(634,76) w 1
| \ ‘R H, -Aluminum-use with A/C 1CISZ 63044B06-A | 1
! | | R. H. -Beige-use with movable steering column "|C3SZ 63044B06-K | 1
‘ | R.H. -Blue-use with movable steering column C2SZ 63044B06-A | 1
i "R. H. -Blue-use with A/C IC25Z 63044B06-C | 1
‘ I R.H.-Turquoise-use with movable steering column | .C28Z 63044B06-G [ 1
\ | . R.H, -Turquoise-use with A/C ’CZSZ 63044B06-J | 1
‘ | L. H. -Aluminum "TC1SB 63044B07-B280] 1
\ ! L.H. -Beige [C3SZ 63044B07-D | 1
: ; i L.H, -Blue 'C28Z 63044B07-A ! 1
| | 1. H. “Turquoise [C25Z 63044B07-C | 1

I ‘ \ \ |




952 P L A S FORD CAR PARTS
IO | YEAR BODY TYPE DESCRIPTION PART NUMBER ary.
044806-7 PANEL - INSTRUMENT PANEL EXTENSION FINISH - continued
63 . §(63B) ' R.H. -Use without A/C-Wood grain C35Z 63044B06-C 1
{R.H. -Use with A/C-Wood grain C3SZ 63044B06-D 1
['L.H. -Use with or without A/C-Wood grain C38Z 63044B07-C 1
! R, H. -Use without A/C-Rosewood Beige grain C3SZ 63044B06-E 1
| R.H. -Use with A7C-Rosewood Beige grain |[C38Z" 63044B06-F 1
| L. H. -Use with or without A/C-Rosewood C38Z 63044B07-D \ 1
Beige grain ‘l
64 S ‘ Black [C4sz 63044B07-AAB { 1
[Light Beige C4SZ 63044B07-AAC 1
| Light Blue IC4SZ 63044B07-AAE 1
[Light Silver Blue IC4SZ 63044B07-AAD 1
| Light Gold IC4SZ 63044B07-AAK 1
[Light Rose Beige IC4SZ 63044B07-AAH 1
mght Turquoise IC4SZ 63044B07-AAJ 1
[Medium Palom:no IC48Z 63044B07-AAG 1
1 Red IC4SZ 63044B07-AAF 1
[White Pearl IC4SZ 63044B07-ABA 1
[62/ | | Nc.8-15x /2" Cross recess oval head 5crew | 52344-513(U292) [ 2
I{E}L‘[ J No.8-15 x 1/2" Cross recess pan head screw ’[ 52726-S13(U331) |l 1
|
044808 PANEL - INSTRUMENT EXTENSION FINISH - CENTER
T61/6218 FAluminum [C18Z 63044B08-A | 1
163 | s(63A,76) | 1
: . Blue- NOTE 4 |C2SZ 63044B08-A 1
| ; ] Turquoise- NOTE 4 C2SZ 63044B08-C 1
\ 63 | S(63B) I Use with A/C-Wood grain finish [CBSZ 63044B08-B 1
| | [Use with A/C-Rosewood Beige grain finish [C3SZ~ 63044B08-C 1
044A10-1 PANEL ASSY. - INSTRUMENT PANEL FINISH - LOWER
|64 I S \Black }C4SZ 63044A10-AAB ] 1
l \ Light Beige C4SZ 63044A10-AAC 1
f | [ Light Blue [C4SZ 63044A10-AAE 1
| Light Silver Blue C45Z 63044A10-AAD 1
l { Light Gold C4SZ 63044A10-AAK 1
’ ‘ [ Light Rose Belge IC4SZ 63044A10-AAH 1
I i " Light Turquoise C4SZ 63044A10-AAJ 1
t } ‘Red C4SZ 63044A10-AAF 1
| | White Pearl C4SZ 63044A10-CBA 1
[64/ 'S 1/4"-20 x 1/2" Pan head screw and washer assy. | 373460-57(BB629) 1
| [No. 6-18 x 1/2" Binding head sheet metal screw | 32921-87-8(U334) 3
| l
044810 IITAINIR = INSTRUMENT PANEL EXTENSION UPPER MOULDING
| 61/63] S Attach to moulding 044500 CISB 63044BI0-A [ 3514
, | l
044826 CLIP - CONSOLE PANEL UPPER MOULDING
[61/ s \ [CISB 63044B26-A | EBto27
| 1 ! Instrument panel extension lower moulding [ | 8orl2
044C26 MOULDING - INSTRUMENT PANEL - UPPER . Includes Attaching Parts
|64/ | S \ Paint to match ]C4SZ 63044C26-C [ 1
\ [ I
04428 COVER - CLOCK OPENING - When Clock is not installed
|63/G4 ‘A | Paint to match [C3AZ 6204438-A ] T
[3/87-24 Nut (stamped) | 376642-S35(MM2924)| 2
‘164 ! A [Bright finish [C4AZ 6204428-A II 1
l T
044A36-7 MOULDING - INSTRUMENT PANEL PAD RETAINING-LOWER - Includes Attaching Parts
[64/ S \ [C45Z B3044A3%6-B | 1
| | + Clip ]C4SZ 6304561-A l 10
l l [
- INSTRUMENT PANEL - LOWER_ Dot to match
| 61/63] S ‘R.H, |[C1SZ 63044A38-A | 1
61/63[s "Before 12/24/62" | L. H. |C35Z  63044A39-B | 1
63 s "From 12/24/62" |L.H. [C352 63044A39-C__ | 1
61/631S [1/47-20 x 1/27 Pan head screw & washer assy, [ 5

[ 373460-S7(BB623)
l

NOTE 4 - Used on units with moveable steering column and air conditioning



FORD CAR PARTS BODY 953
SECTION 042
RO | YEAR BODY TYPE DESCRIPTION PART NUMBER Qrv.
04439 RETAINER - INSTRUMENT PANEL MOULDING
60/62] A Used with padded instrument panel "COAB 6404439-F 6
62/ 1B [ [C20Z 6204439-A 15 to9
164 \S(63) }Luggage compartment door to filler shield L1
i 64/ || X ) Also refer to Group 044B96 \
‘ ‘
; \
AD RETAINING - T CENTER
61/63| X [ Paint to match |C1IDB 64044B40-AP ' 1
rNo. 8 x 1 1/2" Cross recess oval head screw 52388-513(U298) 3
| |
| l iForR. & L. Moulding Refer to Group 04522-3 |
04446 MOULDING - INSTRUMENT PANEL - INTERMEDIATE
[61/837S [Refer to Group 044B58 { !
T T
1 \ ;
NUMBER| YEAR BODY TYPE DESCRIPTION PART NUMBER Qry.
RIGHT HAND | LEFT HAND
044C48-9 RETAINER - CONSOLE PANEL MOULDING
64 S | Lower edge | C48Z 63044C48-A 1C45Z7 63044C49-A f 1
No.8-15x1/2" Cross | 52726-S8(U381) 152726-S8(U381) |14
recess pan head screw ‘ \

I |

1

ANEL - CONSOLE PANEL RADIO ACCESS

044C50-1 [ d
| etore i 1g| elge

C45Z 63044C50-AAC [C4SZ 63044C51-AACT 1
Tight Blue C45Z 63044C50-AAE C4SZ 63044C51-RAE]| 1
Light Silver Blue C4SZ 63044C50-AAD [CASZ 63044C51-AAD[ 1
Medium Palomino C457 63044C50-AAG |C45Z 63044C51-AAG] 1
| | [Red C457 63044C50-AAF | CASZ 63044C51-RAF] 1
[ 64 [ "Before 9,/23/63" [ Light Rose Belge C4SZ 63044C50-AAH [C4SZ 63044C51 -AAH| 1
Light Turquolse C45Z 63044C50-AAJ IC4SZ 63044C51-AAT 1
} Light Gold C4SZ 63044C50-AAK IC4SZ 63044C51-AAK 1
White Pearl C45Z 63044C50-CBA [C45Z 63044C51-DBA| 1
64 | S [ Black C457Z 63044C50-HAB [C4SZ 63044C51-RAB 1
[ ls "From 9/23/63" | Light Beige C457 63044C50-HAC C48Z 63044C5I-RAC, 1
| | TLight Blue | C4S5Z 63044C50-HAE _[C48Z 63044C51-RAE] 1
‘ | | Light Gold C45Z 63044C50-HAK [C4SZ 63044C51-RAK 1
1 I [ Light Rose Beige C4SZ 63044C50-HAH [C4SZ 63044C51-RAH: 1
| | | Light Silver Blue C4SZ 63044C50-HAD |C4SZ 63044C51-RAD ' 1
: [Light Turquoise C4SZ 63044C50-HAJ |CASZ 63044C51-RAJ | 1
) [Medfum Palomino TASZ 63044C50-HAG [C4SZ 63044C51-RAG] 1
IRed C4SZ 63044C50-HAF |C4SZ 63044C51-RAF ! 1
| l[ [ White Pearl C4SZ 63044C50-HBA [C45Z 63044C51-RBA ‘rk 1
i
64/ |[S [No.8-15 x 1/2" Cross 52726-513(U381) | 52726-S13(U381) 1
recess pan head screw *
Bumper 378399-S(CC40) | 378399-S(CC40) !
| 1 |
I | | ,
N‘-’;ﬁ?g& YEAR\ BODY TYPE DESCRIPTION PART NUMBER ‘ Qry.
04437 GRILLE - INSTRUMENT PANELRADIO
i 60/62] A I Without safety pad [COAB 6404454-AP | 1
| [Clip assy. - : §75’7847179;8100(RR4Q}” 2
| | [1/4" Flat washer [ 4ar19-s8X17) T 2
| | "No. 8 - 32 Hex, nut | 34052-87(M155) 2
| ! [ Clip [COAB 6404484-A 2
T63 /64 A [Paint to match C3AZ 6204454-B 1
83 [Clip | 357849-SI00(RR40) | 2
64 A [Clip [CZAZ 6204484-& )
TNo,6-32 x 172" Fastener (stud) T 358432-S13(HH29) | 3
6%/ | B | Paint to match IC20B 6204454-AP 1
|‘ [No. 8-15 x 1" Cross recess oval head self . 52376-813(U296) )
| | tapping screw : |
[61/63 |s [ Paint to match |C1SZ  6304454-A 1
l Clip-rear [C1SB  8304484-B | 2
Clip-front

I‘\COAB 6404484-A 2




954

BODY FORD CAR PARTS
SECTION 042
GROUP ' veaR | BODY TYPE | DESCRIPTION PART NUMBER ary.
04454 GRILLE - INSTRUMENT PANEL RADIO - confinuved —
60/63 ' X | Paint to match |CODB 6404454-BF | 1
| [No.8 x 11/2" Cross recess oval head screw i 52388-513(U298) [ 4
64/ X [Paint to match C4DZ 6204454-A 1
[No.8-15 x I 1/4" Cross recess oval head screw | 53066-S13(U284)
[64/ |A,B,X | Bumper | 376892-5(CC35) [ 2
044C54 CAP - CONSOLE PANEL FINISH MOULDING
64/ [S 4 45Z 63044C54-A | 1
| [No.8-15 x 1/2" Cross recess oval head screw ‘\ 52344-S13(U292) [L 1
1 1 ‘ ‘
044838 MOULDING ASSY. - INSTRUMENT PANEL - INTERMEDIATE
61/63] S ' R.H. - Includes attaching parts "C1SB_ 63044B58-A | 1
62/631 5 L. H. -Includes attaching parts *[CI1SZ 63044B58-B 1
61/63] S [ No. 8 x 1/2” Cross recess oval head screw : 52344-513(0U292) [ 1
i 1 ! |
04460 PLATE - INSTRUMENT PANEL NAME - Includes Attaching Parts
- A -
[61/62] A(T6) [Sunliner” [CTAB 7604460-A | 1
B 762 | A(65,76) 500 XL [CZAZ T504460-B 1
|61/ |A 13/327 Nut (sleeve) } 370030-S2(MM22Z1CT) I 2
63 | A(54A,62A,63B, 654,754, C, [ 5007 [C3AZ 6204460-B | 1
| en | i |
[63 | A(63C,65B, 75C, T6B) [T500 XL™ }C3AZ 6504460-A ] 1
!64 A(57C, 63C, 76B) ! i 1
[63/64 | A(54A, 57, 624, 63,75, 76) ["Galaxie " {C3AZ 6204460-C 1
|64 | A(54B, 62B) [ "Custom 500" [C4AZ 6204460-A 1
63  |A(T1G,H) ["Country Squire” IC3AZ 7104460~D [
63/64 | A(T14, E) L1
63/64 [A(T1B,C) [""Country Sedan" [C3AZ 17104460-C [ 1
_s -
60 'S ' "Thunderbird" | B8S 6304460-A [ 1
[ 61/63] S [ "Thunderbird” JCISB 6304460-A 1
[64/ 15 [ "Thunderbird” "C4SZ  6304460-A 1
61/ 'S 1/8" Nut (spring) I 350464-S7(MM271) | 4
; T ]
\ i
XY YY) SPACER - INSTRUMENT PANEL PAD DEFROSTER OPENING ‘
[61/63]S [ [CISB 6304468-A [ 4
| | [ ( I
[ | ! [ l
04484 CLIP - INSTRUMENT PANIL RADIO GRILLE RETAINING
T4 | A [Refer to Group 04454 IC4AZ 6204484-A [ 2
[ 60/62] A } COAB  6404484-A 2
61/63) S ! Front 2
61/63] S [ Rear C1SB  6304484-B p)
044B90 REINFORCEMENT - CONSOLE PANEL - FRONTY
[61/ | X(Futura, 62C, 64C,71B) I Use with Die Cast Console -drill holes as [C2DZ 64044B90-A~ | 1
|62 |B(62C) \ required ‘ L
63 | B(71G) 1 ! 1
63 | X(62C, 63C, 71D, T6B) \ } 1
[No.10-24 x 21 /32" Cross recess fill.head screw { 378148-S(BB29) [ Zord
{ l \ and washer assy. | |
. | j No, 10-24 Nut & washer assy. [ 354397~ SlOO(MM291)| 2o0r4
4496 COVER - INSTRUMENT PANEL HEATER CONTROL OPENING
|63 [ A(54A,62A,63,65,71A,E,75,76)] |C3AZ 6204496-B | 1
[6a [A [With movable steering -with heater [C4AZ 6204496-A [ 1
|63/64 | A(54B,E, 62B, E, 71B, C) [ Without movable strg. -w/heater -paint to match [C3AZ 6204496-A 1
63/64 | A 3/8"- 24 Nut (stamped) 376642-835(MM2924} 2
62 B(54B, 62B) Bright finish C20Z 6204496-B 1
63 B(54B, 62B, 65, 11B) | 1
[ 64 [ B(54, 62, 65, 71B, 71D) [C40Z 6204496-B 11
61/62] S | Beige C2SZ 6304496-D | 1
63 S(63,76) 1 1
| Turquoise [C2SZ 6304496-C 1
[64/ [X [Paint to maich IC4DZ 6204496-A 1

| I




FORD CAR PARTS  secrion‘osz 953

NGURh?éJER’ YEARl BODY TYPE \‘ DESCRIPTION PART NUMBER | QTv.
044B96 CLIP - INSTRUMENT PANEL PAD RETAINING-UPPER o . o
[64/ |X ‘ C4GY 54054B96-C 10
O435A12 PANEL ASSY. - CONSOLE - REAR .
- A -
162 | A TKit - Use with manual 4 speed transmission 'C2AZ T76045A12-C ! 1
Consists of
1-C3AZ 65045A12-A Panel (console) 1-C3AZ 7262-A Retainer (gear shift boot)
1-C4AZ 7T277-B Boot assy. (gear shift lever)
63 A ' Used with manual 4 speed transmission C3AZ 65045A12-A 1
;64 A | Without movable steering 1
164 [A [With movable steering column C2A7Z 63045AT2-A 1
162/64 \ A . No.8-15 x 5/8" Cross recess oval heﬁd screw 53027-S13(U278) 4
\62/63 \ [ Used with automatic transmission C2AZ 76045A12-B 1
64 A i Without movable steering column o 1
- B -
63/ |B | Used with manual 4/S/T U C3AZ 853045A12-A 1
[63/ |B [ Without manual 4/8/T- includes attaching parts  C30Z 65045A12-A 1
[63/64] B " 7T No.8-15 x 5/8" Cross recess oval head screw 53027-S13/U278) =~ 4
- X -
161/62 | X  Use with Aluminum Console C1DB 64045A12-A 1
162 I'X Use with Die Cast Conscle T TTTC2DZ 64045A17CA T
63 | X(B2C, 63C, 76B) ‘ C3DZ 62045A12-A 1
{63 | X(71D) ‘ ) C3DZ 71045A12-A 1
[62/63 \!X(GZC,GSC,MC,’MB,D, 76B) | No. 10-24 Nut and washer assy. 354397-S100(MM261) g
\ . No, 10-24 x 3/8'" Hex. washer head screw _ 40905-58(U258) 4
0A4516-7 BRACKET - INSTRUMENT PANEL VENTILATOR AIR CONTROL MOUNTING
\62/ B ‘R.H. C30Z 6204516-A 1
3 ‘: .L.H. C30Z 6204517-A 1
B “ 62/ | B ' 1/4"-20 x 5/8" Fillister head screw 7_371080—58(U60) 2
| | | 1/4" Lockwasher (external tooth) 34940-S7-8(X88) 2
\ t | 174" -20 Hex, nut 34055-58(M158) 2
64 | X ~ c4D7Z 6204516-B 1
] | [ 1/47-20 x 1,27 Pan head screw & washer assy. 50992-87(Ul54) 1
O45B16-7 RETAINER - PASSENGER ASSIST BAR B
iez/es | S(76B) "R.H. © C28Z 76045B16-A 1
“ 1{ ‘ L.H. S 287 76045B17-A 1
UTST!T_M'O'UIFTN'G—W“M‘EN—FANEL COVER RETAINING END - Includes Attaching Parts
62/ | B | R.H. - Paint to match C207 6204518-A 1
L. H. C20Z 6204519-A 1
[ 64 ‘ s R.H. C4SZ 6304518-A 1
i ‘ ‘L.H. C4SZ  6304519-A 1
160/63 \x -with Safety pad "R, H. -Paint to match " CODB 6404518-BP 1
i L. H. CODB 6404519-BP 1
|64 lX |R.H. 'C4DZ  6204518-1 1
| L.H. C4DZ 6204519-B 1
‘043A20-1 MOULDING - CONSOLE PANEL - UPPER . Inciudes Attaching Parts
[61/63] s RH T C18Z  63045A20-A f
1 ' 'L.H, C18Z 63045A21-A 1
l i Clip . C1SB 63044DB26-A 8ori0
04522-3 MOULDING - E ELPAD RETAINING UPPER
|62/631 B { R.H, -Paint to match C207 6204522-A 1
! ‘ (LUH. C207 6204523-A 1
! | [ No,8-15 x 1 1/2™ Self tapping oval head screw 53072-S13(U285) 1
‘64 \ B i R. H. -Includes attaching parts-Paint to match C40Z 6204522-A 1
| . L. H. C407 6204523-A 1
64/ s |Rustless steel IC4SZ  6304522-A I
| 61/63] X(except 63,76) | R.H.- Paint to match CiDB 6404523°AP 1
| ]  L.H. * CIDB 6404523-AP 1
[61/63] X | For center moulding refer to Group 044B40 o
‘63 | X(83,76) R.H. - Paint to match C3DZ T604522-A | 1
| .L.H. C3DZ 17604523-A ‘

[61/63 X ’ No.8-15x1 1/2" Cross recess oval head serew 52388-S13(U298) 6or8




956 BODY
sechoor FORD CAR PARTS
GROUP‘ YEAR | BODY TYPE DESCRIPTION | PART NUMBER QrY
NUMBER ‘ .
045822 BAR ASSY.- PASSENGER ASSIST - LESS PAD and RETAINER ASSY,
162/53 (s(76B) 'C2SZ 176045B22-A 1
“ 'R.H. - Retainer 'C2SZ 176045B16-A 1
| L.H. - Retainer iC28Z 176045B17-A | 1
% ; 11/4" - 20 Hex. nut 33795-57(M49) I 2
‘ ' "1/4" Lockwasher 34940-57-8(X88) 4
1
045B24-5 MOULDING - CONSOLE PANEL - FRONT
[62/63 | A -with A/C " TRJH. -Includes attaching parts 'C2AZ T6045B24-B 1
:\ ‘: L.H. IC2AZ 76045B25-B 1
| ' INo.8-15 x 1/2" Cross recess oval head screw | 52344-S13(U292) I 2
T62/84 " A-without A/C R.H.- Includes attaching parts 'C2AZ 176045B24-A | 1
163/ B ; [
| i ‘L. H. iC2AZ 176045B25-A | 1
i ; : No,8-15 x 1/2" Cross recess oval head screw " 52344-513(U292) | 20r4
|64/ |8 'R.H. [C4SZ ™ 63045B24-A 1
| "L.H, IC4SZ  63045B25-A 1
1 i No.B-15 x5/8" Cross recess oval head screw | 53027-S13(U278) 4
045C26-7 MOULDING - CONSOLE PANEL SIDE - Includes Attaching Parts
[64/ [ X " | R.H.-Less attaching parts [C4DZ 63045C26-A | 1
l | 'L.H, iC4DZ 62045C27-A | 1
| ‘{_“ __[No.8-18 x 3/8" Truss head screw | 376378-S101(UU97) '1 6
‘ ‘ ‘ |
045828-9 SUPPORT - CONSOLE PANEL FRONT
64 [S [R.H. €482 63045B28-A 1
\ L. H, (C45Z 63045B29-A 1
045C30-1 MOULDING ASSY. - CONSOLE PANEL SIDE - Includes Attaching Parts
|64/ 1S R.H. [C4SZ_ 63045C30-A 1
!1 64 |S ‘1. H. |C4SZ~ 63045C31-A | 1
' 1
; |
045C32 COVER - INSTRUMENT PANEL FINISH PANEL MOULDING JOINT
764/ [ S I [C4SZ  63045C32-B | 1
l | ‘ l
045B34 BRACKET - CONSOLE MOUNTING-REAR
1‘1 64 . X(63C, 63D, 76B, 76D) - ‘\C4DZ 62045B34-A I{ 1
| \
045A36 PANEL - CONSOLE
A -
62 & | Black - NOTE 2 ~ lc3az 65045A36-E | 1
| g [Red C3AZ 65045A36-D | 1
| Y " Gold TC3AZ 65045A36-F | 1
63 | A " Blue ,C3AZ 65045A36-A | 1
| Red o [C3AZ 65045A36-D | 1
| Turquoise IC3AZ 65045A36-C | 1
Black C3AZ 65045A36-E 1
Gold C3AZ 65045A36-F 1
| Rose Beige C3AZ 65045A36-G 1
"White [C3AZ 65045A36-H 1
| [ Pearl Beige [C3IMY 65045A36-CBB| 1
\ \ \ l I
64 A Light Blue C3AZ 65045A36-A 1
[Red C3AZ 65045A36-D 1
1 [Black I[C3AZ 65045A36-E 1
[White C3AZ 65045A36-H | 1
| [Pearl Beige |[C4AZ 65045A36-CFF 1
‘ [Light Turquoise [C4AZ 65045A36-CFG 1
| l [ Light Silver Blue [C4AZ 65045A36-CFH 1
| 1 - Medium Palomino ‘C4AZ 65045A36-CFJ | 1
| | [No.I0-186 x 3/8" Cross recess screw [ 52721-S8{U382B) " AR
- B -
[63 [ B(63B) [Blue [C3AZ 65045A36-A | 1
[ [Red [C3AZ 65045A36-D | 1
\ [Black [C3AZ 65045A36-E 1
| \ [Gold [C3AZ 65045A36-F 1
i | [ Rose Beige [C3AZ 85045A36-G | 1
|

\

NOTE 2 - Cut approximately 2" from front end to fit A/C



FORD CAR PARTS o’ 957
SECTION 042
OuER | YEAR BODY TYPE DESCRIPTION PART NUMBER ary.
045A36 PANEL - CONSOLE - continued
- B -
64 | B(65B) [ Light Blue [C3AZ 65045A36-A | 1
| [Red |C3AZ 65045A36-D | 1
| [ Black [C3AZ 65045A36-E | 1
| ‘ [ White IC3AZ 65045A36-H | 1
| | 'Pearl Belge C4AZ 65045A36-CFF |
| | Light Turquoise IC4AZ 65045A36-CFG 1
! ‘ | Ligh* Silver Blue /C4AZ 65045A36-CFH 1
\ | [ Medium Palomino 'C4AZ 65045A36-CFJ | 1
f | [ No.10-16 x 3/8" Cross recéss screw 52721-58(U382B) [ AR
] 1 r
-8 -
|64 |S [ Black IC4SZ  63045A36-HAB | 1
| ] [Light Beige £4SZ 63045A36-HAC | 1
[ Light Silver Blue IC4SZ  63045A26-HAD 1
[Light Blue [C4SZ 63045A36-HAE 1
"Red iC45Z 63045A36-HAF 1
[Medium Palomino IC4SZ 63045A36-HAG 1
[Light Rose Beige C48Z 63045A35-HARK| 1
[ Light Turquoise C4SZ  63045A36-HAJ 1
i Light Aztec Gold C4SZ  63045A36-HAK 1
White Pearl |C45Z 63045A36-HBA 1
No.10-16 x 3/8" Hex. washer head screw | 42120-88(U248) 1
| No,8-15 x 1/2" Pan head self tapping screw | 52726-S13(U381) 6
: | IJ No.8-15 Nut (spring) [ 45174-S8(M138) 1
! 1 T
e X -
64 X(62C, 63C,D, 66B, H) 'Black (C4ADZ 63045A36-BAB 1T
| Red IC4DZ 63045A36-BAC| 1
[Licht Bine 'C4DZ_ 63045A36-BAD | 1
‘ " Light Turquoise [C4DZ 63045A36-BAE| 1
\ [ Palomino i(C4DZ 63045A36-BAF | 1
| | Beige IC4DZ 63045A36-BAG| 1
| | I'No. 10-24 Hex. nut 34053-S8(M156) |1
i ; | No,10-24 Round head screw |#54498-5 [ 1
: ; | No, 10-3/8" Lockwasher 34903-S8(X96) [ 1
| ! t ; |
- x -
64 X(76B, D) Black [C4DZ 76045A36-DAB | 1
f } Red |[C4DZ 176045A36-DAC| 1
| k Light Blue 'C4DZ  76045A36-DAD| 1
‘ ; [Light Turquoise C4DZ 176045A36-DAE| 1
| Palomino [C4DZ 76045A36-DAF 1
\
NUMBER| YEAR BODY TYPE DESCRIPTION PART NUMBER QY.
RIGHT HAND |  LEFT HAND
0A45A36-7 PANEL - CONSOLE SIDE
[62  [B(62C) | Red C3DZ 71045A36-B |C3DZ 71045A37-B | 1
63 B(71G) [ Blue C30Z 71045A36-A [C30Z 71045A37-A | 1
J { | Beige C30Z 71045A36-B_ IC30Z 71045A37-B | 1
\ \ [ Red C30Z 71045A36-C  C30Z 71045A37-C 1\ 1
| E l |
(62 X Red C3DZ71045A38-B [ C3DZ 71045A37-B | 1
; "Black C3DZ71045436-C [C3DZ TI04BA37-C [ 1~
63 ; X(62C,63C, 71D) [ Blue C3DZ 71045A36-A IC3DZ 71045A37-A : 1
‘ ; Black C3DZ 71045A36-C [C3DZ 71045A37-C | 1
| Turquoise C3DZ 62045A36-B [C3DZ 62045A37-B | 1
i "Gold C3DZ 62045A36-C_ C3DZ 62045A37-C | 1
Red C3DZ 71045A36-B |[C3DZ 71045A37-B T
63 X(76B) Blue C3DZ T6045A36-A [C3DZ 7T6045A37-A 1
Black C3DZ 76045A36-D [C3DZ 76045A37-D 1
{ Gold C3DZ 76045A36-E [C3DZ T6045A3T1-E 1
| Turquoisé C3DZ T6045A36-B [C3DZ 176045A37-B 1
[ Red C3DZ 76045A36-C [C3DZ T6045A37-C 1
' ‘




958 BODY
wc®Y..,  FORD CAR PARTS
N%RN(I)BUé:R’YEAR! BODY TYPE I DESCRIPTION PART NUMBER QTY.
. \ ;
O45A46 PANEL ASSY. - CONSOLE PANEL CENTER REAR
| 61/63 'S I Black [C1SB 63045A46-A05 | 1
.\ : " Red CISB 63045A46-A10 1
| 62/63 | S | Light Blue C28B  63045A46-A01 1
Light Turquoise 'C2SB  63045A46-A03 | 1
! - Light Silver Blue [C25B  63045A46-A20 | 1
63 S [ Pearl Beige /C35Z 63045A46-A T
‘ | Medium Chestnut Metallic IC35Z 63045A46-B 1
| | Light Gold Metallic |C35Z 63045A48-C T
,‘ | Light Rose Beige Mefallic [C35Z 63045A46-D 1
[63 :‘ S(63B) lWhite Pearl [C3SZ 63045A46-E i
|
043852-3 COVER - INSTRUMENT PANEL SAFETY PAD DEFROSTER OPENING FLANGE
63 IA | Paint fo match [C3AZ "82045B53-A | 2
‘le4 ‘!A [ Paint to match 1[C4AZ 54045552-A l{ 3
i ! ! i |
045856 SUPPORT ASSY. - CONSOLE
[62/B3 [ A(63C,65B,71G,71H,75C) [C2AZ 65045B56-A | 1
[62/63 [ A(63C, 65B,71G,71H,75C, 76B) [ No.14-14x1/2" Hex. washer head screw 31497-38(0253) [ 10
[64 [A(57C,63C) ! [C4AZ 63045B56-A 1
64 [A(76) ] 4AZ 76045B56-A 1
| “No 14-14 x 1/2" Hex. washer head screw 31497-88(U254) 10
63/ " TB(65B) C30Z 65045B56-D T
| l No. 14-14 x 1/2'" Hex. washer head screw | 31497-88 (U254) [ 8
‘ % { I
04561  CLIP - INSTRUMENT PANEL covn RETAINING UPPER MOULDING
- [64 { A(54, 57B, 62, 63B) ] IC4DZ  6404561-A 3
{63 B | [CODB 6404561-C | 3
164/ | B(54, 62, 65) { [C4DZ  6404561-A [ 3
164/ [S [ [C4SZ 6304561-A | 10
_ 60/63' X i |CODB 6404561-C | AR
| 64/ | x(54,62,63B) ) [C4DZ 6404561-A | 3or7
| ! ] ! I
| | ‘ ! V
N%RI%J{R’ YEAR ) BODY TYPE DESCRIPTION I PART NUMBER ar.
| RIGHT HAND [ LEFT HAND
O45A64-5 PLATE - INSTRUMENT PANEL END COVER
’62 /63 \q | Black C252 63045A64-AAG [#C257 63045A65-AAC 1
} ] [ Blue (medium) C25Z ©63045A64-BAB[C2SZ 63045A65-DAB 1
z | | Blue (dark) C2SZ 63045A64-CCA|C2SZ 63045A65-CCA 1
\ | [Red’ C25Z 63045A64-ABD|C25Z 83045A85-ABD 1
| ! i Turquoise C2SZ 63045A64-CAT[C25Z 63045A65-CAD] 1
i‘63 |s | Beige (light) C35Z 63045A64-A |C3S5Z 63045A65-A 1
’ | [Bélge (medium rose) C3SZ 63045A64-D |C35Z 63045A65-D 1
J ’ [ Chestnut C3SZ 63045A64-B [C3SZ 63045A65-B 1
[Gold | C3SZ 63045A64-C_ |C35Z 63045A65-C | 1
[ 62/63 ys [ No.8 x 1/2"7 Cross | 52344-S13(U292) | 52344-S13(U292) I a
| 1 recess oval head screw f f ]
! i l | l l
N%RA?BUSRI YEA { BODY TYPE DESCRIPTION PART NUMBER arv.
04367 PANIL - FRONT CONSOLE PANIL FINISH
- A -
63 | A(63C, 65B,71G,71H,75C,76B) [ Used with A/C-In¢Tudes attaching parts IC3AZ 6504567-A 1
63 | A(63C,65B, 71G,71H,75C,76B)| Used without A/C [C3AZ 6504567-B 1
|64 | A(57C,63C ,76B) | [ |1
l64 [ A(57C, 63C,T6B) | Used with A/C-Paint to match [C4AZ 6304567-A [ 1
- B -
[63 | B(65B) [ Used with'A/C-includes attaching parts |C3AZ 6504567-A [ 1
[ 64 | B(65B) "Before 2/3/64" | Used with A/C-paint to match [C4AZ 6304567-A [ 1
[ B(65B) "From 2/3/64" | Used with Hang-on A/C-Palnt to match [C40Z 6504567-A I

[64
1

| J




FORD CAR PARTS hony 959
SECTION 042
N%Rﬁé’é’R\ YEAR BODY TYPE DESCRIPTION PART NUMBER ary.
04567 PANEL - FRONT CONSOLE PANEL FINISH - continved
- S -
| 617631 S | Aluminum - ,C28Z 6304567-E } 1
" \ \ Cutholesasrequired whenpower equipment is used . : 1
| Blue - [C3SZ 6304567-D { 1
) } | Cutholesasrequired whenpower equipment isused ' ‘ 1
! i Honey Beige ~ ‘C3SZ 6304567-F 1
] l Cutholesasrequired whenpower equipment is used | 1
| Turquoise - C3SZ 6304567-E 1
| | ; Cutholesasrequired whenpower equipment is used '\ 1
63 |S(63B) [ Wood grain - IC35Z 6304567-B 1
‘ i \ Cut holesasrequired whenpower equipment is used | 1
1‘ ! ["Rosewood Beige grain - "C38Z 6304567-G 1
| i | Cut holes as required when power equipment is used
\ 64 “ S(B34A, 76) | Without power Iift windows-Brushed Aluminum™ ~ [C4SZ 6304567-N Pl
\ 2 | With power lift windows C4SZ 6304567-P ! 1
\ . With seat belt warning switch 'C4SZ 6304567-Q j 1
| | TWith power 1ift windows & seatbelt warning switch IC4SZ 6304567-R T
{64 1 8(63B) ""Before 9/23 /63" | Without power lift windows-Wood Grain 'C4SZ  6304567-A 1
| 64 ! 8(63B) "From 9/23/63"" | Without power Iift windows-Wood Grain IC4SZ 6304567-J f 1
| ‘ | With power IIlt windows [C4SZ 6304567-K F
1 ( [With seat belt warning switch [C4SZ 6304567-L \ 1
| | " With power Iift windows & seat belt warning switch 'C4SZ  6304567-M 1
l \ i ’ !
O45870-1 MOULDING - CONSOLE PANEL SIDE - REAR - Includes Attaching Parts
[62/647] A "R.H. -Less attaching parts IC2AZ T6045B70-& 1
| \ L. H. C2AZ 76045B71-A 1
l i 1/4™-20x 1/2"Pan head screw & washer assy. I 373460-S7(BB629) 2
‘63/ lB 'R.H. . IC302 865045B70-A ! 1
‘ 1 \L. H. €302 65045B71-A 1
- A3S3Y. - CONSOLI
{63 |'s | Center [C3SZ 63045A76-A T
161/62 X | Front-Use with aluminum console [CIDB 64045A74-A = 1
162 [X | Front-Use with die cast console [C2DZ 64045A74-A | 1
[63 | X(62C,63C, TID) \ IC3DZ 62045A74-A 1
163 | X(76B) 1 C3DZ 76045A74-A T
‘ 62/63‘ X(62C, 63C, 64C,71B, D, 76B) [ No, 10-24 x 3/8" Hex, washer head screw , ! 40905-S7(U258) "8
11 | ‘\ No. 10 - 24 Nut and washer assy. “ 354397-5100(MM291)1‘ 8
‘ |
04578-9 MOULDING - CONSOLE PANEL LOWER EDGE

162/64 1A R. H. -Includes attaching parts [C2AZ 7604578-A 1

\ L. H. C2AZ T604579-A 1

| | | No.B-15x1/2"Cross recess oval head screw 52344-513(U292) 4

| 63/ B T R. H, -Includes attaching parts "C30Z 6504578-A 1

| 1 I L. H. 'C30Z 6504579-4 1

| 61/63] S [ R.H. - Includes attaching parts 1plsz 6304578-A 1

| ! |L. H. *CISZ  6304579-A | 1
[60/63] S [No.8x1/2"Cross recess pan head screw I 52726-513(U381) "6ori2
| % | No. 8-15 Nut (spring)  353464-S8(MM248) 6orl2

|64/ |S \R.H. [C4SZ 6304578-A [ 1

\ \ L.H, (C4SZ  6304579-A 1

~ : ‘; No.8-15 x 5/8' Oval head tapping screw l 53027-813(U278) : 1

| . !
045880 BRACKET ASSY.- AUTOMATIC TRANSMISSION SHIFTMOUNTING PLATE
[62/63 TA(83C, 65B,71G, H, 75C, 76B) \ C2AZ 76045B80-A | 1
|64 | A(57C, 63C, 76B) Without movable steering column : 1
\ i 1 t
NUnEe| YEAR k BODY TYPE DESCRIPTION | PART NUMBER arv.
_ RIGHT HAND | LEFT HAND

045A'6\-671 SPQNEL ASSY. - CONSOLE ’ﬁgc!kl SIDE 157 63045A86-CAF|CISZ STTSAT AT -

‘\ l \Red CIisZ 63045A86-CBA\CIS‘Z 63045AB7-CDA! 1

“ | [Blue T28Z 63045A86-BABIC2SZ 63045A87-BAB| 1

[ Turquoise C25Z 63045A86-BAD|C25Z 63045A87-BAD . 1

‘ ] | Blue C28Z B3045A86-BCAC2SZ 63045A87-BCA| 1

l 1 l \




BODY
960 SECTION 042 FORD CAR PARTS
N%R,Sé’gR YEAR BODY TYPE ‘ DESCRIPTION | PART NUMBER Qry.
RIGHT HAND | LEFT HAND
045A86-7 PANEL ASSY. - CONSOLE PANEL SIDE - continued
163 S I'Beige C3SZ 63045A86-A IC3SZ 63045A87-A | 1
1 " Beige (Light Rose) C3SZ 63045A86-D IC3SZ 63045A87-D | 1
[ i [ Chestnut C3SZ 63045A86-E |C3SZ 63045A87-B 1
} L " Gold C3SZ 63045A86-C [C3SZ 63045A87-C 1
| [ [ White Pearl *C3SZ 63045A86-E |C3SZ 63045A87-E 1
61/63 [S [ No.8 x 3/4" Cross I 52360-S13(U294) | 52360-S13(U294) I
1 ‘ recess oval head screw | 5
| | No., 8-15 Nut (spring) 353464-S8(MM248) 8
| l [
N%RN?éJER YEARi BODY TYPE ' DESCRIPTION PART NUMBER Qry.
045B88 STRIP - CONSOLE PANEL SIDE FLANGE BREAKER '
163 | X(76B) [ Plastic [C3DZ_ T6045B88-A "L 2
| \ ‘ !
045A96 RETAINER - CONSOLE PANEL REAR MOULDING
162/641 A | 'C2AZ 176045A96-A | 6
63/ |B : | 6
i | [ No. 8-15x 3/8"Cross recess pan head screw [752720-S8(U380) 6
‘|64/ 1 X(63C,D, 76B,D) ‘1 - — [C4DZ_62045A96-A H 1
1 |
04652 MOULDING - INSTRUMENT PANEL LOWER CENTER
64 S “Before 11/11/63" [C4SZ 6304652-A 1
RE "From 11/11/63™ | IC4SZ  6304652-B 1
[64/ !s [No.8-32 x 1/2 Cross recess pan head screw | 51764-S8(U366) ’{ 1
I T
; t |
04684-5 RETAINER - CONSOLE PANEL \OWER EDGE
164 'S "R.H. C4SZ__6304684-A 1
lesa | S "L.H. 'C4SZ 6304685-A 1
61 /62| X é 'CIDB  6404684-A | 2
|63 ' x(62C,63C, 71D} 6 cyl. | | | 2
|63 ~X(62c,630,7w) 8 cyl. [R.H. |C3DZ 6204684-A 1
| | L.H, IC3DZ 6204685-A 1
Les LX(76B) [R.H. [C3DZ 7604684-A T
| l‘ “i L.H. IC3DZ 7604685-A l\ 1
04736 MOULDING - CONSOLE PANEL - REAR -INCLUDES ATTACHING PARTS
[62/63] A[63C, 658, 71G, H) r— [CZAZ 6504736-A [ 1
|83 | A(75C)  '"Before 12/3/62" | [ | 1
63 [ A(T1G, H, 75C) "From 12/3/82" [C3AZ 7504736-A 1
'64 | A(57C, 63C) |1
162/ | A(16) | [C2AZ 7604736-A [ 1
[63/ | B(65B) ‘ [C30Z 6504736-A | 1
[64/ TS I IC4SZ2" 6304736-A [ 1
| 64/ | X(83C,D,76B, D) 1 TC4DZ 6204736-A Pl
1 ! 1 {
04772 MOULDING - INSTRUMENT PANEL COVER RETAINING . CENTER LOWER
\ 60/63] X i | CODB 6404772-C ” 1
| [ l
04774-5 PANEL- INSTRUMENY PANEL AT CLUSTERFINTSH - LOWER
- A -
[61/62] A [R.H. [COKZ 6404774-A 1
[61 | A | L.H. [CIAB 6204775-B 1
62 | A [ R.H. _ Inner-used with COKZ-6404774-A IC2AZ 6204774-A 1
\ \ . Quter Panel ‘
| | | L.H. * [C2AZ 6204775-A | 1
63 A R.H. -with or without movable steering [C3AZ 6204774-A [
‘ column-Includes attaching parts E ‘
| | L. H. -with movable steering column [C3AZ 6204775-B | 1
1 63 l A(54A,62A,63,65,7T1IAE, ‘ L. H. -without movable steering column ‘C3AZ 62047T75-A ‘ 1
| | 75, 76) \ 5 5
j6a~ JA [R.H.-with or without movable steering column 4AZ 6204774-A 1
64 A(54A,57B,C, 624,63B,C, | L. H.-without movablé steering column CZAZ 6204775-A [T
| 71A, E, 786) \ \
164 | L. H, -with movable steering column llC4AZ 6204775-B IL 1

[ A
1

\




BODY 961
FORD CAR PARTS SECTION 047
GROUP | ypag BODY TYPE DESCRIPTION PART NUMBER Qrv.
NUMBER '
04774-5 PANEL - INSTRUMENT PANEL AT CLUSTER FINISH - LOWER - continued
- X -
63 X(548B, 62B, C, 63,76) Center-Includes attaching parts-withradio C3DZ 6204774-A [ 1
64 X(54B, 62B, 63,66H, 71C, 76) | Center-Without radio IC4DZ 6204774-A Pl
| i | Center - With radio IC4DZ  6204774-B | 1
| [ I
04788 RECEPTACLE ASSY. - CONSOLE PANEL ASH
164/ s I [C4SZ 6304788-B [ 1
64/ S | Bumper 375838-S(CC32) | 2
| Bumper-5/16" . 374212-5(CC26) [ 3
[No.8-32 x 1/2" Cross recess pan head screw 51764-S8(U366) 4
' ~ [No. 8 Flat washer 44710-S8(X10) 4
04810 RECEPTACLE ASSY. - INSTRUMENT PANEL ASH - Palnt to match - also refer to Group 04821
- A -
1 60/62] A \ TCOAZ 6404810-C | 1
83/64 A [47/8" wide [C3AZ_ 6204810-C [ 1
60/64 | A [1/47-20 x 1/2" -Hex. head bolt | 20308-58(B40) | 2
| | 1/47-20 Hex, nut [ 34055-58(MI58) [ 32
[60/63 A [Bumper [ 380369-5(CC44) 2
64/ 1A [Bumper [ 377880-5(CC39) 2
- B -
162/83| B \ IC30Z 6204810-A [ 1
{64/ |B | [C40Z 6204810-A T 1
- X -
[60/631 X [C3DZ 6204810-A [ 1
64/ X [33/4" wide [C4ADZ 6204810-A 1 1
[62/64 B, X ! Bumper ! 380369-S(CC44) [ e
043AT4 DOONR and RETAINER ASSY. - CONSOLE PANEL ASH RECEFTACLE
H 61/62\ S [ Aluminum CI1SZ 63048A14-D i
63 S(63A, 76) ] 1
[62 S [ Blue C28Z 63048AT4-A 1
63 5(63A,76) 1
oney Beige C25Z 63048A14-D 1
(63 S(63B) Wood grain C3SZ 63048A14-B 1
, ; [ Rosewood Beige grain |C38Z 63048A14-C | 1
161/63] S [ Bumper | 352000-S(CC29) 2
I I
04821 BOX & SNUFFER ASSY. - CONSOLE OR INSTRUMENT PANEL ASH RECEPTACLE
- A -
63 A(T5C) "Before 12/3/62" | Console-Hang-on type C3AZ 7504821-B 1
| No. 8 x 3/8" Cross recess pan head screw 52720-58(U380) 2
63 A(71G,H, 75C) "From 1%/3/62"|Console C3AZ 7504821-A 1
64 A(57C, 63C) { ! [
64/ X(63C,D, 86H, 76B, D) [ Console tray IC4DZ  6204821-A 1
[3/16" Self tapping nut | 373503-57(MM285A) 2
-B -
[63 | B(71G), X(71D) I Console [C3DZ 7104821-A 1
- s -
60 's ‘ Console | B8S 6304821-A [ 2
81/63 S [ Console |[CISB 6304821-A | 1
64/ |8 [ Console - Front |C4SZ 6304821-A | 1
Also refer to Group 04788 | f
64/ _[S Console - Rear [C45Z  6304821-B 1
[ | | |
04826 RETAINER ASSY. - INSTRUMENT PANEL, CONSOLE ASH RECEPTACLE
- A -
63/64 | A [C3AZ 6204826-A 1
63 A(71G, H, 75C)"From 12,/3/62"] Console |C3AZ 7504826-A 1
64 | A(57C, 63C) I | | 1
-» -
62/64] B "Before 11/18,/63" C20Z 6204826-A 1
83 | B(71G), X(71D) Console C3DZ T104826-A 1
| No.8-18 x 3/8™ Cross recess pan head screw 52720-58(U380) 4
64/ B "From 11/18/63" C20Z 6204826-B 1

] |




962

BODY

SECTION 047

FORD CAR PARTS

N%Rh?él& YEAR! BODY TYPE ’ DESCRIPTION PART NUMBER Qry.
04826 RETAINER ASSY. - INSTRUMENT PANEL, CONSOLE ASH RECEPTACLE - continved
|60/ | A,BX [No.8 x 3/8" Cross recess binding head screw 52720-S8(U380) 3ord
‘ 1 i No. 10 External tooth lockwasher 34903-S8(X96) 3or4
\‘ i [No.8-15 x 1/2'" Cross recess pan head screw . 52726-513(U381) 4
- X -
160 /63 X i |CODB 6404826-A [ 1
64/ 1X [{ 4Dz 6204826-A | 1
04830 HANDLE - CONSOLE PANEL ASH RECEPTACLE
i 61/63'S ‘ [C35Z 6304830-A [ 1
! [No.6-32 x 1747 Cross recess round head screw [*50625-58 [ 2
; | | & washer assy, f
048A60 DOOR and PLATE ASSY. - CONSOLE PANEL REAR ASH RECEPTACLE
|64 S [Black 45Z 63048A60-BAB| 1
[Light Aztec Gold C4SZ 63048A60-BBA | 1
[Light Beige IC4SZ 63048A60-BAC 1
Light Blue IC4SZ 63048A60-BAG 1
Light Rose Beige 4SZ 63048A60-BAJ 1
Light Silver Blue 4SZ 63048A60-BAE 1
Light Turquoise IC4SZ 63048A60-BAK 1
Medium Palomino IC4SZ 63048A60-BAF 1
[Red IC4SZ 63048A60-BAD 1
I | White Pearl IC4SZ 63048A60-BAH 1
060A08 CABLE ASSY. - GLOVE COMPARTMENT DOOR CHIECK
\ 61/63‘ Lo . [CISB 63060A08-A | 1
‘ | No.10-24 x 1,27 Pan head cross recess screw | 51765-S8(U370) | 4
\64/ S IC4SZ 63060A08-A 1
64,/ X C4DZ 62060A08-A 2
84/ X No.8-18 x 1/2" Pan head shoulder screw 379203-S2(UUSIM) 2
06010 COMPARTMENT - INSTRUMENT PANEL GLOVE
- A -
| 60/62] A I ICOAB 6406010-A 1
163/64: A | IC3AZ 6206010-A 1
- B -
162/ [B ! |C20Z 6206010-A [ 1
- S .
T60 s [COSB~ 6306010-A [ 1
[61,/63 | S{except 63B) C3SZ 6306010-A 1
[63 | 5(63B) C3SZ 6306010-A 1
X -
[60/62] X \ |CODZ 6406010~A |1
|63 |X(except 76B) | [ 1
| | [No.8 x 1" Cross recess oval head screw 52376-S13(U296) 6
[63 | X(76B) ] C3DZ 7606010-A 1
64/ |[X C4DZ  6206010-A 1
!| 60/ J A,B,5,X ,[ No.8 x 1" Cross recess oval head screw T 52376-513(U296) ‘[ B8or7
! : |
06010 COMPARTMENT ASSY. - CONSOLE GLOVE
- A -
i 62/64 [ A [C2AZ "7606010-A j 1
| | [No.8-15x3/2" Cross recess washer head screw | -S 9
-8B -
62 | B(62C) I ICIDZ 6406010-A [ 1
83 | B(T1G) ~|C1DZ 6406010-A | 1
|63/ | B(65B) C30Z 6506010-A | 1
| I . [ No.8-15 x 1'* Cross recess oval head screw 52376-513(U296) [ 9
EEE "Belore 1723764 [C4SZ 6306010-A 1
! 64/ \ S "From 1/23/64" IWlthout remote control Tock release [C48Z  6306010-B 1
| | [No,.8-15 x 1'" Cross recess oval head screw [ 52376-S13(U296) | 4

- X -

|61/63] X("Futura", 71B) 1
| X(62C, 64C)

|62
le3

l

|X(62C, 63C, 71D) |

’ }IC1DZ 6406010-A f

l l

1_

l




FORD CAR PARTS 2O a7 963

| " PART NUMBER | amv.
NGUR!\%JER\ YEAR\ BODY TYPE \ DESCRIPTION L A &
BEOATS  BRACKET - CONSOLE GLOVE COMPARTMENT DOOR CHECK ARM
X(62C, 63C, D, 66H, 6B, D) C4DZ 62060A10-A |
l No. 8-18 x . 38" Truss head screw \ 376378-8101(UU9T) [] 1
I | |
- RTMENT D TOCTK -Includes attaching parts
. 16:.:3'! s glovESoRM [ = ‘\015}3 63060A12-B 1; I
\
06024 | noon ASSY. - INSTRUMENT PANEL GLOVE COMPARTMENT
- A -
{63 A ] 'C3AZ 6206024-A [
64 [A 1 C4AZ 6206024-A 1
| 63/64 ! | Bumper | 376892-S(CC33)_ | 2
- B - [
T 'l 62/ B [ Use with C30Z 6206050-A [c30Z 6206024-A [
\ "Bumper T 377781-8(CC39) [ 2
1 1 | g
-8 -
761/62] S | Beige [CISB 6306024-C04 | 1
61/63 [ Black [C35Z 6306024-G 1
‘ \ [Red |C35Z  6306024-J 1
SZ/GSlS [TLight Blue Metallic |C3SZ 6306024-E 1
] ['Light Silver Blue Metallic [C3SZ 6306024-H 1
‘ : TLight Turquoise Metallic [C35Z 6306024-F 1
)63 }s Pearl Beige [C3SZ 6306024-A 1
| Medium Chestnut Metallic |[C3sZ 6306024-B 1
‘ Tight Gold Metallic IC35Z 6306024-C 1
E Light Rose Beige Metallic Tcasz 6306024-D 1
€3 |s(63B) White Pearl [C3SZ  6306024-K 1
161/63]S | Bumper  375838-3(CC32) )
- | 64 'S [ Black IC4SZ 6306024-EAB I 1
[Light Beige [C3SZ 6306024-EAC | 1
' \ i Tight Sllver Blue [C4SZ 6306024-EAD | 1
| l [ Light Blue [C45Z 6306024-EAE | 1
| | "Before 12/1/63" [Red [c4sZ 6306024-BAF 1
| 5 "From 12/1/63" | Red [C4SZ  6306024-EAF | 1
| | TMedium Palomino [C4SZ 6306024-EAG | 1
| Tight Rose Beige |C4SZ  6306024-EAH | 1
\ \ [Light Turquoise [C4SZ 6306024-EAJ 1
| | Aztec Gold [C4SZ  6306024-EAK 1
\ | [White Pearl [C4SZ 6306024-EBA | 1
t | [ Bumper [ 380369-S(CC44) 4
- X -
60/63 [ X \ [CODZ  6406024-B 1
1 | | N0, 10 x 578" Hex, head séf tapping sCrew | 42014-58(U240) 2
| 1 [Bumper 1375838-5(CC32) 1
(63 | X(62C, 63C, 71D, 16B) ] {C3DZ  6206024-A 1
164/ 'X Use without safety pad C4DZ  6206024-B 1
| l i I [
06024 DOOR ASSY. - CONSOLE GLOVE COMPARTMENT
- A -
2 [A [Turquoise C2AZ 7606024-ABA | 1
| ‘ Chestnut IC2AZ 7606024-ABB | 1
i . Beige C2AZ 7606024-ABC | 1
l l Black ] C2AZ 77606024-ABD | 1
: 3 Red [C2AZ 7606024-ABF | 1
| ‘ Gold [C2AZ 7606024-AEG | 1
|63 |a Chestnut [C23AZ_7606024-ABB | 1
\ | [Black |C2AZ 7606024-ABD | 1
| \ [Hed [C2AZ 7606024-ABF | 1
| ! [Gold TC3AZ 17606024-AEG | 1
| | [Blue [C3AZ 7606024-A | 1
! | Pearl Beige [C3MY 7606024-BBB | 1
k Turquoise IC3AZ 7606024-B | 1
) Rose Beige IC3AZ 7606024-C [ 1
\ | White IC3AZ 7606024-D___ | 1
[62/631A [ Bumper | 377781-S(CC34) | 2

E | | { ‘




964
SECTION 047 FORD CAR PARTS
N(EJRy\?éjlle\l YE“R, BODY TYPE \‘ DESCRIPTION PART NUMBER | ar.
‘ 13
06024 DOOR ASSY. - CONSOLE GLOVE COMPARTMENT - continved

64 1A | Black [C2AZ 17606024-ABD 1
‘- | Blue C3AZ 77606024-A 1
| i Light Torquoise C4AZ '1606024-CFG 1
\ Light Silver Blue {C4AZ 7606024-CFH |
| ’ | Medium Palomino [C4AZ 7606024-CFJ | 1
1 | Pearl Beige [C4aZ 7606024-CFF | 1
\ '\ [Red C2AZ 7606024-ABF 1
) [ White C3AZ 7606024-D 1
[ Bumper 377781-S(CC39) 2
- B -
[ 62/63] B [ Use with Die Cast Console [C2DZ 6406024-A [ 1
| | [ Bumper T 370677-5(CC22) 2
163 B TChestrut [CZAZ 7606024-ABB [ 1
\ | [Black |[C2AZ 7606024-ABD 1
| 5 [Red C2AZ T606024-ABF 1
5 | | Gold C2AZ T606024-AEG i
| | TBlue [C3AZ 7606024-A 1
|64 lB Black [C2AZ 7606024-ABD 1
Blue C3AZ T606024-A 1
l \ [Light Turquoise C4AZ 7606024-CFG 1
| \ ['Light Silver Blue C4AZ 17606024-CFH 1
\ | Medium Palomino |C4AZ 7606024-CFJ | 1
1 [Pear] Beige IC4AZ 17606024-CFF 1
‘ | Red IC2AZ 1606024-ABF 1
| | | White |C3AZ T7606024-D 1
| | Bumper [_377781-8(CC34) [ 4
- X -
[61/62 [X | With Aluminum Console [CIDZ 6406024-A [ 1
f62 [X [ With Die Cast Console C2DZ 6406024-A 1
641X IBlack C4DZ 6206024-CAB 1
| | [Beige C4DZ 6206024-CAG 1
| ‘\ Light Blue C4DZ 6206024-CAD 1
| ‘ [Tight Turquolse CADZ 6206034-CAE 1
\ ‘ Palomino [C4DZ G306024-CAF | 1
\ \ TRed CaDZ 6206024-CAC | 1
| | | Bumper-1/2" long ‘I 358953-5(CC18) |l 2
| |
06036 PANEL- INSTRUMENT PANEL GLOVE COMPARTMENT DOOR FINISH - Includes attaching parts
- A -
T63 | A(544, B,62A, B,63,65,71, | [C3AZ 6206036-A 1
| 115,78 |
(64  |A TIC4AZ 6206036-A 1
60 T8 > TRefer to Group 04460 | \
- X -
\ 63 l X(54B, 62B, C, 63C, 76B)- ‘ |C3DZ 6206036-A l 1
| | (except "Sprint™) l | |
163 | X("Sprint") f [C3DZ 6306036-A | 1
ll 64 | X(54B, 62B, 668, H, 7IC, T6) L| 1]c41>z 6206036-A ‘l 1
]
06050 HINGE ASSY. - INSTRUMENT PANEL GLOVE COMPARTMENT DOOR
- A -
[63/64] A [ [C20B 6206050-A [ 1
- B -
[62/63 | B "Before 12/19/62" | [C20B  6206050-A 1 1
63/ B “"From 12/10/62" |Use with C30Z 6206024-A |[C30Z 6206050-A 1
-8 -
‘61/63‘3 [Paint to match |C38Z 6306050-A 1
| | [No. 10-24x3 8™ Pan head screw [*40515-58 [ 2
- X -
[60/63] X I [CODB 6406050-A [ 2
64/ 1X 117 Iong IC4DZ  6206050-A | 1
\ 64/ l X [ No.10-24 x 7/16" Hex. head bolt i 350002-5(BB529) | 3
[No. 10 Lockwasher (external tooth) 34939-58(X86) 3
l ‘ [No. 10-24 Nut and retalner assy. 375874-51(MM206E) 3

l

\




FORD CAR PARTS BODY 965
SECTION 047
N%Rn?éJgR YEAR | BODY TYPE ‘ DESCRIPTION PART NUMBER Qry.
06050 HINGE ASSY. - INSTRUMENT PANEL GLOVE COMPARTMENT DODR - continued
- X -
80/ ‘ A,B [ No,10-24 x 5/8" Slotted hex. head bolt | 352879-58(BB528) | 3
| No.10 Flat washer [_374576-S36(XX55A) | 3
No. 10-24 Hex. nut | 34053-58(M156) 3
| i [No, 10-24 x 7/16" Hex. head bolf I 350003-5(BB529) [ 3
! No. 10 Lockwasher (external tooth) | 34939-S8(X86) 3
\ No. 10 Lockwasher (internal tooth) 34903-3S8(X96) 3
| :
06050 HINGE ASSY. - CONSOLE GLOVE COMPARTMENT DOOR
- A -
162/64] A [ [CZAZ T7606050-A [ 1
{ ] ? i |
-B -
 62/63° B " With Die Cast Console [C2DZ_6406050-A | 1
[63/ 1B i [C2AZ 7606050-A 1
[ ! | No.10-24 x 7/18"™ Hex, head screw & washer \ 375921-513(BB551-C)\ 3
. assy, i |
| ! [No. 10-24 Nut & retainer assy. | 375874-ST(MM206E) | 3
‘ 1 ! ! l
- s -
e [ [C45Z  6306050-A | 1
: I No.10-24 x 7/16"" Hex, head screw & washer assy.” 375921-S13(BB551C) | 1
- X -
762/631 X T With Die Cast Console [CIDZ  6406050-A 1
64 | X "Before 1/6/64" | [C4DZ _6206050-B 1
64, |X "From 1/6/64" | IC4DZ 6306050-A [ 1
:‘ f \ ? \
06064 CATCH - INSTRUMENT PANEL GLOVE COMPARTMENT DOOR LATCH STRIKER PLATE
- A -
re0/6271 A \ TC3DZ 6406064-A 1
[63/64 | A ; IC3AZ 6206064-A 1
o 1 ! %
-8B -
62/ . B (except 65B) \. IC20Z  6206064-A i1
163/ | B(65B) \ [C3AZ 7606064-A [ 1
_ ——g
) S | B7TA '7006064-A 1
161/63 S [Includes anchor plate and attaching parts IC28Z7 6306064-A 1
! | | \
- x-
763 | X \ [C25Z 6306064-A [ 1
(64, [ X | .C4DZ  6206064-C 1
1 d T T T
| | ‘ '
\ 60/ | A,B,S,X [No.8 x 3/8" Cross recess pan head screw 52720-S8(U380) 2
I \ 'No. 8 External tooth lockwasher 34938-58(X85) 2
63/ A [No.8-32 x 5/16" Fill, hd screw & lockwasher 355067-ST(BB53) 2
06064 CATCH - CONSOLE GLOVE COMPARTMENT DOOR LATCH STRIKER PLATE
- A -
'62/64 A \ |C2AZ 17606064-A P11
g ; [No. 10-32 Nut (hex.) [ 34079-S7(M163) 1
- B -
[62/63] B(52C, 71G) !i [C2DZ 6406064-A 1
-5 -
[64/ |§ \ [C45Z 6306064-B [1
- X .
[ 60/63 X(62C,64C, T1B) \ [C2DZ  6406064-A 1
| 61/62! X("Futura”) “Use with C2DZ 6406072-A [C2DZ 6406064-A 1
64/ | X(62C, 63C, 64D, 66H,76B,D) | [C4ADZ 6306064-A 1
% ! 3 5 l
06069 SPRING - GLOVE COMPARTMENT DOOR
\62/64 | A, B(65) ‘On console [CZAZ 7606069-A j I
[61/62 | X("Futura™, 71B) | On console - with aluminum console [C1IDZ  6406069-A 1
|62 |X(62C,63C,64C,71B,D,76B) | On console - with dle cast console |C3DZ  6406069-A I
le2 | B(62C,T10) ! 4 [ 1

|
i i i
|

:




966 BODY
eSOy FORD CAR PARTS
R YEAR BODY TYPE { DESCRIPTION T PART NUMBER Qry.
06072 LATCHASSY.- GLOVE COMPARTMENT OR CONSOLE DOOR - NON LOCKING
- B -
62 | B(62C) [ Tnstrument panel [C3DZ 6406072-A Torg
63 B(71G) I Instrument panel |C2DZ 6406072-A Tor2
60,63 B(62C,63C,71G) No.8-32 x 1/2" Cross recess pan head screw I 51764-S8(U366) | 20r4
61/63 DB(62C,63C,71G) "No.8 x 3/8" Cross recess pan head screw | 52720-S8(U380) [ 2
- X -
60,63 X [ Instrument panel "C2DZ 6406072-A I 1lor2
60/63 X [ No.8-32 x 1/2" Cross recess pan head screw | 51764-58(U366) | 20rd
61,62 X("Futura') ‘Console door |C2DZ 6406072-A | Tor2
61,63 X 'No.8 x 3/8" Cross recess pan head screw | 52720-58(U380) R
62/63 ] X(62C, 63C,64C,71D,76B) | Console door-use with C2DZ 6406064-A IC2DZ  6406072-A | Tor2
64/ ' X(54B,62B,63B,66B,71C,76A) Instrument panel-Includes attaching parts [C4DZ 6206072-B [ 1
! | ’
06081 LOCK ASSY. - GLOVE COMPARTMENT DOOR - WITH LOCK CYLINDER and 2 KEYS -
- A -
1 60/64 A ! [ BOA 6406081-A [ 1
‘ Grommet [ 370647-S(KK22) 1
-B -
6264 B 'C20Z 6206081-A [ 1
-8 -
60 S ; ‘COSB  7606081-A ! 1
61/637 S i [CISB  7606081-A 1
164 'S [ IC4SZ 6306081-A | 1
- X -
60/63 X Includes attaching parts C1DZ 6406081-A 1
64, X C4DZ_6206081-A 1
60 A,S No. 8 x 3/8" Cross recess binding head screw 52720-S8(U380) | 2
61/ A,B,S,X [No.8-32'x 1/2" Cross recess pan head screw | 51764-58{U366) [ 3
‘ [
06093 ESCUTCHEON - GLOVE COMPARTMENT DOOR LOCK I ]
80/ A ; COAB 6406095-A 1
'62/ B | ] 1
60/63 X ; {1
06114 SPRING - CONSOLE GLOVE COMPARTMENT DOOR CHECK ARM
64 X I|C4DZ 6206114-A !} 1
‘ \ i
06115 BUMPER - GLOVE COMPARTMENT DOOR ARM
80/ A B6A 7008115-A | 1
62/63: B ’ ; | 1
60/63 | X | | | 1
06116 PLATE - CONSOLE GLOVE COMPARTMENT DOOR HINGE ANCHOR
64 X [ [C4DZ 6206116-A [ 1
‘ l l [
06117-8 STOP - GLOVE COMPARTMENT DOOR
| 60 s IR.H. | B8S 6306117-A [ 1
|L.H. | B8S 6306118-A [ 1
60 [A,S [No.10-32x3/8" Cross recess binding head screw | 42802-S8(U33) 2ord
‘ No. 10 Lockwasher T [ 34903-S8(X%6) | 2ord
'63/641 A Paint to match [C3AZ 6206117-A 1
60/ A | No. 10-24 x 7/16' Hex. head bolt [ 350002-S{BB529) | 2
i60/63 B l | |2
; [ No. 10 Lockwasher 34939-58(X86) [ 2
‘ 62 63‘ B ‘ Paint to match [CZOB 6206117-AP 1
| 60/83] X [ Paint to match [CODB 6406117-EP | 1
; i No. 10-32x3/8" Cross recess bindinghead screw | 42802 -88(U33) 2
[ No. 10 Lockwasher 34903 -88(X96) 2
| [No. 10 Flat washer 44716-88(X15) 2
64  [X(62C,63C,63D,66H,76B,76D) ]l Console CaDZ_ 6206117-A l 1
|
i i
06122 GROMMET - GLOVE COMPARTMENT DOOR CHECK ARM
60/62] A COAB 6406122-A 1
60/63 | X 1
63/ [A C3AZ 6206122-A 1
l63; |B [ | 1

06150

|
PLATE - GLOVE COMPARTMENT DOOR LOCK CATCH ANCHOR

164/

X [

[C4DZ 6206150-A




967

FORD CAR PARTS BODY
SECTION 100
ROUEL | YEAR BODY TYPE DESCRIPTION PART NUMBER Qry.
06152 SUPPORT - CONSOLE GLOVE COMPARTMENT DOOR LOCK
61 X 'CIDB 6406152-A 1
62/63 | X ; 1
No. 10 - 24 Nut and washer assy. | 354397-5100(MM291)] 3
06157 STRIKER - CONSOLE GLOVE COMPARTMENT DOOR
62/ |A /Steel [C2AZ 7606157-B 1
63/ |B [ 1
64 X 1
[62/ TA.B TNo. 8 x 3/8" Cross recess pan head screw I 52720-S8(U380) 2
[ 1, i
L TSEL] IIIACK!T ASSY. - GLOVE COMPARTMENT DOOR LOCK CATCH STRIKER
[64/ 8 1 [C4SZ 6306158-B 1
| [ No.8-32 x 1/2"" Screw & lockwasher assy. | 40917-S8(U257) 2
k | |No, 8 Flat washer | 44710-S8(X1C) 2
06196 P . I - BYS
61/621 A | Refer to Group 04460 |
63 A(54A, 62A, 63, 65, T1A, Refer to Group 06036 ]
}71E,75,’76) 5
10010 MEMBER ASSY. - FRONT SUSPENSIONNO.2 CROSS
61/ | S I TC2SZ 6310010-B 1
l
YOO18 MEMBIER - FRONT SUSPENSION NG.1 CROSS - Also Refer to Group 10852
[60/ [X {l IIC3DZ 6210018-B 1
10026-7 MEMBIR - FLOOR SI1DE LOWIR
63 S R.H, C3SZ 6310026-A 1
L.H, C3SZ 6310027-A 1
Plug (button)-1/2" x 1" hole *377994-S 4
10034 PLUG - FLOOR PAN SEAT BELT ANCHOR OPENING
[62/ [A,B,S,X | When seat belts are not installed !\CZAZ 6210034-A 4
I
I I 1 i
10050-1 BRACKIT - CROIS MIMBER TO ENGINE SUPPORT
61/ Ts [R.H. IC1SZ 6310050-A 1
3 |L.H. C1SZ 6310051-A 1
10062-3 EXTENSION - FRONT SIDE MEMBER
[60/62 ’X(SBA, 64) |CODZ  6410062-C 2
161/62 | X(59A,66A,71,78A) “"From 5/1/61" 1 9
63/ X(except 63, 76) -6 cyl, )
63/ X(except 63, T6) [ Plug {button}-3/4™ diameter hole T 352291-S [PP3) 2
63/ 1X | R.H, _|C3DZ  6210062-A 1
163/ | X{except 63, 76) [L.H. [C3DZ 6210063-A 1
|84/ |X(63,76) IL.H. i 1
63 X(63,76) L.H. C3DZ 7610063-A 1
| | \
Ll BODY TYPE DESCRIPTION PART NUMBER ary.
RIGHT HAND [ LEFT HAND
10066-7 EXTENSION - FLOOR SIDE INNER MEMBER - FRONT
162/ [B [ | C20B 6210066-A [C20B 6210067-A 1
[61/63 |S \ | CI1SB 6310066-B [CISB 34310067-B 1
- FLOOR SIDE - OUTIR
C1SZ 7610100-C  [C3SZ 7610101-B 1
C35Z 17610100-B  [C3SZ 17610101-B 1
Plug(button)-1/2%1"hole %*377994-§ %#377994-5 8
101A04-5 MOULDING ASSY.-BODY ROCKER PANEL - REAR -INCLUDES ATTACHING PARTS
62 A(54A, 624, 65, T5A, 76) C2AZ 62101A04-A [C2AZ 62101A05-A 1
|
10108-9 EXTENSION - BODY ROCKER PANEL - FRONT
60,/82 [X(except 76) | CODB 6410108-A [CODB 6410109-A 1
63 X(except 63, 76)-6 cyl. | 1
63 X(63,76)-6 cyl. C3DZ 7610108-B  |C3DZ 7610109-B 1
83 X(8 cyl.) 1
64/ |X(except 83,76)-6 cyl. C4DZ 6210108-A  |C4DZ 6210109-A 1
64/ |X(63,76)-6 cyl. C4DZ 6210108-B |C4DZ 6210109-B 1
X(8 cyl.) 1




968

BODY FORD CAR PARTS
SECTION 100 -
NU,%’ER\ YEAR BODY TYPE DESCRIPTION | PART NUMBER arv.
RIGHT HAND | LEFT HAND
TONI6-7 MEMBER - FLOOR SiDE - INNIR

62/ 1B i | "C50Z 6510116-A  [C50Z 6510117-A 1

;‘ g _ Plug (button)-3/4"dia. hole __ 352291-5(PP3) | 352291-S(PP3) 2

| Plug (outton)-5/8 dia, hole 357042-S(PP2) | _ 357042.S(PP2) 2

61/65 |S *CISB_7610116-B___|CISZ 7610117-B 1

64, IS C4SZ 6310116-A _ |C4SZ 6310117-A 1

163/64 |X | _C3DZ 6210116-A | C3DZ 6210117-A 1

10120-1 MEMIEﬁ -FLOOR SIDE - OUTER

- B -
| 62/64 |B NOTE 2 | C30Z 5410120-A [C30Z 5410121-A 1
L | |
- X -
[60/62 |X | #CODZ 6210120-A |CODZ 6210121-A 1
60,62 X Plug (button)-1 1/2"diam 352285-S(PP5) 352285-S(PP5) 2
l 1 hole-front fender bolt
101A22-3 EXTENSION ASSY. - SIDE MEMBER FRONT - Reler to Group 10063-3
i : | 1 \
10124-5 MEMBER ASSY. - FLOOR SIDE - REAR
- B -
162/ |B(except 71) [ . _C20Z 6210124-A [C20Z 6210125-A 1
[63/64 |B(T1) "Before 11/18/63" C30Z 7110124-A [C30Z 7110125-A 1
64 B(71) "From 11/18/63" C40Z 7110124-A C40Z 7110125-A 1
63/ |B Plug (button)- rubber- 352291-S(PP3) 352291-S(PP3) 6
l‘ ! 3/4" diameter hole |
| ‘ ! Plug (button)-rubber- 357042-§(PP2) i 357042-S(PP2) 8
| | 5/8" diameter hole |
| Plug (button)-rubber- 377935-5(PP2D) | 377935-S(PP2D) 2
| 1/2" diameter hole | ‘
1 ! | \ \
-8 _
162/63 |S \ | *C25Z 7610124-A C2SZ 17610125-A 1
64, |s \ |  C4SZ 6310124-A C4SZ 6310125-A 1
- X -
60/62 |X(58, 62, 64) | Includes extension & C3DZ 6210124-B  |C3DZ 6210125-B 1
63 X(54,62,63) | brackets | 1
60/63 | x(59, 66, 71, 78) { | C3DZ 5910124-B |C3DZ 5910125-B 1
63 X(66)-6cyl. \ | C3DZ 6610124-A [C3DZ 6610125-A 1
[63 X(786) \ | C3DZ 17610124-B |C3DZ 17610125-B 1
[64 [X(54, 62, 63) | C4DZ 6210124-A  |[C4DZ 6210125-A 1
64 X(59, 66, 71,78) | C4ADZ 5910124-A C4DZ 5910125-A 1
64 X(76) | C4DZ 7610124-A C4DZ 7610125-B 1
| | |
07289 PANELASSY. - BODY ROCKER |
- A -
| 60 [A(54A, 584, K, F, 71, 754) 1 | COAB 5710128-B  |COAB 5710129-B 1
161/63 {A(54,58,71,75 1 | C3AZ 7510128-B  |C3AZ 7510125-B i
61 A(59C, 62A, 634,644, F, H, C3AZ 6210128-A [C3AZ 6210129-A 1
654, 76B) 1
62 A(62,65,76) [ 1
63 A(62,63,65,76) | 1
64 A(54,57,71) C4AZ 5710128-A C4AZ 5710129-A 1
64 A(62,63,16) C4AZ 6210128-A C4AZ 6210129-A 1
Valve (drain) C4AZ 62103A58-B |C4AZ 62103A58-B 2 or
-8 .
(60 IS | | B8S 6310128-A | B8S 6310129-A 1
‘64/ tS \Lessoutersidemember-l C4SZ 6310128-A C4SZ 6310129-A 1
i Repair \
.64/ |s Includes outer side ' C6SZ 7610128-A |cesz 7610129-A 1
i | | member |
- X -
[60/62 [X(66) l | C3Dz 6210128-A [C3DZ 6210129-A 1
|81/62 | X("Futura") 1
| 62 |x(62C) 1
63 X 1
64/ [X C4DZ 6210128-A C4DZ 6210129-A 1

TNOTE 2 - When used for Model B (62, 65) arill (2) elongated drain holes I/2" x 2" long. Also drill holes for scuff plate screws
B



969

FORD CAR PARTS BODY
—CROUr SECTION 100
NUMBER YEAR BODY TYPE DESCRIPTION PART NUMBER Qry.
RIGHT HAND | LEFT HAND
10128-9 PANEL ASSY. - BODY ROCKER - REPAIR
80 A(59, 62, 63, 64, 65, 76) ; [ COAZ 7610128-A  |COAZ 7610129-A 1
60 A(54, 58,71, T5) T [ COAZ 5710128-A  |COAZ 5710129-A 1
61 A(59, 62, 63, 64, 65, 76) [ 481/4" x 6 1/2" | C1AZ 2510128-A ICI1AZ 2510129-A 1
61 A(54,58,71,75) 775 3/4" x 6 1/2" T CTAZ 2510128-B  |CIAZ 2510129-B i
62 B(62, 65) [ 707" x 7" I %C20Z 2510128-A [C20Z 2510129-A 1
) B(54,71) 0T X T | C20Z 2510128-B |C20Z 2510125-B 1
10130-1 PANEL-BODY ROCKER
60 A(59, 62, 63, 64, 76) 1 [ *%COAB 6410130-B  |COAB 6410131-B I
60/61 |X(except '"Futura', 66) | Drill holes as required | CODB 5810130-A |CoDB 5810131-A 1
62 X(except 62C, 64C, 66) 3 : i 1
60/62 |X(62C, 64C, 56,' Futura") | Refer to Group 10128-9 ! |
63/ X | Refer to Group 10128-9 | [ ]
\ ! \' |
10132 REINFORCEMENT - FLOOR SIDE OUTER MEMBER
63 |X(63) | C3DZ 6310132-A | C3DZ 6310132-A 2
64/ |X(63) | C4DZz 6310132-A |C4DZ 6310132-A P
10154-5 MOULDING ASSY.-BODY ROCKER PANEL
60/61 |A | Includes attaching parts | COAB 6410154-A |[COAB 6410155-A 1
No. 10-24x.98" Bolt and| 372719—5100(8}3643)5 372719-S100(BB643) 2
clip assy. J |
82/ A,B,X Refer to Group 10176-7 i
10156-7 REINFORCEMENT - FLOOR SIDE MEMBER TO FRONT SIDE MEMBER - REAR
62/ |B [ | C20Z 6210156-A |C207Z 62101567-A | 1
10170-1 FILLER - FLOOR SIDE OUTER MEMBER - FRONT END
62/64 |B i " C20B 6210170-A iC20B 6210171-A f 1
[ 3/8"-16 x 1/2"'Hex. washey 39885-37-8(U263E) | 39885-S7-8(U263E) | 3
| head screw | ;
10176-7 MOULDING - BODY ROCKER PANEL - INCLUDES ATTACHING PARTS
A -
60/61 |A [ Refer to Group 10154-5 | \
82 A(54A, 624, 65, 15, 76) [NOTE 1 | CIMB 5410176-A |CIMB 5410177-A 1
63 A | I C3AZ 6210176-A C3AZ 6210177-A 1
64 A i [ C4AZ 6210176-A |C4AZ 6210171-A 1
- B -
[63/64 |B [ [ C30Z 6210176-A [C30Z 6210177-A | 1
- X -
[63/64 |X y | C3Dz 6210176-B  |C3DZ 6210177-B | 1
10182 RETAINER - BODY ROCKER PANEL MOULDING
- A -
[60/61 [A \ i COAB 6410182-A |COAB 6410182-A [ 12
|62 |A(54A, 624, 65, 75, 76) 1 | C2AZ 5410183-A | C2AZ 5410182-A | 13
53 A | ! } | 12
64 |A j C4AZ 6210182-B | C4AZ 6210183-B | 12
- B -
163 B :‘ | C2YY 6210182-A .Cc2yYy 6210182-A [10or12
64 |B | | 1 |100r12
- X -
[63  [X [ | C2YY 6210182-A |[C3YY 6210182-A  Jilori2
64/ |X(66) ‘ } | 12
} I
10196-7 GUSSET - FLOOR SIDE MEMBER TO REAR SIDE MEMBER ‘ \
62/ B | C20Z 6210196-A [C20Z 6210197-A T 1
64/ S | C4SZ 6310196-A |C48Z 6310197-A | 1
10200-1 REINFORCEMENT ASSY. - FLOOR SIDE MEMBER TO REAR SIDE MEMBER
[64/ s [ C45Z 6310200-A |C45Z 6310201-A | 1
10218-9 MEMBER ASSY. - FRONTSIDE OUTER
62/64 |B "Before 3,/2/64'" | C20Z 6210218-A [C20Z 6210219-A 1
64/ |B "From 3/2/64 i | C207Z 6210218-B  |[C20Z 6210219-B 1
80/ |X ; | C3DZ 6210218-B  |C3DZ 6210319-A T
102A44 BRACE - REAR FLOOR SIDE MEMBER TO REAR FLOOR CROSS MEMBER
61 S Serviced in basic Group | |
11215 ﬁ |
102A46 PLATE - REAR FLOOR MEMBER BRAKE ANCHOR
764/ |8 i | C457 63102A46-A C4SZ 63103A46-A | 2

{

I

NOTE 1 - Refer to Group 101A04-5 for Rear Extension



970 secE22Y 00 FORD CAR PARTS

arOoE T vEAR | BODY TYPE ] DESCRIPTION ; PART NUMEER ary.
i RIGHT HAND | LEFT HAND
10262 3 REINFORCEMENT - FLOOR SIDE MEMBER TO FRONT SIDE MEMBER - FRONT
82 B ] e 207 6210262-A | C20Z 6210263-A | 1 ~
10280-T "PLATE - FRONT SIDE MEMBER TO ) FRONTSUSPENSION HOUSING COVER
- e0 T x T T o T - . CODB 6410280-A | CODB 6410281-A [ 1
No.10-12x 5 8"Hex. head  42014-S8(U240) " 42014-38(U240) 6
self tapping screw ' f
102A9'I REINFORCEMENT - FLOOR SIDE REAR OUTER MEMBER REAR
64 S ~ C45Z 63102A51-A | C4SZ 63102A91-A | 1
103A18 23 _GUSSET - _FLOOR SIDE MEMBER TO WHEELHOUSE
83 X(78) o " Upper . C3DZ 76103A18-A [C3DZ T6103AI0-A | 1
83X T T hmerrear . C3DZ 76103A20-A  |C3DZ 76103A21-A | 1
837 X)) T Tmerfront " CADZz 76103A23-A |IC3DZ T6103A33-A | 1
i | “ !
103A28-9 ~ EXTENSION - FLOOR SIDE_ MEMBER TO FRONT SIDE MEMBER - FRONT
63 X(except 76) C3DZ 62103A28-A |C3DZ 62103A29-A | 1
T 6e ‘X(except 76) T . C4Dz 62103A28-A |C4DZ 62103A29-A | 1
83 x@me) T T T C3DZ 76103A28-B |C3DZ 76103A29-B | 1
e _ Coverfor L. H. side only | 377865-57-8(PP14Q)| 1
! | |
|03A3277377,augm;raou7 SIDE MEMBER EXTENSION
63 X(except 76)-8 cyl. . C3DZ 62103A32-A [C3DZ 62103A3:-A | 3
63 X(76) " C3DzZ 76103A32-A C3DZ 76108A33-A T
103A44-5 GUSSET - REAR SIDE MEMBER TO FLOOR SIDE MEMBER-OUTER
- - - | _C45Z 63103A44-A |C45Z 63108A45-A | 1
| | | | | |
TO3A54 COVER - FRONT SIDE MEMBER FRONT EXTENSION OPENING
63 X(62B, C, 76)-8 cyl, ‘ I C3DZ 62103A54-A" C3DZ 62103A54-A | 1
54 X-8 eyl i | | 1
‘ 1 r l
: | I
N(ISJRF?BUEPR YEAR BODY TYPE DESCRIPTION | PART NUMBER ]' QrY.
103A58 VALVE - BODY ROCKER PANEL DRAIN ‘
84, A T T T T T T Ribber 'IC4AZ 62103A58-B |2 or 4
84/ s [C4SZ  63103A58-B | 4
10376-7 BRACE - FRONT SUPPORT TO SIDE MEMBER
’ 62/65 5 R.H. IC35Z 6310376-A 1
64 S(76) | 1
63, S L.H, IC3SZ 6310377-A 1
62, S T T 71614 x 21/3" Hex, head bolt [ 376275-57(BBI81) | 4
"7/16"-14'X 1 31/32" Hex, head bolt *374962-58 2
7/16"1 D.x11/4"0.D. x 1/8" thick washer (flat) |*356428-5 2
"7/16" Lockwasher 34808-88(X67) 4
10414 MEMBER - FRONT END CROSS - AT DASH
62, S [C25Z 6310414-A ]J 1
o T T T |
NGUR,\%"E’R YEAR | BODY TYPE DESCRIPTION PART NUWEBER Qry.
RIGHT HAND | LEFT HAND
10418-9 REINFORCEMENT ASSY. - FLOOR SIDE INNER MEMBER
- S -
164/ 5(76) C45Z 7610418-A |C45Z 7B10418-A )
C ] 5 1 }
- X -
63 iX(16) * | C3DZ 76104i8-C _[C3DZ 7610419-A | 1
***** 647 X(rey . T — - | C3DZ 76104i8-C  |C3DZ 7610419-C g
| | | | |
NGUI}?EL‘JEPR“ YEAR | BODY TYPE DESCRIPTION ]’ PART NUMBER ) Qry.
104A24 COVER - FLOOR SIDE MEMBER REINFORCEMENT
64/ 18 [C45z 63104A24-A | 2
10432-3 FILLER - FLOOR SIDE INNER MEMBER REINFORCEMENT
63/  X(16) "R.H. [C3DZ 7610432-A 1
L.H. IC3DZ 7610433-A ’ 1
104A38-9 GUSSET - REAR SIDE MEMBER TO FLOOR SIDE MEMBER-INNER
64/ '3 [R.H. IC4SZ  63104A38-A 5 1
; 'L.H, iC4sz  63104A39-A 1




FORD CAR PARTS BODY 971
00
N%“ﬁé’&‘ YEAR ]‘ BODY TYPE E DESCRIPTION PART NUMBER arv.
|
10462-3 MEMBER ASSY. - FRONT SIDE
62/ |B |R.H. [C20Z 6210462-A 1
\ L.H |c20Z  6210463-A 1
61/63 1S IR.H, IC3SZ 6310462-B 1
R | | L.H. -NOTE 1 |c3sz  6310463-B 1
| 11/27-13 x 2 7/8" Hex. head bolt [ 350699-5 (BB339) [}
]64 S R.H 45Z 6310462-A 1
| L.H 4SZ 6310463-A | 1
60/63 | X R H C3DZ 6210462-A 1
‘ | L. H. C3DZ  6210463-A 1
64/ | X R.H \C4DZ 6210462-A 1
| | |L.H C4DZ 6210463-A 1
160492-3  EXTENSION - FLOOR SIDE OUTER MEMBER
\61/63‘\ S 'RH. CISZ 7610492-B 1
|L.H. *|CISB  7610493-B 1
T6496-7  REINFORCEMENT - FLOOR SiDE REAR OUTER MEMBER
‘64 IS 'R H. C4SZ 6310496-A 1
| l |L.H. C4SZ  6310497-A 1
T0318-9 MEMBER ASSY. - FLOOR SIDE REAR INNER
|62/63 s | R.H. |C3SZ 6310518-A 1
\‘ L.H [C38Z 6310519-A 1
[64/ 18 IR, H. [C4SzZ 6310518-A 1
\ L. H. lcasz  6310519-A 1
10530  REINFORCEMENT - REAR SIDE MEMBER
[64/ 18§ [C487 6310530-A [ 2
10556-7 EXTENSION ASSY.- FRONT SIDE INNER MEMBER
|62/ | B 'R.H. C20B 6210536-A 1
\ | L.H. C20B 6210557-A 1
10662 MEMBER ASSY. - FRONT FLOOR CROSS NO. 2 OUTER
161/63 S | Refer to Group 10691 |
10672-3  MEMBER ASSY. - FRONT FLOOR CROSS - UPPER
63/ 1X(16) [€3DZ  7610672-A 1
10691  MEMBER ASSY. - FLOOR CROSS NO.2
1 61/63] S \ [CISZ 7510601-B 1
1 i | l
10692-3  MEMBER ASSY.- FRONT FLOOR CROSS NO.1
|62/ B R.H. IC20Z 6210692-A 1
\ 1 L.H, lc207 6210693-A 1
l61/631 8 | |C1SB  6310692-A 1
|64/ TS 1 [C4SZ  6310692-A 1
| ‘ [Plug {button)-5/8" diameter hole 357042-S(PP2) 2
| 60/62 | X(58, 64) 3 |CODZ 6410692-C 1
61/62 | X(59, 66, 71, 78) | 1
63/ |X ‘ 1
70698 MEMBER ASSY.- FLOOR CROSS NO.3 - LOWER
[64/ [S ]jC4sz 6310698-A 1
l \ 1
10700 _MEMBER - REAR FLOOR CROSS REAR FRONT
64 |S [C45Z 6310700-A 1
10728 “MEMBER - FRONT FLOOR CROSS NG 3
['60/621 X(54, 64) \ [C3DZ 6210728-A 2
lso/62 |X(59, 66,71, 78) | ! 2
62 | X(62C) 1 | 2
63/ | X(except 76) 2
10734-5 MEMBER - FLOOR CROSS NO.3 - UPPER
[83/ | X(16) 'R.H. [C3DZ T6T0T34-A T
|L.H, C3DZ 7610735-A 1
64/ |8 T CB3SZ 6310734-A 1
10746 MEMBER ASSY. - REAR FLOOR CROSS - REAR
62/ | B(except 71) \ 'C20Z 6210746-A 1
[61/63]S t [CISB 6310746-E 1
10760 REINFORCEMENT - REAR FLOOR REAR CROSS MEMBER
163 X(776) ‘ [C3DZ  TBI0T60-K T
10776  GUSSET - REAR FIGGR REAR CROSS MEMBER
[64 | X(76) | TC4DZ 7610T76-A 2

NOTE 1 - Use 1/2" shim when mounting steering column housing



972 BODY FORD CAR PARTS
SECTION 100
N%Rw?g& YEAR BODY TYPE DESCRIPTION PART NUMBER QY.
10780 MEMBER - FLOOR CROSS - REAR
[61 |S | Refer to Group 10746 . [
64/ Is I jC4S7Z ~ 6310780-A 1
160/63] X(59A, 71, 78A) CODB™ 5910780-B 1
150/63] X(66) CODB 6610780-B 1
160/ | X(54,584A, 62, 63, 64, 16) C4DZ T610780-A T
164/ [X(59,66,71,78) | C4DZ 5910780-A 1
10785  EXTENSION - REARSIDE MEMBER TO FLOOR SIDE MEMBER
64/ S 1 [C4SZ  6310785-A 1
T0788 MEMBER - REAR FLOOR CROSS - FHONT
1‘60/ %l X(59, 66,71,78) 11 |C4DZ  5910786-A 1
|
| | |
10796-7 EXTENSION - REAR FLOOR CROSS §11L TO INNER QUARTER PANEL - Also Hefer io Group 10838-9
63 [X(59,171,78) [R.H. [C3DZ 5910796-A i
760/63 [ X(59, 66, 71,78) [LTH. [CUDB  5310797-B T
[60/63 | X(68) [R.H. CUDB 6610796-B T
64 X(66) R.H, C4DZ 6610796-A 1
60/ |X(59,71,78) R.H, C4DZ 5910796-A 1
64/ | X(59,66,71,78) L H. C4DZ 5910797-A 1
10812-3 MEMBER ASSY. - FRONT FLOOR CROSS - LOWER
183/ [ X(76) [R.H. 'C3DZ 7610812-A 1
| L.H. |C3DZ 7610813-A | 1
h { Plug (button)-1 1/2" diameter hole | 377901-S(PP14N) | 4
i | Plug (button)-3''diameter hole-for L, H. side only | 377865-57-8 (PP14Q) | 1
10816  REINFORCEMENT - REAR FLOOR REAR SILL PANEL
160/ | X(66) [Used with Group 11318 [CODZ 6610816-A 1
10852 MEMBER - FRONT CROSS - Also Refer to Group 10018
[62/64 | B ; |IC30Z ™ 6210852-A 1
i i | 1'
10889 COVER - FLOOR CROSS MEMBER NO. 3 UPPER ACCESS HOLE
i64/ |s [C45Z~ 6310889-A 2
| | [Plug (butfon)-I 1/7" diameter hole | 352284-5(PP4) [ 2
10896-7 MEMBER - FRONT FLOOR TO DASH
[61/63 |5 [R.H. [C1sz 6310896-B [ 1
: : |L.H. C1SZ 6310897-B i1
\64/ ls R.H. [C6SZ 6310896-A [ 1
| L.H, C6SZ  6310897-A Pl
10950-1 REINFORCEMENT - REAR FLOOR CROSS MEMBER TO FLOOR PAN
63/ | X(76) R.H. 'C3DZ 7610950-A 1
L.H. |C3DZ 7610951-A 1
10960-1 EXTENSION - FRONT FLOOR 1O DASH PANEL MEMBER
|61/63 |s [R.H. IC1SZ 6310960-A 1
| | | L.H, |C1SZ 6310961-A |1
10962 PLATE ASSY. - FRONT FLOOR LOWER CROSS MEMBER
[63  1X(76) "Before 2/25/637 | [C3DZ 7610962-A [ 1
1‘63/ l‘ X(16) "From 2/25/63" ll [‘csnz 7610962-B ll 1
10968-9  GUSSET ASSY. - FRONT FLOOR UPPER CROSS MEMBER
163/ [X('?G) R.H. C3DZ 17610968-A 1
; L.H. C3DZ 7610969-A 1
Plug (button)-1 1/2" diameter hole 377901-S(PP14N) 4
] 1 Plug (button)-3'" diameter hole 377865-37-8(PP149) 1
109A76-7  GUSSET - FRONT FLOOR LOWER CROSS MEMBER
[63/ [ X(78) [R.H. |C3DZ " T6T09ATE-A T
1 1 |L.H. IC3DZ 76109A77-A | 1
| | Plug (button)-13 /16" diameter hole | 352285-S(PP5) [ 2
fioos BRACKET - FRONT SUSPENSION NO. 2 CROSS MEMBER
(64 [ S(76) | |C4sZ  7611008-A 1
| j | I |
11032-3 DAMPER and ARM ASSY. - FRONT VIBRATION
62/63 | S(76) R.H. C25Z 1611032-A « 1
\ ‘ \L. H. C2S8Z 17611033-A 1
11034-5 ARM ASSY. - FRONT VIBRATION DAMPER RESTRAINER
[ 62/63] 5(76) R.H. [C25Z 7611034-A ’ 1
| | 1. H. *|C287 7611035-A




FORD CAR PARTS BODY 973
SECTION 100
N‘{,Rhﬁ’g& YEAR BODY TYPE DESCRIPTION i PART NUMBER ary.
19062-3 GUSSET - FRONT SIDE MEMBER TO LOWER DASH PANEL REINFORCEMENT
64/ |S R.H. IC4SZ 6311062-A 1
64 s (L H. C4SZ 6311063-A L1
11064-5 GUSSET - FRONT SIDE MEMBER TO FRONT SUSPENSION MOUNTING BRACKET-FRONT
847 |5 R.H. C4sz 6311064-A 1
L.H, C4SZ 6311065-A 1
17072-3  GUSSET - FRONT SIDE MEMBER TO FRONT SUSPENSION MOUNTING BRACKET-REAR
64/ S (R.H. E4SZ 6311072-A ( 1
. i L. H,-Cut approx. 3/4" off edge for 1964 4SZ 6311073-A 1
{ |
- ( I ET - AUX L l RT
60/61] A(59, 7IF, G, H) R.H. [COAB 59111A00-C | 1
62/64| A(71B,D,E) i |1
L.H. \COAB 59111A01-C 1
’ No.8 x 3/8" Cross recess pan head screw © 52720-88(U380) 4
11103 FILLER - RIARFLOOR PAN
60/62 | X(58, 64) TcaDzZ 6211103-A ‘ 1
62 X(62C) | 1
|63/ | X(54, 62, 63, 76) \ | | 1
| l \ !
t- TAIL GATE SPRING ESSHOLEC
60/64] X(59, 71, 78) Paint to match CODZ 59111A06-A | 2
No.10-16 x 1/2" Cross recess oval head screw ' 52345-56 (U302C) I 4
mos REINFORCEMENT - CENTER FLOOR PAN -
[61/63 [s(76) ] [C1sZ 6311108-A T 1
[60/ 'X(54,62,63) | |C4DZ 6211108-A 1
TAGS-9 MOULDING - KEAR FLOGR PAN - SIDE
63/ | B(7i) R.H. 'C30Z 71111A08-A 1
L.H. C30Z T71111A09-A 1
| | [No.8 x 1" Cross recess oval head screw | 52376-513(R296) | 4
80/ . X(59, 71, 78) R.H, CIDZ 59111A08-A 1
L.H. ICODB 59111A09-B 1
No. 8 x 3/8" Cross recess pan head screw 1 52720-5S8 (U380) 7
111BO8 REINFORCEMENT - FRONT FLOOR PAN CROSS
|| 6% |l B I’ Pczoz 62111B08-A }! 1
11117 PLATE - FRONT FLOOR PAN DRAIN HOLE COVER
64/ ]A,8,X [ Drill holes as required |[CTAZ 6211117-A | AR
64/ ’B ! i | AR
i11B24-5 COVER - REAR FLOORACCESS HOLE
[64/ |8 TR.H. C4SZ T76I1IBZ4-A | 1
| | |L. H. C4SZ 76111B25-A | 1
I1A34-5 SUPPORT - REAR FLOOR PAN TO REAR SIDE MEMBER
te3/ | B(T1) [R.H. €30z TIIITA34-A | 1
| || \IL.H. .C30Z T1111A35-A [{ 1
|
11135 PAN ASSY.- FRONT FLOOR
- A -
[60/63 | Alexcept 76) [ [C3AZ 7511135-A [ 1
[ 60/63] A(76) ] |C2AZ T611135-A |1
64 A(except 76) C4AZ 5711135-A 1
64 A(76) IC4AZ 7T611135-A [ 1
B -
63/ B (except 71) C30Z 6211135-A 1
83/ [ B(TD) [CIOZ 7111135-B [ 1
| | [Plug (button)-2 1/4" diameter hole | 378133-S(PP14S) | 2
- S -
|61/63 | S I ICISZ~ 6311135-A 1
| | [ Plug (button)-1 1/4" diameter hole | 352284-S(PP4) [ 4
64/ 18 I [C65Z 6311135-A | 1
=X -
[60  [X(59,66, 71) i T |C2DZ 5911135-A [ 1
|61 | x ;‘ ‘ [ 1
|62/64 | X(except 76) | | | 1
63/ | X(76) ] IC3DZ TIII35-B T




& schico0  FORD CAR PARTS

N%ngg YEAR( BODY TYPE | DESCRIPTION ; PART NUMBER QTYy.
11135 PAN ASSY. - FLOOR - continved
i60/ A Plug (button)-1 1/2"" diameter hole | 352285-S (PP5) [ 4
. Plug (button)-3 1/16" diameter hole | 372443-3(PP12) | 2
[60, A Plug (button)-3/4" diameter hole-body bolt hole | 352291-S (PP3) ["20rd
63/ X : | 4
61/ A [Plug (button)-1 1/4" diameter hole [ 352284-S(PP4) [ a
61/ 1A SX ‘ Plug (button)-2 7/16™ diameter hole-transmission. 374732-S(PP134) | 1
‘ 1 band adiustment access hole : |
'63/ |A,B,S,X 'Plug (button)-7/8" diameter hole ¢ 377949-S (PP3F) [ 2
63/ | A,B,S [ Plug (button)-1 1/2" diameter hole | 377901-S(PP14N) | 6or8
63/ - B(66,71) | Plug (button)-1" diameter hole | 377678-S(PP3E) ‘ 2
| \ i '
11144-5 REINFORCEMENT - FRONT FLOOR PAN REAR
63/ | B(T1) R.H. C30Z 7111144-A 1
; ; L.H. |C30Z 7111145-A 1
i i 3 i
TITA44-5 REINFORCEMENT - FRONT FLOOR PAN |
i60/ | X(59,83,71,78) [R.H.-Cut 4 1/2" from rear edge when required [C3DZ 59111A44-A 1
! ! ; L H, |C3DZ 59111A45-A 1
63/ | X(76) "R.H. - Cutoff 4 1/2” IC3DZ 76111A44-A 1
| i l
11160 PAN - CENTER FLOOR
[62/ | B(except 71) |C20Z 6211160-A | 1
163/ BT L [C30Z 7111160-A | 1
[62/ B I'Blug (button) -Hole size 3 172" x 1 3/4" wide | 374291-S7-8(PP14D) | 2
) | Plug (button)-5/8'" diameter hole | 357042-S(PP2) [ 4
|64/ |S w [C4SZ 6311160-A [ 1
1 60/62 X(58, 64) [CODZ 6411160-A 1
163/ . X(54,62,63,176) | | 1
111A62-3 EXTENSION ASSY. - REAR FLOOR PAN TO WHEELHOUSE
61/63] S(76) [R.H. CISB 76111A62-A | 1
\ | {L.H. C1SZ 76111A63-A | 1
64 |S(63) [R.H. [C65Z 76111A62-A | 1
| ; |L.H. C45z 63111463-A4 | 1
764/ | S(76) 'R. H. |C6SZ T6111A62-A i
% i L.H \‘cesz 76111A63-A | 1
| ‘. |
NA76-7 REINFORCEMENT ASSY. - REAR FLOOR PAN TO WHEELHOUSE EXTENSION
64/ [5(76) R. H. C4SZ 7T6111A76-A 1
L. H, C4SZ T76111A77-A 1
! 1 ! I
TMTAS2-3 FILLER - AUXILIARY FLOOR TO QUARTER WHEELHOUSE - INNER
60/ | X(66) R.H. CODB 66111A82-A | 1
‘ L.H. CODB 66111A83-A | 1
; \ | No. 10-12 x 1/2""Round washer head screw | 350754-S8(UU8E) [ 8
i i i 1 I
11192  REINFORCEMENT - CENTER FLOOR PAN TO SEAT BACK STRAINER
163/ | X(76) i i[C3Dz 7611192-A 1
‘ | ]
11201 COVER - FUEL TANK FILLER PIP
64/ 5(63) C4SZ 6311201-A 1
(64, [5(76) C4SZ 7611201-A 1
| | No.8-15x 1'""Cross recess oval hd. self tappingscre»T 52376-S13(U296) [ §
| \ ‘
11202 SEAL ASSY. - REAR FLOOR PAN EXTENSION DRAIN
[63 | A,B(71),S 1 TC3AZ 6211202-A [ lor2
|64/ ||A,B,S,'X(59,71,78) ‘; y} | 1or2
112A10-1 REINFORCEMENT - REAR FLOOR REAR EXTENSION
i [61/63] s TR.H. [CISB  63112A10-A 1
| | | L.H, */ C1SB 63112A11-A I 1
| | ? |
11212-3 EXTENSION - CENTER FLOOR PAN TO WHEELHOUSE
[6a, S [R.H. [C4sz  6311212-A [ 1
| | /L.H. C48Z 6311213-A | 1

| ’ \
x




FORD CAR PARTS BODY 975
SECTION 100
NGURN?ggR( YEAR l BODY TYPE } DESCRIPTION PART NUMBER QTY.
TI215  PAN ASSY.- FLOOR - REAR
[61 [ A(except 59,71) \ [C3AZ 6211215-A 1
|63 | Aexcept 71) [ ! | 1
61 \A(59,71) ‘ IC2AZ 7111215-A 1
\62/63 A(T1) , \ 1
762/63| A(except 1) TPlug - 1,87" diameter hole [~ 357216-S(PPT) [ 2
64 | A(except 71) C4AZ 6211215-A 1
64 | A7) C4AZ 7111215-A 1
64 |A [Plug (button)-1 1/2" diameter hole 377901 -S(PP 14N) 2
162/ |A "Plug - 3/4" diameter hole 352291-s(PP3J) 2
161/63 |5 i 11c3sz 7611215-A [ 1
i % ; ;
11218-9  PAN - REAR FLOOR
- B -
162/ | B(except T1) | [C20Z 6211218-B 1
| “ | Plug (button)-5/8'" diameter hole | 357042-S(PP2) Tto10
| | [ Plug (button)-3/4"" diameter hole | 352291-S(PP3) o2
| [ Plug (button)-1 1/2" diameter hole | 377901-S(PP14N) [ 2
163, | B(71) i |C30Z 7111218-A 1
- S -
64/ S [ [C45Z 63811218-B T
| | | \ |
- X -
T60,/62  X(58A, 62C, 64) [R.H. ICIDZ 6411218-A 1
les | X(54,62,63,76) | |1
[ ! QL H, ICIDB  6411219-A !
160/63 1X [Cover shock absorber mounting access hole) | BAE 6412129-A T2
60, | X(66) 'CIDB 6611218-A 1
60/ | X(59,71,78) ] [CIDZ 5911218-A 1
\64/ | X(54,62,63,76) [R.H. [C4DZ 6211218-A i 1
| \ L.H, ‘b«mz 6211219-A ‘ 1
l i ‘
11228-9 FILLER - REAR FLOOR TO QUARTER PANEL
|60 | A(except 59, 71) [L.H. -Refer to Group 45416-23 in Soft Trim Section | |
63 | A(54B,62B) R. H. -Cardboard C3AZ 6211228-A | 1
\ { UL, H, C3AZ 6211229-A ‘ 1
[64  [A[54B,E,625,E) [R.H. [C4AZ 6211228-A [1
i ; IL.H. C4AZ 6211229-A |1
63 | A(54B, 62B) | No.14-10 x 1" Hex, washer head screw | 42154-58 (U256) [ 8
|64 | A(54B,E,62B,E) “ | | 8
lll | (1/4" Flat washer ‘i 44720-58 (X18) Il 8
| ' I
| 62/63 | B(except 71) I [C20Z 6211228-A )
g | [1/4" Flaf washer [ 2473058 (X18) 5
\ ‘ [No.14-10 x 5/8™ Hex, washer head sCrew [ 31498-58(U253B) | 6
(64 [B(except 71) [Panel board [C40Z 6211228-A [ 2
i | [No,14-10 x 3/4"-Truss head screw 32946-87(U352) I 6
164/ 'B,X [No.14-10 x 3/4" Truss head screw [*359653-S8 [ Sorg
T | | [
80,62 ‘i X(58, 64) [ TCODB B411298-B 3
62 | X(62C) [ | 2
163 | X(54,62,63,76) ; | | 2
| 60/63; X(54, 58, 62, 63, 64, 76) _ 1/4" Flat washer 44720-88 (X18) 6
| | [No.14 - 10 x 5/8™ Hex. washer head screw 31498-S8 (U253B) 6
‘{64 [ X(54,62,63,16) [Panel board C4DZ_ 6211228-A lor2
| [
11238-9 EXTENSION ASSY.- REAR FLOOR PAN TO QUARTER PANEL
61 A(59,71) R.H. [CIAZ 5911238-A 1
| | 'L.H. lc3az 7111239-A I 1
(63 [A(TD R.H. CIAZ 5911238-A [T
\ | L. H. IC3AZ 7111239-A [ 1
|64 [ A7) [’ H. IC4AZ 7111238-A 1
‘ -‘ \L H. IC4AZ T111239-A 1
|63 /64 | B(71) [L.H. [C30zZ 7111239-A 1
" Plug (button)-1" dia. hole -Improvise | *#377678-S 1

163/ : B(71)
|

!

1




976

FORD CAR PARTS

BODY
SECTION 100

] PART NUMBER

NGU"MUBUE'Rl YEAR BODY TYPE DESCRIPTION Qry.
RIGHT HAND | LEFT HAND
11248 REINFORCEMENT ASSY. - FRONT FLOOR PAN SEAT TRACK
tez/ea A(63C,65B,71G, H, 75C, 76B) | Use with eithermanualor| C2AZ 7611248-A  |C2AZ 7611248-A L2
l power seat regulator ‘ | |
|63 A(54B, 62B)- Police Cars | With Bostrom seat [ | |2
\64 A(57C, 63C, 76B) With 4 way power seat | CA4AZ 6311248-A  |C4AZ 6311248-A I 2
regulator \ |
|63/ | X(76B) 1 | C3DZ 7611248-A 1C3DZ T611248-A b}
l ¥ ¥ \
1250-1 EXTENSION - REAR FLOOR PAN TO QUARTER PANEL
60 Alexcept 59, 71) [ [ COAB 6411250-B  [COAB 6411251-B 1
[ Plug (button)- I 352201-5(PP3) T 352291-5(PP3) [ 2
! 3/4" dia.hole [ ‘ |
[61 [A(except 59, 71) I C3AZ6211250-A |C3AZ 6211251-A | 1
162 |Af{except T1) | C2AZ 6211250-A [C2AZ 6211251-A 1
[63 A(except T1) C3AZ 6211250-A C3AZ 6211251-A 1
64 Alexcept T1) C4AZ 6211250-A CiAZ 6211251-A 1
62/64 |B(except T1) C20Z 6211250-A C207Z 6211251-A 1
Plug(button)- 34" dia. hole 352291-S(PP3) | 352291-S(PP3) 2
160 S | | B8S 6311250-A [#B8S 6311251-4A 1
61/63 [S C3SZ 6311250-A C35Z 6311251-A 1
64/ IS C4SZ 6311250-A C4SZ 6311251-A 1
63/ |A,S Plug (button)-1"dia. hole 377678-S(PP3E) 377678- S(PP3E) 2
| \
71252-3 EXTENSION - REAR FLOOR PAN REAR CORNIR
63/64 [B(71) C30Z 7111252-A C30Z 7111253-A 1
61/63 |S C1SB  6311252-A C1SB 6311253-A 1
64/ IS I C4SZ 6311252-A C4SZ 6311253-A 1
112A54-5 RETAINER - REAR FLOOR PAN REAR CORNER COVER
63/64 |B(71) | Paint to match | C30Z 71112A54-A |C30Z T71112A55-A | 1
| No.8-15x1""Crossrecess 52376-513(U296) 52376-513(U296) ] 18
| oval head screw |
112A78-9 REINFORCEMENT - REAR FLOOR PAN AT LUGGAGE COMPARTMENT DOOR LIFT BRACKET
164/ [S(76) ; | C4Sz 76112AT8-A  C4SZ T6I12ATS-A | 1
\ I | l
71290 COVER - REAR FLOOR PAN FUEL GAUGE
161/83 |8 \ [ C1SZ 6311290-A  [CISZ 6311200-A 1
‘: No. 10x 3 8"Bindinghead1 *32617-§7 *32917-57 I
\ \ | sheet metal screw i
- | | |
l \ i 1 1
NGUR“‘A)gEPR\ YEAR l BODY TYPE \ DESCRIPTION l‘ PART NUMBER qQTY.
11309 HOUSING - FUEL TANK FILLER PIPE
Te1/63] S \ [C1SB 6311300-A |71
11310 HOUSING ASSY. - FUEL TANK FILLER PIPE
[62 | A(except 1) [C2AB  6211310-A 1
163 [ A(except T1) | |C3AZ 6211310-A 1
(64 [ Alexcept 71) i [C4AZ 6211310-A !
162763 | B(except T1) \ [C20Z 6211310-A 1
[62 [ B(except 71) ] [C40Z 6211310-A 71
11318 PANEL - REAR FLOOR SiLL - REAR
60/ | X(59,866,71,176) [ "Also refer to Group 10816 IC1DZ 6611318-A 1
11323 PANEL ASSY. - REAR FLOOR SiLL - REAR
61 | A(59,71) [C1AZ 5911323-A |1
62 | A(71) Cut out for counter balance springs | |1
| 63 l A(T1) | ‘\ !
| | Plug (button)-3/4" diameter hole | 352291-S(PP3) [ 1
764 [A(TD) | [C4AZ 17111323-A 1
163, | B(71) i |[C30z T7111323-A |71
|64/ 1X(59,66,71,78) [ Refer to Group 11318 \ !
11360 PAN - REAR FLOOR - REAR
163/ 1 B(71) I [C30Z 7i11360-A | 1
64/ |s [C6SZ  6311360-A [ 1
{ | [Plug (button)-2 1/4" diameter hole | 357216-S(PPT) l
71368  MEMBER ASSY. - REAR FLOOR CROSS - FUEL TANK FRONT SUPPORY
" plexcept T1) I 1

‘I 62/ i

EC20B 6211368-A




FORD CAR PARTS SECTION 100

977

N%R,j"é’{Rl YEAR BODY TYPE DESCRIPTION PART NUMBER arv.
NZ3% BRATKEY - EA
164 [A(57) \ [C4AZ 5711456-A [ 2
| 63/64 | A(63) i [C3AZ 6311456-A P2
|63/ | B(65) : (C30Z 6511456-A [ 2
11510 SUPPORT - STOWAGE COMPARTMENT LOCK STRIKER
)63/64 B(71) | [C30Z 7111510-A [ 1
[1/4"-20 x 5/8" Hex. head screw & washer assy. | 43263-58(U3) [ 2
63/ [B(71) [1/4" Flat washer ’] 44719-S8(X1T) !j 2
\ l \ !
TI5A32 CYLINDER ASSY. - STOWAGE COMPARTMENT LOCK - WITH KEYS - Also Refer to Group 43505
[63/64 [ B(71) | Includes retainer IC30Z T1115A32-B | 1
11550 CATCH - STOWAGE COMPARTMENT LOCK
|63/64 B(71) C30zZ T7111550-A I
‘ \ 5/16"'-24 Hex. nut 33923-S7(M32) [ 1
11564 PANEL ASSY. - AUXILIARY FLOOR
’ j A(T1B, 71D, T1E) J Paint fo match & refer to Group 11583 In Soft C2ZA7Z TI11564-A T
63/64 A(71B, T1E) . Trim Sections for desired cover 1
mm
T80/ | X(66) ‘ ICODB 6611580-A 1
60/ X(66) 5/16"-18 x 5/8'' Hex. head bolt ¢ 20326-57(B49) " AR
5/16" Lockwasher | 34806-57(X64) | AR

| 378484-S3(MM2074) | AR

‘ 5/16"-18 Nut & retainer assy.

[5/16'"-18 x I'" Screw & washer assy. [*380758-58 |4
1 i ! i E
11583 COVER - AUXILIARY FLOOR BOARD
160/61] | Refer to Group 11488 in Soft Trim Sections _ |
[62/64| Refer to Group 11583 in Soft Trim Sections % \
11598 COVER ASSY. - STOWAGE COMPARTMENT DOOR LOCK
|63/ | B(71) \ |C30Z 17111598-A [ 1
1 [ [1/4"-20 x 5/8" Hex.head screw & washer assy. | 43263-S8(U3) | 2
| \ i 1/4" Flat washer | 44719-88(X17) | 2
12000 REINFORCEMENT - REAR FLOOR FRONT RISER
163/ [B(71) j |c30z 7112000-A |i 2
l ; i
12004 RISER - REAR FLOOR FRONT - Paint to Match
[63/64 | B(71) ] [C30Z 7112004-A [ 1
60/ | X(59,7L,78) | NOTE 1 ICODZ 5912004-BP | 1
i No.10-12 x 1/2" Cross recess pan head screw | 52727-58(U382) | 14
12110 PLATE - FLOOR TRANSMISSION COVER
|63/ | B(except 71) [With 4 speed transmission IC30Z 6512110-A !
| 1/4"-20 x 5/8" Hex. head bolt [ 20324-38(B41) [ 10
‘ [1/47-20"Nut retainer I%358222-52 [ 10
| | | 1/4"-20 Square nut | 34129-S8(M148) [ 10
[63/ X [With 4 speed transmission [C3DZ 6212110-A [ 1
| | | |
12118-9 REINFORCEMENT ASSY. - FLOOR TRANSMISSION COVER PLATE
l63 ' B T With manual transmission [C30Z 6512118-A !
|64/ |B | With manual transmission ‘C30Z 6512118-B 1
12120 PLATE - FLOOR TRANSMISSION COVER ADAPTER
|63/ X [ With 4 speed transmission '}CBDZ 6212120-A !1 1
\ f ‘
12128 COVER ASSY.. TRANSMISSION BAND ADJUSTING ACCESS
| 60, |A,S ! Plug (button)-2. 41 diameter hole | 374732-5(PP14) [ 1
‘ ! ‘y
erms ACCESS HOLE
60,/63] X | BAE 6412129-A [ 2
| f i
N%R,%JQR YEAR BODY TYPE DESCRIPTION PART NUMBER ary.
RIGHT HAND | LEFT HAND
13190 RETAINER - FRONT FLOOR MAT TO SEAT TRACK
62 [B(except 62C) [ 3.86" long [ C20Z 6213190-A |C20Z 6213150-A 4
153 |B(except 5B, 71G) | | ] | 4
160/63 | X(exceptFutura 62C, 63C, 64C, Cut as required ‘ 4
*71B, 71D, 76B) 1 |
64 | X(except 62C, 63C-D, 76B-D) | | f | 20r4

! ! [ \

{

NOTE 1 - Drill holes and add wood cleats as required when used on X(78A) * Bucket seats



978

BODY FORD CAR PARTS
SECTION 100
NEU“MEBUE'R YEAR BODY TYPE DESCRIPTION PART NUMBER Qry.
RIGHT HAND | LEFT HAND
13208-9 PLATE - DOOR SCUFF
- A -
60 A(54A,58A-E-F, 71, T54) I COAB 5813208-A |COAB 5813209-A 1
60 A(59C-E, 624, 634, 64A-F- COAB 6413208-A  |COAB 6413209-A 1
G-H, 76B) | ‘
61 A(54A,58, 71, T5A) 1 " C1AZ 5413208-A |C1AZ 5413209-A 1
| 62 A(54, 71, 75A) [ | 1
61 A(59, 62A. 63A, 64, 654, 76B) C1AZ 6213208-A |C1AZ 6213209-A 1
62 A(62, 65, 76) 1
63 A(54,71.75) C3AZ 5413208-A C3AZ 5413209-A 1
64 A(54, 57, 71) 1
63 A(62,63,65.76) C3AZ 6213208-A C3AZ 6213209-A 1
64 A(62,63,76) \ 1
-B -
62/ |B(54,71) I | C30Z 5413208-B [C30Z 5413209-B 1
62/ [B(62, 65) ] ""TC30Z 6213208-B  |C30Z 6213209-B 1
- S -
60 s ] | B8S 6313208-A | B8S 6313208-A 2
61/62 |S | No.8x3/4'"Cross recess | 52360-S13(U294) 52360-513(U294) 18
oval head screw :
81/53 |S C35Z 6313208-A C35Z 6313208-A 2
33 S | No,8-18x3/8" Truss \ 376378-5101(U97) 376378-5101(U9T) 18
. head screw
64/ S Inner or upper C45Z 6313208-D C4SZ 6313209-D 1
64, S Outer or lower C48Z 6313208-C C48Z 6313208-C 2
! No.10-24 x 5/8" Oval 376490-5101(UU56B) |376490-S101(UU5S6B) 4
| head tapping screw
| No.10-24 x 1" Oval head | » 376359-5101 *376359-S101 8
1 tapping screw ‘
oX -
60,/62 | X(584, 71) [ CODZ 5813208-C  |CODZ 5813209-C 1
60/62 | X(594A, 64, 66A, 784A) CODZ 6413208-C CODZ 6413209-C 1
62 X(62C) i
60/61 |A, X No.8x3/4" Cross recess | 52360-S13(U294) 152360-S13(U294) 8to16
62 X . oval head screw l
63/ X(except 54, 71, 76) I C3DZ 6213208-A C3DZ 6213209-A 1
63, X(54,71) C3DZ 5413208-A C3DZ 5413209-A 1
863/ X(76) C3DZ 7613208-A C3DZ 7613209-A 1
No.8-18 x 1" Oval head 52445-8101(U317) 152445-5101(U317) 14
self tapping screw
62/ A, B No.8-18 x 3/4" Cross 376389-5101(UU82D) [376389-S101(UU82D) [8or 12
63/ X recess pan hd. screw 12
13210-1 STRIP - REAR FLOOR FINISH - WHEELHOUSE - PAINT TO MATCH
60/61 | A(59C, 71) | COAB 5913210-AP |COAB 5913211-AP 1
62/64 |A(T1) | 1
No.6 x 1/2" Binding hd. 32921-8S8(U334) 32921-S8(U334) 12
sheet metal screw |
63/ B(71) | C30Z 7113210-A C30Z T7113211-A
| No.8-15 x 1" Cross I 52376-S13(U296) 52376-S13(U296) 11
1‘ recess oval hd. self 1
13218 SUPPORT OR SHIELD - WIRING - DOOR SCUFF PLATE - Cul as Required ’
62 B(62) | Front door-34.30 long | C30Z 6213218-A C30Z 6213218-A 2
62 B(54) Front & rear door | 4
63 B Front or rear door J 20r4
64/ |B(54,71) Front door-25. 88" long | 2
64/ |S | | C458Z 6313218-A [C4SZ 6313218-A 2
I
13228-9 PLATE-DOOR SCUFF - REAR I [ l
60 |A(54, 58, 71, 75) | | COAB 5813228-B [COAB 5813229-B 1
No.8 x 3/4"" Cross 52360-S13(U294) [52360-513(U294) 10
recess oval hd. screw
61/62 |A(54, 58, 71, 75) | | C1AZ 5413228-A |CIAZ 5413229-A 1
61 A(54, 58,71, T5), X(58, 71) ['No.8 x 3/4" Cross [~ 52360-S13(U294) | 52360-S13(U294) 6
62 X(58, 71) \ recess oval hd, screw ] 6
63/64 |A(54,57,71,75) [ | C3AZ 5413228-A C3AZ 5413229-A 1




